
I~iiU7.lfJl.RCJ~ttz-, ltsl '-7~:{£fJl.ttffi~~~:ff~~M ::f$f.t:llt-tifri1Hrtlc~. iffi ~Jtl:::f ftBf.t:flU~ ~ 5 I ~~i~RCJfe:~. 
JiJrtJ. ~-t£~i1~illl ~ASX:~t$A~RCJ~~tli1=~0iRRCJ!l!i~"F. iEfdfi:tt!!fiffl :.$;iif!9Jtll.o 

[11 ~~iiffl ~tFic&lt ~Jl. 
*&mm~~&F£ffi&m~~@m~•@~~~T~~~~®~~-&mF£.~~~&n~A~~mw~mw. 
•~151!& ft~tmr . 

~ •············ .. ·········tt~~ (~ J *jf- "ma~•iji" o 

• =~~~oo~•~~~~~~~~~~~-
(f7Utm. 1r.:JilEl'j N-~ - ~ "~ ,c,,~fJJ" • ) 

{S) ························il~~ (0) *-;r- "~.Lt." o 

• 
························~~~ (e J *-;r- "dHY!" o 

~~~~oo~•~~~~•~*ffl~~m~ff ­
(-f71Hri, 1i.:i:JI!i(JN- 5*ff-: "£,~ti:fm" o ) 
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ii 

~ tt * f;fl ~ ;J~Hf * *~~ ~~ffi ~ M ffi ElLLfi"f ~, ~ 1> • ffl 5 ,Hiti .~tHH~lttlti i\L M tJHiHi iti ~ff 1¥.J I&~ 
;~~@.5lA~i~r:. 

ft il1-~i£fl~~~Tf.t&D~Ttft•tnM~~T ft J;Fflj.ffil.Jl/.i!Z.(£ 5·c ~35 °C tl{JIBIIIP-JiiJflo 
V tJt~~Plol 1¥.JzFil"f ii Jfl . V il:U.ffil.~ ia'J ;ml. ~~PloltiH!J.ltJltl{J IE iUiit. 

~~~~tt~~~~~~~Hffltl{JIE~ffl~. 
0 t!==l~;~Jll.i!Ztt 45% ~85% 1¥.J$[1EP-J , *HiitrP-11-0 ~ ;mi ~ ff 1¥.J jJt Mm~ tt rm~ ~ ff 1¥.J ± 1 0% ~~ p;] 1¥.J ~ff~ •• R aq J;F if 7' if Jfl O T ti~ ~ i~ 1¥.J Ir-if ;f:ll 

~-"f~Jfl . MR~~~~Hffl1¥.JIE~~~. 
~ff*~-1¥.J~M~~~~Hffll¥.JIE~~~. 

O ff ffii'.£~1¥.li~~~m* rii a-Jifi~ 31< 1¥.l t~-n~ 
M. ffffii'.£~1¥.Jm~M1-~~~~~•~•m1¥.J 
~it1-IE~. 

(:9 ilit:'iti1t~illlaqJ1#A~*~~~i!J.lfJl. 

0 ~~f-£9!tJ~Jir.s~~~~.ill!A~HHr~~~~. 

ft Jj-i;t~'/i~~Jxl.f:ffilt-t, * '~~~**· *~~~~ 
V tffi~J.J-tlli .. tJi"f. 

~ ~ ~~~~JinioJ~iii!J.ltJl1¥.JIE~ilit. 

0 tii!J.ltJlii/;J 88Kg, ~~Iit£,~ii!83imA~~..t*~ 0 iltttll~&Qiiti..t~~~~-iff~ • 

•• 
t<::\ tt~~~.5liltr,il1-~ii1l~;mi , ~n~~~H!Hf* . 
\.Y t.U!J.ltllMit~~B:'iti~. 

A, !ii!J.lfll~~~"f~~Ra-t . iffffl~x-'f-W:fifflit. 
' ~*tt~Hffl~ffl7'1¥.ltt~ 7' .~1-~Jflhff!i 

am. ~~•m~*~• - m•~~..t~@•~ 
i~ ~~ t!J.I mt~ :t;r- ti{]~~ • 

• £-~ii!1l~. ti!l~~~:f-$~ . *@.5l~!l!~!i3ti~M 
itaq~~o 

0 ~n~ifJfl*1M!ll~l¥.!Iit~ , !i!IJ/.i!Zlf<~~,M!ll~ , 
~Jt1-~fJM. 

~ if Jfl il!J ffl ilUll jt ial a-t . * £, IHf ij ff' PlHifll ij ff' 
-¥~3. ~m~~ial•A~~~$tt~M..t.~ 
£ sl ~t;t~tl{]~~. 
~ !;~ . i1IJ m illl ~ • ifil :;r- ~~ tx Jfl . s !i!IJ ~ s 1 ~ ni& P± 
;f:llflt~. 
ll~ ial ~ tt / Hl $ 1' f l] 1¥.J ~ 1:i O 
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t<::\ ✓-$: ~ i9HJl ix l!R -r HBH:1: ~~ti {1: ~ illl ~ A. tHt A :;tJ 7 ~ ~ @m, ti: it m *~!91 tJl z wi, il ~ ~ ~ t? 
\Y mo ~ ~iio ~IL~lU~~~~~~~~ii-i.fm~i91tJl, * 

ft 1.fm*~i.!JJtJlR.f~,~il!~.t~t?PlHlo 
v~*1'~~~~•· ~ttR-t•*~~~ . mtt~ 

ffilffifi~~•*•A~~#·d~~o 
A ~~rJ1J•~,RR1, iltJJlffil=l!mio ~lH~~ll!P:Jf*R1, 
~ !ii91tJlMf1=*WB~f~ o 

. tJlit3i¥ttR1 
· :tJlfflttdt~;:ta,t 
-~mffl1'~Jfi.dA.~:JF~mfflR-to 

n ~n*~mm,J,nw~~I 11=~. !i!1J&i~f!l~,J,nw~ . 
V 1.f:!t1'ti~~Mo 

• d A. ~f~ ~ 2iHiH91tJlt~:t~ o 

A !ii i91 i:Hi cp 1' !I~ tl if fiiJ i! M B 1* d :!Mt 1* * tt 
~~M$#.t. ~:;t;~*WB~~-~mmm~o 

ft ~U*!il!91tJl~f1:cp~~i~Mf1:, -~~n*PJrilJ~ V•~~--~~~-~~•· mn~m~••o 
m Jg iJ !:j 9!tJ ~ illi IE d ~ i:H~iJII ~ti# A. 91 II*¥ o 

o~n*~mmili~~~R-t . ~!:j9!t.J~illilE·~~~ 
iJll~tl#A.91~¥o 

A tE * M:i ;j!r ;ilf {1: ~ )i1j ' ~ tJ] ~ •• 0 ~n * il. 7 11!11 I(:\ ~ m i1¥J ffl ;J:b '°~fa! a-t ' *~'~~Hi ff' ntHI fll ~ t? 
~**·~mmM~*WBA.M~~o \Y•~•· ~~Nfflfal•A~ct:id$tt~•.t.~ 

£5J @~~rt.JmiffiJo 
jH~ , iiiJfflfa!-~fal1'ti~txm. S!i!IJ*5l@Pl&Pi 
fllfli~o 
)J~fa!JJit£1J,~$1'fljrt.)~"Jj" o 

t<::\ R ~i£~iJII ~ ~ tl #A. 91 :;t ti~itl:fi!iU91tJl~ £1 A ~i91tJl~fflJ""Fd~~a1, ~mix•it!:fitif1:o 
\Y•.~~~~•o ~~~tt~mm~~rrt.i~~r. ~1'!1mhffi~ 

ft !:j l=l!~li*rt.!£lf1J, ~~,ll~~~~tHltJ~illi IE 
V dl=l!~~~A.91i!fio 

A ~~""FJ1J'!A',RR1 ' il*ij] •• 0 #Mt""Fl=l!mittffi 
~&o s•~■""Fll!P:Jf*R-f , ~mmM~*WB~ 

f~ o 

· ~-, i/IJ!iUlltUJ 
· !!!tl~t~Wii1Ut~!B1* 

mmo ~~mm~*•• · ·-~~.t£••~ 
{~-!ili91tllt~:t~rt.imi~ 0 

A tt~'~jJffl.tl=l!mi:Jf*it!:fii/IJ~R1. *~,+~1J"L' 
~ ll!if ~Jr~~~~;i~--IjjL 

ft llx""FAq~~~t/l~X. iii,x~~a-t, ~*~,~~ti: 
A tEti• ' i/IJ!lfllf~!!ilfiiJ{tm~M~-1-Aqftn#wi ' V mifti:.t, #~-ti~s.IEfd&~tif1:o 
~ i1flffi;Jf~mi.#Wffih~titt""F~filJ "O" :;t;.1L 

t<::\ * t£ ff t.x im ~~ r91 tll it!: fi ~ ~ im 5 J @aq !ii r91 mt~ 
\Y :t~1'tt-f*f~miE!1'J 0 

iii 
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iv 

~iUJJtJl...t. 1i7'9U ~-a-tr-~. 
~~m~~mN.•~~tr-~...t.~m~. ~*tr-~MSd&m~~.•~~~• m••· 
1 

3 

4 

5 

Hazardous voltage Hochspannung Un voMage non adapte Un voltaje inadecuado 
will cause injury. verletzungsgetahr! provoque des blessures. puede provocar las 
Turn off main switch ~itte ~l~en 619 dend Eteindre l'interrupteur et heridas.Apagar el 
and wait Sminutes w!~fen s! ;~~~~~~ attendre s minutes avant interruptor principal y 
before opening this bevor sie diese ' d'ouvrir le capot. esperar 5 minutos antes 
cover. abdeckung 0ffnen. de abrir esta cubierta. 

~~~fil•~- ~*•~~ma.ffl:fifm~~~F~ 
it m . tifi m mfi~ tll I.li!iaJ~. 

. fi} tt it 
~~~ ~----u ~tt~ 

<c 
o , ~~ L 

0 ;~~ 

4 ~ . ~~~L 
~ .m,. --- ~ 

':('4 ~ ~~~ L 
Tntlllin,,,_ 
~ --••111 • 

!nnn 

1 

2 

~ 
A~ a 

iitliiBil/Jlll!~.~il1/ilt'i:f$. Ri~:H'£~ 
.t'!i:~Qlfp!,'!.,§,jijiJlfi!ll!,Jftf-1'0 

:tl':tnl/il§iJ.§.i!iff!1~.ll!~~;:;;. 
~/ltt~lll:~t3,i,ll!RJ:t1'. 

A CAUTION 
Moving parts may cause injury. Operate with safe-
ty devices. Turn off main switch before threading, 
changing bobbin and needle,cleaning etc. 

~ ~fjfp~ff 
tNlU& , tNl:iH , 
~EttffllntP.it , ~~~ , 

fi}ttit~tt~ . ~~ . ; ~~. 
~~~' tf)qi lffi~ ~~~ 

~~R 
;~~ 

o ~~~R 

::y-~~~ R 

3 
~ 
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1. 

2. 

3. 

3- 1. 

3-2. 

3-3. 

3-4 . 

3-5. 

3-6. 

3-7. 

3-8 . 

3-9. 

3-10. 

~fffHtf:~~··············· .. · ········· ... l 

;l;!i!~··· .. ·· ................................ 2 

~~11:r.t:·············· ···· ··· ........ .... 3 

'€l-1&}J□l ~ · ... ........ ......... . ........ 3 

t:i 1M ffi A1 ~ ~ 1J rt · · · · · · · · · · · · · · · · · · ... 4 

M :m: Fl"1~~-11rt · .. ··· .. · ··· ··· ··· ...... 4 

~rJJtJl~$ Fl"1~~1J1t · .. ··· .. ·······5 

~tJJtJl~tm R"Jf3'JJT ··· ............ ... ... 9 

£~ flill J+J 1[-fr {4 R"J ~ ~ 1J rt ( ~ lliHJll 
m) ....................................... 10 

2 if )]!p fil?l :ff~ R"1 ~ ~ 1J rt ( :i: J.E ~Jll 
m) ....................................... 10 

~~ Fl"1~~1Jrt ... ......... ...... ... 11 

:i'. J.E J+J 1[-fr {t- R"1 ~ ~ 1J rt ( ±: £tJJl1 
m) ....................................... 12 

1ft mHJi R"1 ~ ~ 1J rt · · · .. · · .. · · · · · · · .. 13 

3 11 TI :+ ~ M ,.,._, )1--.[:t;r+ - · -::J ,'6 .rm.n'.J '."9.::c«/Jtz;; ·········· ·· ·· .... l 3 

3-12. :tmM ············· .. ···················· · 14 

3-13 i n ~, .tLlr jnl c:,, ,!,~ 1:b. M ,.'-, ·1+ :r+ · IJJ L:::Ki:tP 1t !l',-,s1:±. n:J'."9.: ,'·tidz;; ·········l 5 

4-1 . 

4-2. 

4-3. 

4-4. 

4-5 . 

5. 

5-1. 

5-2 . 

5-3. 

6. 

6-1. 

~rJJiitrAJfft¼ ... •· · •·· •·· ......... •·· 16 

mtt FI{]:3Z:~11rt ··· ... ... ... ...... ··· 16 

j]j~R"J!frt····· .. ·· ·· .. ·············· 16 
,a: {t_f: n{, f'~ /,£; t ,',± 
I~ ..:,)(, n :J -'7G !c-;JI.. JJ rz::. • • • • • • • • • • • • • • • • • • • • • 18 

f3Z Z:i: Fl"1 ~ltt 1J rt·················· 19 

~jUJHIUJ ··· ··· ··· ······ ...... ··· ... ···20 

4-5-1. Ji£~ R"1 ~!En ....... ·· ... .... ·· 20 

4-5-2. Tiff~ fl{j~[EjJ ............ ...... 20 

~rJJ .................................... 2 1 

f:11. z-~·1 M ' ,,+ -'£1;..t,J n'.J 7f 1z;;"• ................. . ... ···21 

~{~:ff~ AJ~J:8 1J1t··· ..... .... ·· ·22 

t3 ~JUfJ :ff~ FI1 ff:ffl;jrt ··· ··· ··· ·· ·22 

flt1:~··· .............................. ··· 23 

Jijf ~ ag~· ~d ... ·· · ··· ··· ... ··· ··· ... ···23 

6-2. 

6-3. 

6-4. 

6-5. 

6-6. 

+.a'< ,!,II !{,t,; ~-ft/.= · IJ M •,u :+ 1'.:r'. t11)1·.i .lZ[. 7, r:1'.J IH i'ti •• •• ••••••• • ···24 

5E::fj iliJ fflYIE ............ ··· ··· ··· ··· ··· 24 

tf1 HR ;j;Jj( i'!'-J tr!f it ··· · · · · · · · · · · · · · · · · · · · · · 2 4 

tJl4l R"Jt.&:t!t ... ··· ...... ··· ··· ··· ··· ··· 24 

JJ□ 11B ••••••• ••• ••••••••••• •••••••••••• ···24 

1. t-~m~m··· .................. ... ... ··· 25 

7-1 · ~$:ff :k i'!'J 1iftt iA .. · · · · .. · · · · · .. · · · .. · · · · 25 

7-2. 

7-3 . 

7-4. 

7-5 . 

7 -6. 

7-7 . 

7-8. 

7-9. 

7-1 0. 

7-11. 

7-12. 

-blv l .J': ~ 11crJ<, w .... ........... ......... ... .. . ··· 26 

tJlX~~rAJ R ......... . ............. . 26 

tJltt~)}[ Fl"Jiij~ ... ............... ···27 

tJHt _tff·iitR"JiJllJ~ ··· ··· ··· ··· ...... 27 

-l;f; ·l'l'.. B r.-1-t r.fl M 'll'I u;.<;r 1"'-Tu-.:ri i:tPn:Jl1"J"tE: .... . ..... . ... . ... 27 

ttrt'JtR"JiJllJ~ ··· ... ... ......... ... ... ·· ·28 

tift~~t~~ 1¥/iJllJ~ ...... ......... ··· 28 

Jiffttz~Miit · .. ............ ··· ......... 28 

.:;,l, ]Jnhf--'-.!¥.1' . '-YJ n'.J .!l.£ Llij~ ......... ............ 29 

z;1J 7J ;¥1:i 5E 7J fl{) 5e ~ 1Jrt ··· ......... 31 

t3~@R"J·1ij~ ............ ............ 32 

7- 13. ['f:i]~JXffi/]!p F11:t.:~fftit'.··· .... ..... ··· 32 

7-1 4. ['f:i]$:'JJCffi/]!pfr;f~ Efj~~ ....... .... .... 33 

7-1 5. ffi fllq)_tfj- ji. R"Jlf,l]~ ...... ............ 35 

7- 16 · ±: ~ffi .1J F11 ·iij ~ ( :i::ffit.mm) ... 35 

8 · ~~t_&f!i .. . .. ...... ...... . .. . .. ...... . 36 
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~ ) = \✓ 
~ ~~ 

ii) 

(I) El!iJJ(Jf;Jt 
(2) ~;jjlJrf-i 
(3) USB~l-l 

(4) fffF ~ 

(10) 

(5) IWI~ Jf X C Eg,Jir1m!~) 
(6) J_f.l!J;i]Jl* ( ~EEm~ ) 
(7) S~J3f ;Jt C ~EEmtt) 
(8) ~f$** 
(9) :j:JtlUtl:ff* 
(10) ez:~;~ 
(1 1) f:ii5W 
(12) cti.S.~-'<l ( ~)_f.~Jll~) 

~/_. 

(13) 

(15) 

~~~f?~­
(13) !Pf~~ 
(14) !PHIH& 
( 15) ~Et:%n~ti IP~ 
(16) ~l!i'.t! 

(11) 

(1) 
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• T2210A • 

{!J! JfJ as g* tJJ tJL :;:p-g~ Zt-tl f1B~ fD tJl C,1#' Jc :lifd~ ) 

~~ i@ % ;i.:\ !P-H ' l;!:ii: 

it,: tb ~ f)] JIB 1st 2, 700rpm 

tr1 HI R ""t ( X X y ) Tl 3 10: iii A 130 X 100 mm, T22 10: I&A 220X 100 mm 

~ ~ gr,( zefJ 1J j:'( ibJ@:~ ~ ( /j;,-J< /lt1 I;; }t 31R zefJ ) 

'vi ~E 0.05~I 2. 7mm 

H '.J& ~Jff- 500, 000 H C *) 

E;,: * tt ~ 20, 000 tt ( 1 1--l~iiJ:¥ ) 

ff-fitPJ~ ~~JJEl~~fr.!l r,/qff- : 512 ( *) 

J:t H: ~ rnx. zefJ 1J JO\ ~ fiii,/:)1\~ : Jrk ;,1, -fb .it rn~ zefJ , ~ J-k#~:lrr : ~J_I;i.:';; 

IT ~ _t :Tl- ""'· 4-l. cti.mmi~ : JW:7\ 25mm , ~ EE ~Ji, ft : JW: 7\ 30mm 

2 ill>: Ff )~] El! fif.H.lll ft : Li:: ;;f, -14: :i:t;; JI ~ , '.:2':If.t:!1!1'i : k-;f,:5t~:i:t ITJ™J 

l'aJ ,ID( Ff Jl11) _L :Tf- ' L M! 22mm 

[IJJ ~ EE ~ fj- f~ 2~ 4. 5mm . 4. 5~ 10mm !!X 0 ( 1.:1..w ·nJ 3mm) 

19'.'. J:j:j i't''.J 1k tQ -'-¥- 1!:'.lt~ 2 fBnfEtQ ( tT, ttfniE t&)~~ ) 

-r:l tl ~ TI ,t;T;i't#&~ 

J;J) ~ ~ Z' ,t,1(1,fu~ ~ 

'I& 1~ # M 1J ::i:.t r,/q# (tJd~~# fiilti~) 

ffl p @ rr, ~ 999 

WI :q; ~ ff }.& 9 

9i ~ AC ffe'.JM!i! 9i.it 750W 

~ 
, ... _ ~ fifl : t~ 88kg, J,~fi=ftt : tti 0. 6kg 
m. ~11\UJfi : 14. 2~ 16. 2kg c mm Fliffi:;flnJnii::f: ln.l ) 

it ~ ~fl=l lO0V / 220V. 3 tFI 200V / 220V / 380V I 400V 400VA 

~ cc IT jJ 0. 5 Mpa 1. 8 I / mi n 
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(S) ~it~i:t~iJll~tl~J-.v!*~~~iH9Jt11.o 

0 il~:tH!1il~i8ifiS:ax~~~.ill!J-.v!illfi~~~t1L 

0 ~.U9JtJ1.'.m:il.J 88Kg, ~~I {1=iH1iH!:l imJ-.~:J...t.*7t 

A ,6fi~~t'./i!@~~ttf!I;~#Jrul11f ~ Y 25nm ~:1.9~~ 0 :1.l 
V 9~. ::r-~i:tJlWgfltl~t~•ffl-ttT~~{~i:t~. ~~, 
(S) ~*;Jz•tt~~~~. 

/ixo 
• !Nm:HH&o 1i~~~1-$~ , ~mi£tt~:axi~Mi1= 

~ffl[~. 

t<::'\ f:E~~:,t/£iJli,i~1-~i.!1i~~ , ~□*ij~&Hf~ , 
\Y ~ii9JtJ1.#J{1=~~ ~~{9j. 

A at9Jt:11.~1ItrF:ax.tlU~a-t ' ijJ:l:J'~x-=J=.illfiti{1=. 
~~*tt•~m~•~~~~~ .•::r-~ffl~ffi•~ 

m. ~•~m~*••·m•~~..t~•i£~ffi• 
~it9Jt11.t~:1:~~mrn1o 

• 'El't&t'liJn m'.EiZ~ 40mm, /J~(iJt,t~~tJJtJLt'l\Jllt~ , #~t'l\JJ8;ffiJJtJLS';:i~ L0 • 
• tm;f/JJLJU1Jt'l\Jp;J~IJR ,J- A 1J\ '"f 740mm, t~.ffi-1211\Ufilt'liJ~"&&i' (B= 26lmm) ~n'u1c:~IJnH i':/JoI • 
• t~Tiillt)d'2il,IJ{~J_0:~TT-tJLJU1J 10mm Ll 1-.• :t!a*l':'.211,IJ{fii:t!T:lf~:ilii'JLJ~J, Jll1JriTf'i~i:tS l~ tiUJJt!Lt'l\Ji.!J1)1/Jff. , 

1200 

(BOO) (195) 

A(740) 

386 

390.8•0-2 I I 8(261) 

10 85.7 52 

"' "' 
I-

c-i c-i ,£ 
"' ... , -...~! .. ._ 

~~ ~, 4-d>9 
mtiJ,!l,'illUl 

~ 
I, 

~,'o 0 d>20 "' 
i 

d>25,itHll'5I~ "' ,-r--- d>25 ~Ji4 ~ h l:ll~l'l. "' "' I - - '---- - N 

! 
4000.~ "tu- 406 / 

387 266 4- ! lj-' 4-<1>8 118 ' 

. ~ 11 --------.. <1> 5o ' R10 ~ - -;;;I ~ 
o, 

~ r ~ <tJ 175 .____ 2? 30 -¢1 l'IH&!llf'lc'l<~Jlll'l. µ 
,)- ~ 1,. "'{;F.~,'; ~ ' ' 4-Rl O • I <t 3 11Hl I"" • ' 

, . ~ , ... , .B.1Q/ t I <1>65 

~ 0 ~ \ 4- d>8 lif1e1lt tll.!JU!l R. ., ..,. 
<£> N N o:, 0 

;;; 0:, ' 0 
' ' <£> ~ I 2-d>2 ~/Ji2 N 

"' 
N 

123 117 <1>9 ~ 

: c-; : M r - -u ~ '- .,I 4-<1>37.5 ili1/J! 5.5\. ~ L I--

~1 .,, -7 ~ -21 ;'!: .,, 
/ ~ 

483 
~ 

262 
~ 

3 

0 
N 
<£> 

25' 

u 
40 
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(1) 

f--(4) 
= .L 

L -~ (5) 

~ (6) 

I 
"-;-...__ (4) 

:!'rTf,51'.iE~tr ( I ) [ 8 1" l ~ T t2iff1J 
f8~ :iiir -f- (Z)o 

(3) 1'21Mtf!i 
(4) .ij;fi [ 41' ] 
(5) ~ ~[4 ,'7-· J 
(6) .tt-8: [ 8 1' ] 

~~m~~mM~-~~•~&n.• 
~•~m~~Em~~#~~tt (A1 
(I) iitt! 
c2) n c 11- J 
(3) ~jj~~Sl [ 4 -t- J 
(4) f:l:Miilit/1 
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5 

C> 

( 1) 

(3) 

t~20mm 

g' @1j 
) . ~::: 

( 1 ) 

~ (2) 

(3) 

~(5) 

.::. I 

(4) 

-J 
g..c__ /I : J (9) 

/ , C. ,I, ' -

~

. / __ ) --
1/ ,, 

~ ~ ;, -------
! ------------ (8) 
J----------
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0 

( 10) t1 ~till ffuf)j 
( I I ) ~t~w~1¥11 [ 10 ·i'· ] 

Xi T ft tHR~ It}]~ (JO) liJH~tElnJ 
~ liSF-iii , n1E1"l~f1wm:lm (12) iztfj· 

·lf!il~o 
ii~: 

tF\'iiHl·*IHlll WJ~1.k SF-~~ , 

Ma~m~~~ffUS~~•~•Koo 
~M*~~) ~~.~~~~n~m* 
AA~JT , 

•~m~m~~~~z~A~~-~ 
Yll'W ~t~t~±-tlli~ftrntJL.1dlflfflJT o 

6 
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7 

(17) 

(22) 

(23) 

/.-
(13) 

(24) 

(27) 

,) 

(25)~ :: :: : ~ ; -----========= 
(26)~- 11 I l!l 'to, ,,., ... 

(18) (18) 
(20) (20) 
(21) (21) 

(19) 

(15) 

( -----~ 
~ 1 1 1 I ~----------(29) 

-~ 
I ...>.-°' 

(13)~ /IP~:X~ [ 2 ft ] 
(14) ~Jt 
<1sHi+i 
(16)1J$-B:J: 
(17) gJlflti~ 

(18) !frn~ [ 21-] 
(19)W<1P~$t!!D 
(20) ~~ [ 2 ft] 
(21) !6Uz;;/J$B E [ 2 1- ] 
(22) .l!J,K [ 2 1- J 
(23) ~~ ( cp ) [ 2 Jt J 
(24) :Jt!:~ (jc) [2 J,] 
(25) s~~~WB [ 2 J0

~ J 
(26) A$-@ [ 2 1-] 
( 27) W /1tl '6UBl u 
(28) ~tt 

it~: 
:!l1:i*~ "E'.liil,JlllfM'.t, f'.fJ~ * El''..ll~i:'I! 
!fJii&*:~ (22) , m~(23) , m~(24) . 
1l'f!~~~(25) . .l!J-8:(26), *-r~!JW 
!t!R-§-#- ~~fL 

(29) W/ltl~ .x~~ 
Oo) ~tiwm111 c 6 1- J 
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~ 1111 11 111 11 11111 

M3X20 

· 'tr;etf~#ftJLf!-jg[illftlJ*{.V:o 
. tt JT-i!®:tr (31) , tE:tz□~J:iJi'ff:E11{1L.iiJ:;z:~~tlflJT-* (32) ' ttm~itr (31) ;¥Ol\f1 Jii!®:tr M3X20 (33) i~~rJr\JT-* (32) ~JE 0 

• :ti□~ I J:iJi' /1' , lifi!Ji,Ar:tfilIT~WJf* (32) " 

8 
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( 1) 

~✓ ' 
;i~ ~ (2) 

l. J-)JiUJJt!tiE®¥f )± ~ (1 Ht~rVJ'&:;{5flj[lj ( 00 i:jJ fiT/*:15T~ ) o 

2.~m~~~~~~-~m~OO~IW#~~-fflT. 

;i ~: 
fflT§WtJt~M~.ffl- ~~ffWS~~-:;(5-~~Nffl F•~m~. ~*ffftE~~--F•wm~M~.~~ 
L (2) f'fiiJll~~~tw . 

9 
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s -6 . ~ w m 1l .g-1tt: ~ jc ~ 1Jit c ll fl!i.!il m ) 

Cl) 

( I) ~Jlffl!'tl~-fr!4' 
(Z) ililt~ [ 3 1- ] 
(3) ~IJB [ 3 Jt ] 
(4) ~~~lm[ 3 Jt] 
(5) ~J-/?d: [ 3 1- ] 

;t ~: 
. ~¼ffL A ITT~f~' iwtE¼{inl:1ffi:J11j~!'iL ( ~::% I 3-3. ;,ill 

fHt'~'f;c~jJ~ J) 
-~-RB~~T~~-~a~~ mITT•~ - ~~ . ~ 
ilmlrilT□ ~-HJ#lft';:i o ( ~~ 13-4. ~HJJ+JL¾:WrrJ'.12:t: 
)5~ J) 

0 )Jl1J lfdi * ~Jtl ;! tf i* {_t !'tJ ITT w 1m fr'M 0 

0 ~ ~ /ml !'tJ ~ -.514 s{J {l'r. 'g ~ ~ i;& 1J1 , t~· {_\/:: !'tJ ritt ~ s{J i~ f~ , 
m111. s~~m111f11~ -HJ, 

<n!P~* ~~tif'l=;t> 
R T JJfflt,/,'3f:x¥um 1 ~;{JJJ:JJllilltn~J.&T. rrnium z ~ 
7fJ ll.lr.HiHJHJlA~-fl z;/J, 

mns 
m 2 +s ------"-~~ -----

s- 7 . 2 iin!P~*~~jc~JJit c ~ffiJ.!ilm ) 
(1) m11~7f* 

<n!P~*~~ti f'l=;t> 
~RTffi•3f* ( ~ OO ) II1= ffi~~~T . ~RTB~3f 
*II1 ( ti"l]j!lj) a--.t~~~J.Ji'JL~~ IF\l9) 0 

10 
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(1) 

~ 

11 
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< ~fflJ~iM ~ iPal~> 
~m~n~~m~0~•ffi•~~~~T-~~~. 
ffl~ffl~~~ffi. ~~~~~-Ll~~~~~*fifF~. 

2A 

~•aI fFB-Et'0T® o 

( 1) fli f&i~t.El 
(Z) ~ Il l [Ht] 
(3) il!Jtr [21-] 
(4) &:lg 

~#~~ffffl~~~m.~~h~~ff 
t.Je10~~- < ~~ r 10- 16. ~'9:ffit.J8<J 
)jpj~ J) 

ii ~: 
~-~ffiffl~ft~~.ffl~~R~~ 
ffiiHf:1 ;fl] I ff B' Jl11J • 

- ~~~~m.ff•~~*~~~~-~. &~ . ~~~~~m. ff•~~*~~~~~-
-~•-r~m.aw~-r-~~~~•m. &~. ~~~T~W.ffW~T-~~~~~-

12 
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A :;f;J7~~~m. 1£ifffi*!ittllJtJ1.z.iltr, il ~R~t?R:l:a 
~~~*~•~g~~•~• ~ffl~~m.~~•A•~•a~~mm~. 

(2) 

(2) ___A 

( 1) , 
_f/ ' 

(2) i;~~ \_(4) 
_f . \___(3) 

(4) 

13 

( 1 ) tP HtUrii tJHt­
( 2) Y,!.ll) [2 Jt ] 
O) ~n c 21- J 

(1) f:1J25m: R 

(2) iitr [ 41- ] 
(3) .f1 J3fil L 
(4) i~n c 41- J 
(5) Q,)25~. 

(6HUT [ 4 1- J 

;!~ : 
tE:'t::~ J;;/,)25:fiR ( 1) JJ1 , iw'tt~~~ 
~ ii El'!.~~ 0 
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s-1 2. 1.mi~ 

A .ff1Joilil*Ji;.ox1W , i~o/.lHIL.t~iw.o 
~ !zo~iliJlEJl!JHf~, titt!JlfJlMf1=~~~st1~o 
(S) 1Ul:Jffi];ft;wfi:i~;wa1, *~,tx~t~fMlUUi:l~fP-=1=-~~ , ~.:,t.llfj;ji]ffi';liliiAP~cpgxj~.ff/tAA_.t , ~~5lt££:l!;t8~ 

mt~ . 
~9~ , i1'iJffi'iw~~iw1-ti~tj;:ffl , ~!illJ~5 IRP!RltUi:lJlii~. 
~~ ;B!Jj1r -rf I)\~$ 1' flj (i{Jtf!! 1f 0 

£, 1m ~·miµ') trrtHJJ m . ~ - ~ ~ Jfl tii HJ tJL§J<; * fli 101.t:: ~ Jfl tH-JJtflJJ.J- . ~ i "3'ctIL 1m o 

lwftJfl:,is: 0 ftJ Hf/Jt8'JtittJ.JtJLililffl' ii!J o 

C 

0 

( 1) 

1 . fi:iJ tit JE , 11 rm ITT m1 tEi tt Mi • 

0 

2. M~~:JJ.tJLJEfffl)jifff~ (l) ~~/EiJJWti'iV!L ¥-5-YH~ L (2) ~z;/JfiJ r,t;Ji\'rr L(3)f!J r::jl faJ, frl'.'.ff£tlRAJn:ifrLfi~'§:hl, J-J.it:miJLfi:iJ 
~ ti {mLJ iffi ITT mi $bi ii. im o 

ii~: 
~miffiiT~ f 1Jitl:Jffiit~ff;\fili't:J I I 31c15'fli ' iFr~£</Jntl:tJLltb O :f,(a*imrniTl~t iJimffiirnff;@i't:J I / 3 k:L T . !JlLJ'iiJ~~*pjG,){1 

tJL H& t;tijj ;;!'.ji 1&11~ ITT !Jrt lzsl • 

3. ~it:kJilE~:,is:f;M.flitt-i't:J 21'-JL (4) tt.At!Litb. f>E =@J~-11!.1=l't-'&:lli't:JtJLim , 
ii~: 

:f,(11 * ::k JfiE~ * tM.fi # 1¥JfJ'g_l 1): 1f trL AA , IJl rJ r.iJ ti~* nx: ~ fit f/Ji!& ~:l\Hl'J ~ lt;I • 
4. :f,(11:W.:11'.ffi ~ J.iiJ~-f'/1/(5) ~~-, i.~t[i'/lirf::ltt}Jii Aff ( I 00mm2 I s ) o 

(5) 

14 
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\ 

~1 'f 

;~ 
-..c:. 

' 

l 
( 1 ) ~ 

(2)~ 

15 

(1) ~ 11lfl 
(2) 1f1~frf5~5Elffi 

ii~: 
~ i;JJ {IL )E :t# rl1 . L'i1r ~ttJL Jdff.l In:! ;t ~ 
filffllt o 
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4 . !if i9J wJ ti{] ;t * 
4-1 . *llit!Y-J~~iri* 

1. f1~3f iJ!Z!!H ( l ) o 

2. if. W'l'JllHJt 'H- ( 2) H':J t:am , ~Hffi~Ll~# ffi tJ tf ~ 
.1.t~Jl,H ( l ) o 

t~ ~ Al'l T 00 J.fT ff; iE life! Jill~ mi~ o 

* .tzu*1-£5f'.rJHi:i:l::Txl±fi5f'.~ , ~r£~ ( l ) i~}~/J.X:t-T3f:lx;t; , +Jtr!Hit~t.Jn ~-f5f'.5::L ( :0':%T- !ft ) 

• t~@] $H~ tvHJL .cf~ ( 2) ' ~ rJ~ ~ n-(3 )tJOLl ~ ~ ,\!;Ur:1, Jtt fi· ;r: r£ 0 

< ~~ ~~, E. oJ~.h .1.t3f ~f&tJJa,J1¥JmHt o) 

· tt~ ~MtJLtt f§ , JJ tJLtttL~ 'm a9ri$9 ~~ 70 40mm ti.15 " 
PiJ 7i M $9 tj M-lx: ff nJ ~ it :tr~ o 

[ ftt-f~H1] 

4943q 

16 
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<~~tlit> 
tE 3F t\Ul :i:\ T , f1P ft~ T !JW fit,Bf :'.-C tU:JJ tJl ili ::t: ~ ~ z.91 , Jilr Ll ~ I= 1it 't: ~ ◊ 

2 

11 

17 
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12~ (1) 

~~/1/ . . 0 -/ 

"" 

[P 

(3) (4) (5) 

(10) 7 t ~ A 

~-' 

;-------- ~ 
B 

l . ~t--~1SJ!i'.-=f-~(:,;~~$111 ( 1) J:.. 
2. ~~oo~w~~~. ~~a•~~m~~, ~mm• 

~(:,:ff~,JW ( 2 ) 0 

3. tT::ff 4:1,vJ)t, 

4, 1!,(1°1$'.W ( 3 ) :iJ.Hf JJ,i:'it~im~. 
5. m~mtt~~•~ff~. ~m~@C 4 ) , ~~~• 

(4) -tJJ~rix:tl~@ ( 5 ) , :ft~r " ON" :J7t~. ~~W41 
ll.7~::ff~3%i1Jtfi2t~1v:ir , ::ff ~ii~~, 
(23-fJJ!IJW/l;::ff~H-t , 3%r 2~W4]W/l;::ff*i'r-J$J i;:/J::ff~) 

6. ~ I t)ttj:QJt:fijfJl!JE E8 iS(:Q (. ,t.;,'H£ B~80 % ~ 90 % 

A·J. JEf¥Jt~~ . •zff~tv1 (2) ~ttli;:IJ~l1=tl (tin 
-~~~~r~M::ff*l'r-Jfli;:IJ::ff* · ~~rm~• 
C5 > • ~~ti• C5) -IJH~nt~tiw C4 ) • !-t~ ·=r 
"OFF" ~~. !J!IH07;JL~~) • 

1. mr•z. ~~~~mnc 6> J:. , ~•¼~~m• 
~t,: ~4f ~ ·IJJ Wr 0 

ir.l ,r ~ $ t~ ti. 
fi":t.Hitr (7 ), ·lJ~j'i'H·1,t'.:EEfF (8 ) , 

~ll ~ ~$..t. ti{] ti :f i1J $J 
tt W J.i: i9J ~.UJ ( 9 ) , _t T f~ i'9J ~ ~:!% ffl ~ ~ iffi ( I 0) :ill: fr lF'll 
f.i 0 

;8:i i'.£AIY-Jtt!i6tT , i%~r~fiJ<~~ (10) JiaJT~zef); 
:tE B ir-J ·tt!l 6t T , W-~ ~ ffl :W: ~ it!i (10) I~ _t ~ i9J • 

18 
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A tt~~~;r,~131 , ~ tJJOOf ~;mL 
~~~-~~*~N . ■mfflM~~~•Am~ffi. 

1. fri]rt'J::k!ifE~~ c 1) ¥-I-;l;ttrJl . 
2. Wf_t~,ll,;~) tf lnJ:ti~t~Jlt~ , ¥-I t~,ll,;titA~,ll,;~ . 
3. ~ JrH~ g i-H~ 11:'i ( 2 ) , ~ Jn M ~ ~ ~ (3 ) 41 til: tl:'i. 
4. ~:ISLl±l!Esi~IM . ,l't:i!l:~;t~~~~llltlia1ttJJ[P]#'i';/J. 
5. ¥-I-i¾ 3F ti :it t{Jg ...t 8'J iJHL ( 4) , ii M~ !1/m 1$ l±l t~ 30mm. 
6. ;j?j tit 'iJJ ;It IT~ ;I!- 'i' _t , flf ~t ~ ;I!-~ tit A 1Jff ~ • 

19 

(3) 
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4-5 . fii9BK1J 
[ ~~~~*1JJ 

~ tt 

illim 
JI'.H~ 

rnH:\Ut:l ~1UJ ( N ) 

JI'.E~B9~tUJ (N) 

f]Jj%:;J (N) 

t!L'vt 

·m·Jti[IT)tH~ 

( 1) 

~ .{JI ff ( -01 ) 

tg~ 20 "5 

t§~ 20 ~ 

1. 4~1.8 

0. I ~0. 6 

DP XI 7# 19 

2,000 rpm 

rj,~.{jjff ( -02 ) 

;j;g ~ so "5 

t§ ~ so c;-

0. 8~1.2 

0. 2~0. 3 

0. I ~O. 3 

DPXS# 16 

2,000 rpm 

M~~~•n ci) ••~~~~*tJ· ~*tJ~~~~ 
m~~tt~~~m~~-~~~~+~~M~~~ - ~ 
R-i:iJtJ~M~;;~ tJ . 

I. $4' 7;/J ~ tH'l! W. ( I ) ' :t~ ffil t1'! i!JIJ rI'P Jlt fr~~ f8 lJ.E,J ff ( ± 
:%~ ). 

2. m ::JZ:JHJ £3: ( 2 ) (/i\lJ :% ~ ~) :izH'hJWn , 11': im ~ ~ IY1:; 
tE 40mm E:;t89?QJEI 179 . 

20 
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A ~~1'J1J•ll,RR1, iJtJJlffil:l!;mL 
~~~~~*~a-t.~•mM~~~B~ffi. 

· t11. it'.i tia-t 
· :i!!J!HJl ft :e1 ~ $ R1 
·••m~~m . •A~*••ma-t. 

A •f9Ji:H~ i:p ~~-M~flfiiJmM$11t:•)1~!fm11t:~H:E~MaB11t: ..t . ~ ;g~~ ~B3tf~ii1~itf:JJtllt~:t~. 

21 

(1) 

~ 1111111111111m 

cmJama ■ 

(4) 
(2) 

I. }1Jfi:t!,Wi( . 

2. rt a :ax m ~rufl JI, tt1&~m:rz\jf~~~JJH''.Jf1Eff~. 

4. ~ m *~ hY: tE EE 111ll (3 ) ITT ---r· 00 
5. ~Jlt-llJF.;lHf~J ;HIJ ~ 1 -t~ , 

( 2 ii JltlJ ff,Hf ~Jli , ;I:; iU'_x T Jf-: JltlJ ( 4) • ) 
· FE1ti1l ( 3) T~~ , 

6. i~JltlJWHf:k~ilJm 2 *:J{TI:Ji. 
( 2 :iiJltlllfi/tlf :Yi:RJ , ~T lf'lt9J;Jf 1: (2) . ) 
· ftt:JJfJLm;zpJ , 

m~m~~ ~a~1nfi~ ~~~FEJJt1J . 
~ ~m~~~ITJJt1J~~fifi~&~1nfi•~~ . ~~mrr•~mfifi~~m~~ffi~. 
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5. ~iU9J 

5 - 2 . lg1¥7f*~1iffl 1Jj! 
tE f£UU cp 9,Jl::Jih:i\ * 1lJ '+' , tzn .4H:&: T ~{~ff x ( 1 ) , ~ ~JJ i:J L _v: ~IJ ~ {41; 1L 

<tf ~~jl$1] fi{J1J;!; > 
tF. ~ ~m '+' . ~ :±l ll/4 ltfr ~ Px; :}! /[~U;.~ ffl ~ ~ 't-¢H5c Q-j- • tt: --r T ti f.:r. 3t ~d 1) J§ ' ili :}! wJ Id, tF. :±l :00 llfr ?,JH('.1 {ft~ 5".t ~~ti~ §'& fjjlJ 

__[ f~lf''.l , 

:J% ~ ~ * :;1-Ul~ J?I] ~ 2 ~~ fir 'ei 0 

( 2 iill!4l li'i'Hr* St , ~T Ja?.0ff* , ) 
• ~ t;J]t]L ~ qJ ' ~ fJJ :3f !it, 0 

22 
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A .ff* ~r,rnH~ ~ iiif . iRtJJ lffi ~ it 
~~*-~7W7f~.~~fflM~~~~A-~S. 
,<:;\ 1iffli1!Ji1tfal~Qftflblt-t, ~~,ll:n~tPPlH}HQi~iHP¥-:ff~ , ~i~J'ji1!Ji1tial~APRi:fl~;~.f£JtM::..t , i!~ ~I it£~ 
\.Y ~l't-:lrnm1. 

23 

§3;~, i1!Ji1f;l1l~Jt;l1l~ft~txffl , ~9!1J~~lit£P~IJ.UQBi~. 
~iitlni.ff 1Hl$~f!J l't-Jlt!! 1r. 

2. ~:kME~~'.iEW:i ( l) Wlwu~15 1AJtJff, ®W:kh:iE~ 
( 2) fni:1-i:M'.~ (3) , 

3. ~~ft; ( 4) l?!lf.lrl , WE~~~IAJ ...t 'imN:1.ifE~uI~ltJt'n 
~;flJ~~ ~~=f ;$ 0 
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I __ l ___ ....,-1.--

6 - 6 . 1Jo1m 

li!t #f jj - ~ 1c>b ffl If&~~ i~ 1M2 i!liJ t~ ( 1 ) H'-J ;tt ~ n ( 2 ) 
)(f:A(JimWlo 

1 . :!z1J JrJ: a: Ml ~ It-& ( 1 ) 1;kJ fJ:U~ T Ml , Jl! U lr-r lfi: r 1t-Ii:i~ i1±1 illJ 
1¥ 0 

2. im~J :W €i , R:~ tt im~ *1i ( 1 ) rr A itl )]'( *& ~ Q 

~~~~~~ - ~m~~~~•~+~Q 
;,! ~: 

tw21J &'. m tri9Li.§ 7tU tmA mi wt wit tum i6 ~o& ~ Q 

24 
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(S) .Rlf~uiJllfi ~t.V~A ~ :;tti~il!:fiiiH9.ltll~tt A tiU9.ltJl~iirF~~~a1, ~ffljJi~il!:frtii'l=o •·•~~••o ~~*tt~~ffl~fflr~~~r . •~~mhffi~ 

0 .!::j ll~lf*~!IM , -~fll-~il~HUtJ~iffili!f 
~ll~~~A~i1Hr. 

A ~~r91J'l'~,R.a1 , ~*1;t.11l;m.. tt:ttrll;m.tUffi 
~~. -a•~■rW**"·~~mMn•••~ 

f~. 
· •• , ir.J~fll!ftf~ 
· J!t~~t~~;i1Ui~tB11t-

25 

~tllo ~~~ffl~~~-.m•~-L~--~ 
1~ ~ ;ii i91 t:JU~ t:,r- tJ(J mi l~L 

A tt ~,~iiHi L lliW-JF * ill:fiir.J ~a1, *~'+# ,J"L.' 
~ i11'TJiJrlf~~~;!~$I.ffi: 0 

0 lfx r ~ ~~- 1? ~.fi,:iij:,x ~ ~a-t, ~*~' ~ ~tt 
mi f:itL, 1f f~ m: ti~ -a IE ffll it!!~ i1= o 
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t:\TI ~ ~111:M (-01) I q:ijlji:(-fi:j(4 ( -02) 

#bt~il:t/iit (mm) 7~ 10 

tJbtlHiBffilt (N) 0. 6~ I. 2 I 0. 2~0. 5 

< ~Et:Uf~rsili > 
t t f'l Gill 5E ~J 'IT ( 1 ) , ~ 7JJ WU fl ,H;1; ~ ~ :i1HriJW'n o 

'i" I~ 

f----llh 

'-- 0 

I O ~ (1) 

< ~Etif4:~~mli > 
m ~i £-z 7J t i,' z1r:IHHT ( 2) i1Hriml f:i o 

ii~ : 
~•m•~•~n~•~*tt~•. m~•~w~~oo~~n~s~~n~*~~- 0 

7 - 3. tJl~~-@icJ R 
tJLA:t~J@[j:j] R ( 1) B'J{IT~ . ~ ~tr (2) tllllnl '.l:EtEWlE:IJ B'J :1/J .Li:: 
EJ:1/J:t?F tft{ftli o 
MH'~ mi 'H ( 2) , f:t ~J :tJL ~ t3('@ lnJ R (1 ) Jil: fd.v: 'a ~~ i!WTT , * 14HHJJ~*4~. lnJtc~zif.rf;fL;itt~.@ lnJ R ( I ) 0 (t:Uldit 

~1]□ 0) * ~~HJH-\ll:~EM. fPl ;fi~z;bi1L3M~~ lwJ R (IL ( #tt!-li: 
/Jnid-> , ) 

26 
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a 
(DP X 5) 

(1) 

A 
DP X 17 

) D ~(2) 

~ ---+ U 

e l\_(3) 

$~z9)~$i:;{titm~ ¥ ~ 1ti ,81li ,#f H~T:nB':iffi=-ttt&~ A ~H~1£~ ( 1) T ~mlxt* , ftfJT t%(Bz~ (2) :)f.t',BHJH (3) , 
_t Tf§; z4.J H-n lJ ill: fi iml ~ o * ftffi DPX Sl'f!tJLH-N, llil~i'&_thi¥JlH~ax1* , 

I 
(1) 

~~ (3) r ~ ) -

b B - ~ (2) 
( DP X 5) DPX 17 

~z4.J'f.$(:;fittff J,J_~flih7f/Jf:l_t 3t . ~H~~T:n~~t~ B ~H~1iz~ (1) Tilfmxt-:Jrlli ,#f1J1f~~ilfru~tJLHy:,,i:,,xt -:Jr, 
JHft'MrufLiJtt (2) , ~r;/J~tt; (3) itHri~~ , 
* {tm DP X 5 1¥JtJL'ttn-J' filZ~,/,J_t_h7f#r1¥Jm- 1-tUttt 6 M* 0 
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) 

~ZJJ.cf-$!:;{f J»i~9c ti;/,l .!c:itJLH rJ7 ,t,x.J*II.J, 1f tJLHt1J1JJi~9c~;/.; z1'1c1Js~ !'iciHfi:.:XJ 0. 01 ~ 0. 08mm, #t1lff f,!il5i'. ~H ( 1) , ~t ZJJ 

1li,l ,c., 4i!J (3) iz1: fi im. 0 

II II 

t 

1c tdiz: 'i!i: ~ ~-:li1E • ~ t{ ~ (I ) gi9 tt f/!.i H,, :½J ~11. tt i:p ,c., ~ 5Hc fI1: 'i!i: , M /5 fir~ M: i% :li1E • ~ t~ ¥!Ii (I ) ~ HIT ~ :1.H~iJ IT J:. :tF 1c :it • 
51 ~: 

P□*ME•%t~n ITT&J!:7f-::~, Jll1J~%rtw~ . fil!tj~f5~~~~ . 
ME•%~BITT1rr~~~r f!1e~~- - ~ ~ MT~&~. 

t;n (1) stJ ~ %15;t:uJtE t&ITT ilrt'ri 1m ¥. - i'.'il tx 1.§. ~- fi.} ~~ITTf.u: 
m . ~~ra~~~-~M~~~~~~~~3mITT~~ 
pq Jtl: fdJfd 1I . 
· ~J'rr(I) ~ :;{jnfE~R1~il±l.m~'.'.Y , 
· ~j 'H (I) ~ tr: DiE ~ R1 ftUl=l3 :w: J:rif/;JD • 
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5232Q 5234Q 

(6) 

!. I& T l]Jj }j'fr , ~ -fJL ~ JD!: i~L 
2. ffl +!f!i~J+$i); ( 1) ttHfFtt~1fsi;1ft'flVFi, i~HM3i\ El3,l~H#c (2) :JE ~fft¥UJ1'R: , 
3. fr tJJt:JUWlt (3) ilxA tJJr]8 $i); ( 4) i'.lj ffi 1=!=11'.f(J ~x ~ T' ffl y-@J ftff-${2; (1) ' {t tJJt~~IZz;Ml (5) tE&~{ft_g ( ~h~ll (6) 

14:r :iuHl£{:v:'ailfJiu ) , 

(9) 

5235Q 

4. tlJT-OOJL~ti (7L 
5. iff Hf& 1:iMLl8'9~tUU~ 7J (8) i'r:lt1~He~1~H'1tE 9. 5 ~ 9. 9 mm, iJrJ Fri~~ tm~Hf H (9) ;l(:Jt.1:ffVtd~, 
6. rr ~fififL~i1t (7) Fn , 1nxtfr1 lAJ.:.~sj&Et , 
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(11 ) (10) 

(5) 

7. JlFf. ~ z;/J :f !ffi ( 1) ~ 1M· H Ii T ~ 1~ {.v: Ii . 
8. tl JH~ flJ: ( IO) , ~~ IJJ t~ it !ft ( 3) t!7( )d3J t~ 8 !ft ( 4) ITT it cp # u.Jt i tl =let; r,kJ 1911] :J<J ll Jfi 7JJE lH'l 'fl" (1 1 ) , :J'll hf J1t Jl: l!f., ~~ :Jet; 

:J'ti'~!Mtt :n [rtJ @J ~ ~'9 l / 4 ~ , 
9. JjJf 'kH,~U:J ( l O) , lifhA tJJ t~ n1 !ft ( 3 );r~ ~ t:UOIJ ill t.:lt 8 !ft ( 4) B\J r,kJ 1911) • iiE ,{sf , ffl T ~ tJJ ~ ~ iqJ ;ff ( 5 Ht ~ bJJ§& 8 !ft; 1911), 

wt~ mm O) i!xAJrJ w~~8m ( 4) i'.J(Jffi ¢ s, ~ t.BFJ=-J§vfii l.A-W~!J!Rz91H (s) 6\ztm111Dl f1JM uz:, 
I O. i-JJ JJ ( 8) B''.l .fUJ{:J :>'l Jilllfn 1J1ittH~-';,f ~ ( I 2) B''.l ,Iv}~, 1:f W # - J£ sZJ Isl ll'J!i tic~ T ftJTJ l.A :Jet; 11:fl ~jji ffi IJI ;(-F. 0 ~ I mm ~ .i's] , 
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______ (5) ~ (3)~ ______ px_~~ 
(7)_;1;, ··-! -

~ 
(6) 

T "" ,. 

~ 
® 

1. t.uur~ <1) [ 2 1- J , 111: HzH:4*& (2) , 

2. tnt J.,: 1/i~filf , !f)[""FifiJtr Ul [21-1 ~iJrJH (4) [2 1-1 , lff ""FH:t& (5) , 
3. tff""Fi;/JJJ (6):fQ;'.E'JJ (7) 0 

(10)~~(9) 

(8)--------.. 0 
~ 

/41~(6) 

& 
(11)------4~ 

(7) 

4. tE :£/Q l!l J'ifr ff; {:tr ~ 'idt ¥fr i'fJ JE n ( 7 ) , 

0.5mm 
m 

( 1) ------t 

5. tF.20 JJ$dic# (8) ir;i5'~ Ji'fJtfi3tu£t~tr (9) x!~ ..t i~ffl· ij~ , f Q$dJ [µ]~mJ ( 1 o) &z;/J JJ z 1HW'.! :r~ rm ( 11) N1Jn ..ttfrir-Jz;/J JJ (6) 
- JEl p ~ 0 

6. lif/Jt.AZ9JJJ (6):fQ;'.E'JJ (7) tE-WttnJl¥J~%1JJ!r . 7<; ( filH!Hfi¥J-lJJtti9".m l# ~i¥J~JJ~Jt ( t ;O. 2, 0. 3, 0. 4) ill:fiiJi',l ~ o 
* ~ -bJJ JJ i¥J EUJ 1~ f~ , ~~Yu ~-bJJ ~ ~ U,J-, ti!r &?: m ~Ut:J 7;/J JJ ~ J..;-- o * ~ -bJJ JJ i¥J !±)J 1~ ~ , iW JJ (1) i¥J !ID !tfzf~ 1i:ai, t~f9:'.ffl J!ti¥Jz'0JJ~Jt . 

7. 1':EzwJJr.tti'frl (12) !J!~ U~t/!tfl~*;\29)J1ii:ff (13) r.ttltL4' ' ?'?.\Fn'?:c~tt,!Jx (5) 0 

8. uff.Ji,A ti 1V-P ,CAQ:trl/Hxt-JL 
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\ .__,__~-I 
__ J rn , . 

(2) 

,____ -- ---- ------_-,:_-_-_-_-_-_-_:,>,) 

)' 
V' 

Jl 15mm 
i>..1 3mm 

I. tJr;JH/1Httlli:!Ji?lt:HlHt (1) 79H.u:f1J1&*rl1 , tJr;IUT(2H_HJLtt¢,c,,fi:i:JM :±l 15mm !Z.t fZf~JH(3) [21-- ] f'l:ff , t½!,~t9': 
ctclU& (4) ~ttt_t T ~i0*:ittfrir.;J~ . 

2- ~fF-E t~ff (2) i5e ;Jt,(f.ilJH1tflJ--Httl Tffi!M, :jgt~ff (2HUt!LtHl'9 Sl2 ~ z li3J~ l'i3J ~;ft t~ 7J 2mm 1£76 , :jgt~ff (2) ITT~ iifM 
i~tfLtt cp ,c,,~~ ;9 3mm 1£ti , t'l Jf ~lT (5) i~~:jgt~ff (2) ITTfv..a'. . 

11~: ti1rlifll tA E ~ff(2) .+:aJu_,)ff1J t11rn~ . 

7 - 1 3 . is]~ffiJJ!il~jc~ifl:I 

u 
o Qo 

111~

21 

J 22mm 

§JH;JJ fJL tE 1¥ .tl 1:tz: E'. ~ fal W.: J1: ~ ( I ) M _t ft- tk l Jli , J-JJ sJ l&x 
ff ~ (1) ~8~¼-!)ffrl-t&:"& ffff~~B~7J 22mm a,t~iH~tr (2) ~ 
J: 19 ~ 0 
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i'IHm tal ~ EE /llll rUf- ITT {.tl :§'. ·lmf #. , liHi§J }JlX :ii ff A ITT~~ & ii E~ ]!! "& , i'iJ ~Hf 2 ~ 10mm ~ !al ]!! "& 1m W( EE /llll ITT f_i-fi\ • 

< fsJW:il:ff A aq~~f1tiU(JJ!~> 

(1) 

A B 
0 (3) 0 

(2) 

l. =lfi:TTm*& . 
2. I& t~ JlW tr ( 1 ) [ 2 1- ] %□ t~Jj rr ( 2) [ 2'1'- ] ' =lfF T lliJ ~ ~ n A ( 3) 0 

3. l'sJ.i1ff AO) ~~~&~riJJ!"&/Jx-tL.t~ITT A~C tj:JITTffiof{u:~r:j:t . 
~~1-~~~~~ . ¼~*AA~. ~n~-~ffITT~~~H~-~ - ~-ff~ITTfiffl~ ~*ffi~ITTm~~riJ~ti 
t)t,J~ . 

33 

~~uz:'g 
A 
B 
C 

' .. -.. - \ ___ _ ...... _ 

' ' ' ,_ -· 

ibl zy,_ ff /llll fi ffl El'<J ffi ~ 
2~ 4. 5mm 

4. 5~ 10mm 
0mm ( 1HJarI/llll~tJLt Tl'~zif.J ) 
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,:~~ b 
(DP X 5) 

(7) I I ~~D 
B \ )----j~ (4) 

DP X 17 ~ 
0 

(4) ' 

(1) 

I. f',:: ff-=f WHJ tr ( 1 ) . tr ff fBl ~ i1ir ( 2) 0 

2. )jitl~M. (3) , ·Vl'd~ lbl /&xffJJl:!Jj~Jf(4) ~1:fz:'!L 
· liaJ 1&x ffi illll 4 ff ( 4) lnJ J:. * ITT {ft it~ , fliJ ~ ffi Ml fr W sft :k • 
· ibJ&\XJ±!llHfff ( 4) IPrF ¾1¥1{:fr.E'~, l□J&xffiMlht11t1J\ . 

TOO~ttff~~~ffiillll~~~ ffi~~~B9~~. 

(6) ,:\_(6) 

3. ITil ~:t,cf-ti::ilHH N,J&T #.l!P]J:. fr, ftHHITTlNTlffiITT£t.:IUuHfHiHJ~ (5) ITTTftiffi lffixJ* . (:!m ;lt@dsl".fl DP x 5 ITT 
VlJtHt. W3.t:jhALf±rfil:~_:_%:1¥J1;l:;~ b xJ* . ) 

4. Jn:TJ:.~. JffEtl itimn(6) [2 1-]. 
5. ~li=U~FE~I ntt (7) ;f□ l'i:iJ&xffi!l.141 Jiff ( 4) 1¥Jllljfp-j&JB. "/ffi:~ ~'fr (6) • 

( 1) 

"' 
l. -tEfal ~JI: JJ!il ( 1) ~ T~$ ~;k;t, [u] ~ + ~{tl'alratcJI:JJ!il (1 H$¥UM T ,,!?, • 

(7) 

2. fiihA lbJ~ffiJr11J ( 1) ~1:f 15!: liUiUH~. iii n ffiH te.itif/! (2) ~~ itd5t:11]t¥Uffi t-HtiHf (3) • 

< :sm * ~-li1t¥1JIJ,J > 
tn:r .&b~fil (4) . 

t~ JifE t2: 11 m ( s) . ft ffl @ 4'HI t~ c 6 > & :it* zw 1□1 &ix g~ #J ff ( 7 > * im ~ . 1[ ¥Ll _1 i1 2 ~ :;,-:: 1J.HU~1J ;f; .1L 
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1 - 1 s . ff Jl!P ..t. * ; a{] iPaJ m 
< 1:1! iilHJi! :m > 
nJ 0 1.'£ J:llt!fdt-~ tE 15mm ~ 25mm z 11aJ ill: h 19: JE , 

<~lli~Ji!:tf> 
ff /J!4l i'.r''.l ~ Jc _I:. f!-w: ~ hH l<l!i li'.u J:. 30mm , 

(1) 

1. * A ~ ff , ~ T J!!1J li't 3t :A: ( 1 ) , ff H~l( 2) fi:iJ _I:. fl-~ , 
2. n1Et'l ff )ml ~ff (3) i'EJ ~Z:t1: ( 4) [ 2 1' ], J:. T1§;z.if.J*iml!/llf ff Jll1J ~:ff (3), 

~ 
LJ > ~(2) 

]Y (4) 

35 

~ im fj ~ ( l ) ~-:J J1IB tIB ( 2) fi:iJ J:. t& ~ ff(i"} 1£1 ~ , ft :£ 4'. lli jJ 
i.J:'S~JU 0. 5Mpa, 
lr.i!~5i5T J§, ~~Hrt!ffi (2) t:ET¥Ji:1fill{i , 

./,/u*V:'r'i'i~ (I) 17'JC8jfilljJfl11cf1.klli, fti:f.f:>UJfi:iJ@$t-1'1~1.K 
1»Ht (3) , #t 1K n5x 1¥ , 
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8 . !~~lttf1J 
~~a**••~m#M , ~~~UT~~-
tm,\;JJ T J:i ~ -ITTf't~i'i~~ tk:l'i:iJ ~ , *Pll i:£!,imlff* , [cJ :1b:1 iJil t-t, t'.f{JHz# A b:iEI.li: t211fiffl ~ iuJ. 

A .f£ft~z.M" , il 1i;*f;f.J~;LUf*. 
~#R~■ffi~Mffi~L~~. ~~-~~~** ·~~fflM~~WB~ffi. 

JJi! ~ ~ ~ m ~ ~Im 

ffiJ!ll:f fi~ L ft-
ff R tw fF1~ ii! a J.± J!1V ITT m: z;JJ W 5t ~ ix i6 ~ i¥J i11J fi'l' / li~ 

fflffWA~i¥J~qmffi¥J-~ . ~ffl 
i~ .iI - ~ T ITT ti ff DxJI~ ~ Wr ITT / ( ~fftffi;jt ) 

1.U!ll:f fi~ ~ ~l ffi JllMt ff. 1P! ~ {-f. J.:u1~ s{J m: rJJ J'.fl3 5t ~ ~ m ~ i¥J n:-fl ffl- / ~~ 

fflff WRE1¥J~q~ffi¥J-ltll . ~ffl 
ill 1E - ltll T i¥J J1,f~' Bx 9! ~ ~ i¥J / ( ~ff Ml~ ) 

/.U!!IL ft-:i: :f iE ~ ~w• ~~ffi•w~m~J::E~ C~m J! ilic ffi. W: ~ ii / ;/mf-t ) 

ffilJJ4J~ ;jfi¥J1fl:?f.~;l,'j 
iRH ~ ffi !ml~ ff i¥J {tr J! P, 35 

( ~ ff M!f?t ) 

ff ~!II 1' fj~ L ft-Jlj ~ ~ -~ lliWffm#1¥J~&~1¥J&w~n c~ 
t\';J~~{t[~ A{]{ft'§'. / ~~im > 

A tFJ ~ * ITT irr ~ ~ xi 
i)/,j ~ /9; {fJ ~*I]{_) f-fy 'g_ / ( ~ff:Jm~ ) 

!:l ~ H t\H'lc :f !Ir if.ll~B~~i¥J~!r£ P. 32 
8tlrnSfotJtt l·N Ttt 

lfrd ~ 8 t~ ~ 1'!'9 tw ff. !E!: P. 32 

B~~ r8t'l:'ti:~x1 tP,;J~t=ltli.~AS~f'i0.;:;: P.32 

~~~~.(£-ill fH~ ~HlU:'HEI. i'r''.l rBi rt~ xi ~ 11HH~~ ~ B£ ffi IYJ rl3i rt P. 18 

~~~~rt-.1:a::f•l~s ~;t~ff ffs{J&~~;i('j if.3 ~ ~ ;t~ ff tf i¥J ru: ~ P. 18 

Im~ tE ?.& fJJ ff lit Pi 1H~ ~ l~~~ f W~btt J - ~ P. 37 

mtt~ ~i¥Jn~~~~~ - ~ ~ ** iRH 1liif iijlJ:~Jd~ ~ P. 20 

WE~.!;# r:UfHr'J frr '§'.~xi tJnJ :J!a WE ~ .!;# r~ ~ H'J frr B'. P.28 
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I.lil, ~ ~ ~ m ~ ~Im 

ili~lm~ oo t~s!i:JrtiJ.ffi i,J~J~ ootH!i:)J P. 20 

fJl tt!'t';:i~$jj}!~ ,E~ , 1--Jii/J !'11 JJ· rtD tti: $ t!L tt P. 16 

;fr] m tt t§ ~t ~ * ru ~ ~ {* f:l'l 1~-@-fJl tt s(J ~ P. 20 

tJt~~i¥J s!i m' f lJ ~ m' ~ TF li#J i/sl ~ tJt~~ITT s.oim' f□ ~ m' P. 26 

nfE~ . HtU&fntJlJl·~#tlvcl16;fn=§J11J Jt!,Jlj~~-~®$'.#[)f'fJ~-')t_gx;~~ / 
131 :& Jt Wr t% c 1t n t% ) ttm c¼ l;iJiRl'/Ji P. 16 

gt~::fi[li#J tE@: LiEli#J5f".~ P. 16 

Ji~lffi~ 1llc:~sli:n7tsm OO~JtEt1B!i:7J P. 20 

HtLt& . fa~ ;it :i: s''.l fil :g-13 ~ AA I~:'! JHJIJ ~~J' ~ @$'. :g-j3ftj: }'Pi-Yt _gx; Ji:~ / 
tlttt 

tJLttf□ /vE~~J:::Wils'-:J i'aJIIJ1! ):1 * OO~tJL HITTIBJ~ P. 28 

t!LHt□llfE~ITTf§ il!i~iHf/J t}p) ~ H HITT __t fr ffi: P. 27 

~ n ttu * 1± £, ~ 0 r. ITT M m' !@: A m tFnJ ~ ~ :J"E !@: H f{i3 P. 27 
H 

fJl tt~rll1 ~~f)l tt / 
tJl ti· J'.8 ~ ~ JJ i-l ~ K lifff IE liflll'l'Tn!P1 ~~tlH P. 16 

lffitt 1"d~fJLttITT113J l~t P. 28 
mi !·;fo1Jfi~ 1-: iirr;l i'.81~ ~ il * 

'™1~Hffi'.8J~.frM P.27 

t!L H~d:l:r EE: fik fJ L H / 
izHI flitlt l·tJH.i'i:11itl 

:i2\Jt f-f ,g- tJHJJ ~ f cj:: J'.8 tJl H 
P. 20 

~ f~ @] $# 1$'. 

t!lH7ttm ~ 1f r-f-fr fl:HJJ 1h fcj:: J'.8 tJL H P. 20 

~~ f?M:li:JHt';:i S!a & tO nl6 gt~ .1E M1 tfuJ ta fjhr:li: 'Ms';:i ~!a JJ[ :f□ r\l6 gt P. 26 

tJl tt fn ME~ ITT r§ ~~IE offJ iJ~J~ttffITT r.Jl·:!Il: P. 27 

1JfE ~.I@~~~ 1'l~ 5t ~ tJl'd ~ME~~~~ i¥J 1ft i' P. 28 
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I.lil, ~ ~ ~ m ~ ~Im 

ilitt*t)Ji'.fr 
z;,/J TJ S9 JJ ~ 7j':: ;f;IJ J!~iliFia'Jz;,/JJJ P. 31 

'.i:( )J J't'J )J 1~ 1-( ;f;IJ 
!§ tkS:'. JJ !'OC :ff!: 

P. 31 :Ji ¥A~ li'J z;/J JJ 

if.;j~nff~~~~~111.S' P. 28 
z;,/JJJ~:::j'::ftr[it~ 

i,JsJ~ttffi¥J_t,+m: P. 27 

~Fn- Hlz;lltJ'GH , i'4J JJ i--;_i 1,.: ft: mi~~ tFf~~- f leJEH J -~ P. 37 

7;1J )J ~ fil 1§' 7j':: JJ.:Jij{j iPrlJ ~ 7;1J 'JJ i¥J f.v: '&. P. 29 

iiiiJ ~ t~ ~ CEJ ~~ tJ :t: ~m @t~~t:Ui#J:Jtl:frifnl~ P. 20 

1ii*-ll- 8q 'laf iii tiH!J.l tt ill :f ME~-'T~~:::j'::rJ~5'G~5H~ OO~ME~ 'T-t~~S91il:~ P. 28 
~ 

oo t~ ::f wi ~ lf; 1~ ~ 1ID tH!UJ P. 20 

tJ L tH1 t~ ~ 9~ #: lJI :::j':: f.J 5E , {lfu ~H~ ::k i}lij~jTilj~~~ P. 20 

tt:f~~* 00 ~ st tJ J;: jffi t}p)~ITflt~5*JJ P. 20 

/tE~5IUJ:t:~B tFnJ ~ JtHJBIUJ P. 20 

:}}~~f '.mi¥J 51nm'. i□ r~J!U~ rF. 1if.fJ t)8) ~ :}}tr:lt '.mi¥J 11a m'. :f□ r*j 8i P. 26 

tJt ]~Jt .I@ IPJ R P'J { flJi 7j':: 1Hftl tffel ~i:Jl ]i. ~ .l@ !AJ R J'.t%'r ~ P. 26 

tJl. tt ~ tt a(] 9i * • 1' {~. 
13E~:1f!i(:rJ 1fil ill: :f□ ~ nt 7j':: iE 1i#J tJid ~ tiEt¾~~ ~!rain□~ m: '.iE ' ~irnt:k P. 26 

llliJ ~ t~ ffi CEJ 5t tJ :t: ~~ [8J$~t~ifr;J~~#J:Jt!:fr1/l;J~ P. 20 

)E JJ ~ JJ ~ 7j':: ;f;IJ 
Wt:fcJE 7J ErJdik P. 31 
3! ~ Wr ~ z;IJ JJ 

tl~~ ;mi , ~Pif~""FD!P= 
1if!JlA ~151Hf * CEJ ~ imt t:bl'/1: N Im 3f ~ / 7f ;;1c tiH!J.lfJl. t!?. :f IS M 

J; $ 3f * ::f ~ fl rn i}lij~~ti!S:rf J;(EJ{u: ~ P. 8 

.s!n*;k;W3f * ~~~! li'-J l?i / ~~ffr~f,JJT;k 
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Thank you very much for buying our company sewing machine. Before using your new machine, please read the safety 

instructions below and the explanations given in the instruction manual. 

With industrial sewing machines, it is normal to carry out work while positioned directly in front of moving parts such as the 

needle and thread take-up lever, and consequently there is always a danger of injury that can be caused by these parts. 

Follow the instructions from training personnel and instructors regarding safe and correct operation before operating the 

machine so that you will know how to use it correctly. 

SAFETY INSTRUCTIONS 

[1] Safety indications and their meanings 
This instruction manual and the indications and symbols that are used on the machine itself are provided in order to ensure 

safe operation of this machine and to prevent accidents and injury to yourself or other people. 

The meanings of these indications and symbols are given below. 

Indications 

A DANGER The instructions which follow this term indicate situations where failure to follow the 
instructions may result in death or serious injury. 

A CAUTION 
The instructions which follow this term indicate situations where failure to follow the 
instructions could cause injury when using the machine or physical damage to equipment 
and surroundings. 

Symbols 

& ...... 

(S)····· · ....... 
This symbol ( 6.) indicates something that you should be careful of. The picture inside the triangle 
indicates the nature of the caution that must be taken. 
(For example, the symbol at left means "beware of injury".) 

This symbol (0) indicates something that you must not do . 

This symbol (. ) indicates something that you must do. The picture inside the circle indicates the 
nature of the thing that must be done. 
(For example, the symbol at left means "you must make the ground connection".) 
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[2] Notes on safety 

ii 

A DANGER 
/A Wait at least 5 minutes after turning off the power switch and disconnecting the power cord from the wall outlet 
~ before opening the cover of the control box. Touching areas where high voltages are present can result in severe 

injury. 

AcAu110N 
Environmental requirements 

0 Use the sewing machine in an area which is free from 
sources of strong electrical noise such as electrical 
line noise or static electric noise. 
Sources of strong electrical noise may cause 
problems with correct operation. 

0 Any fluctuations in the power supply voltage should 
be within ±10% of the rated voltage for the machine. 
Voltage fluctuations which are greater than this may 
cause problems with correct operation. 

0 The power supply capacity should be greater than the 
requirements for the sewing machine's power 
consumption. 
Insufficient power supply capacity may cause 
problems with correct operation. 

0 The pneumatic delivery capability should be greater 
than the requirements for the sewing machine's total 
air consumption. 
Insufficient pneumatic delivery capability may cause 
problems with correct operation. 

0 The ambient temperature should be within the range 
of 5°C to 35°C during use. 
Temperatures which are lower or higher than this 
may cause problems with correct operation. 

0 The relative humidity should be within the range of 
45% to 85% during use, and no dew formation should 
occur in any devices. 
Excessively dry or humid environments and dew 
formation may cause problems with correct operation. 

0 In the event of an electrical storm, turn off the power 
and disconnect the power cord from the wall outlet. 
Lightning may cause problems with correct operation. 

Installation 
t<::\ Machine installation should only be carried out by a 
\.Y qualified technician. 

0 
0 

Contact your Brother dealer or a qualified electrician 
for any electrical work that may need to be done. 

The sewing machine weighs approximately 88 kg. 
The installation should be carried out by two or more 
people. 

t<::\ Do not connect the power cord until installation is 
\.Y complete. If the foot switch is depressed by mistake, 

the sewing machine might start operating and injury 
could result. 

A Hold the machine head with both hands when tilting it 
~ back or returning it to its original position. 

Furthermore, do not apply excessive force when 
tilting back the machine head. The sewing machine 
may become unbalanced and fall down, and serious 
injury or damage to the sewing machine may result. 

• 
Be sure to connect the ground. If the ground 
connection is not secure, you run a high risk of 
receiving a serious electric shock, and problems with 
correct operation may also occur. 

0 All cords should be secured at least 25 mm away 
from any moving parts. Furthermore, do not 
excessively bend the cords or secure them too firmly 

t<::\ with staples, otherwise there is the danger that fire or 
\.Y electric shocks could occur. 

0 
0 

Install the safety covers to the machine head and 
motor. 

If using a work table which has casters, the casters 
should be secured in such a way so that they cannot 
move. 

t<::\ Be sure to wear protective goggles and gloves when 
\.Y handling the lubricating oil and grease, so that they 

do not get into your eyes or onto your skin. If the oil 
and grease get into your eyes or onto your skin, 
inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or 
grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children . 
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AcAUTION 
Sewing 

IC\ This sewing machine should only be used by 
\..Y operators who have received the necessary training 

in safe use beforehand. 
0 If using a work table which has casters, the casters 

should be secured in such a way so that they cannot 
move. 

IC\ The sewing machine should not 
\..Y applications other than sewing. 

be used for any A Attach all safety devices before using the sewing 
L:!f:::;. machine. If the machine is used without these 

0 Be sure to wear protective goggles when using the devices attached, injury may result. 
machine. 
If goggles are not worn, there is the danger that if a 
needle breaks, parts of the broken needle may enter 
your eyes and injury may result. 

A Turn off the power switch at the following times. If the 
l:!:':::;. foot switch is depressed by mistake, the sewing 

machine might start operating and injury could result. 
• When threading the needle 
• When replacing the bobbin and needle 
• When not using the machine and when leaving the 

machine unattended 

A Do not touch any of the moving parts or press any 
~ objects against the machine while sewing, as this 

may result in personal injury or damage to the 
machine. 

0 

0 

If an error occurs in machine operation, or if abnormal 
noises or smells are noticed, immediately turn off the 
power switch. Then contact your nearest Brother 
dealer or a qualified technician. 

If the machine develops a problem, contact your 
nearest Brother dealer or a qualified technician. 

Cleaning 
A Turn off the power switch before carrying out 
~ cleaning. If the foot switch is depressed by mistake, 

the sewing machine might start operating and injury 
could result. 

fC\ Be sure to wear protective goggles and gloves when 
\..Y handling the lubricating oil and grease, so that they 

do not get into your eyes or onto your skin. If the oil 
and grease get into your eyes or onto your skin, 
inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or 
grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children. 

Maintenance and inspection 
IC\ Maintenance and inspection of the sewing machine 
\..Y should only be carried out by a qualified technician. 

0 Ask your Brother dealer or a qualified electrician to 
carry out any maintenance and inspection of the 
electrical system. 

A Turn off the power switch and disconnect the power 
~ cord before carrying out the following operations. If 

the foot switch is depressed by mistake, the sewing 
machine might start operating and injury could result. 
• Inspection, adjustment and maintenance 
• Replacing consumable parts such as the rotary 

hook 

A Disconnect the air hoses from the air supply and wait 
~ for the needle on the pressure gauge to drop to "O" 

before carrying out inspection, adjustment and repair 
of any parts which use the pneumatic equipment. 

A Hold the machine head with both hands when tilting it 
~ back or returning it to its original position. 

Furthermore, do not apply excessive force when 
tilting back the machine head. The sewing machine 
may become unbalanced and fall down, and serious 
injury or damage to the sewing machine may result. 

A If the power switch needs to be left on when carrying 
L:!f:::;. out some adjustment, be extremely careful to observe 

all safety precautions. 

0 
0 

Use only the proper replacement parts as specified 
by Brother. 

If any safety devices have been removed, be 
absolutely sure to re-install them to their original 
positions and check that they operate correctly before 
using the machine. 

IC\ Any problems in machine operation which result from 
\..Y unauthorized modifications to the machine will not be 

covered by the warranty. 

iii 
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[3] Warning labels 

iv 

The following warning labels appear on the sewing machine. 
Please follow the instructions on the labels at all times when using the machine. If the labels have been removed or are 
difficult to read, please contact your nearest Brother dealer. 

1 

Hazardous voltage Hochspannung 
will cause injury. verletzungsgefahrl 
Turn off main switch Bitte schalten s,e den 

and wait 5minutes :!~fe~~=l~~~~t~~d 
before opening this bevor sie diese ' 
cover. abdeckung offnen. 

Un voltage non adapte Un voltaje lnadecuado 
provoque des blessures. puede provocar las 
Eteindre l'interrupteur et heridas.Apagar el 
attendre 5 minutes avant interruptor principal y 
d'ouvrir le capot. esperar 5 minutes antes 

de abrir esta cubierta. 

3 A. Be ca,eful oot to get you, haod caught wheo 
• tilting back the machine head and returning it to 
~ its original position. 

~ -

5 

4 

Be sure to connect the ground. If the ground 
connection is not secure, you run a high risk of 
receiving a serious electric shock, and problems 
with correct operation may also occur. 

Direction of operation 

Motor cover ---=~-~ Tension release 
~ ' solenoid cover 

o ~~""""' lnnercoverl 
• Outer cover 

Fixed cover L 

:_ .-----~--- ., ---.. __ ··. 

. 
" c<l4 \__ Motor cover L 

A 
Eye guard 

1 

Finger guard 

Gas spring support cover 

2 

~ 
A ;:l II 

flllli!ii/Jilll~.~~i\11~fti. Plitl.:t£¼i 
.t xi:iif/" ~ I~.Millff!llUJlf fla. 
:trtnlllfil!.ll!i!i§r.i11ff!1tll.Je:~~;:,;. 
~lltt~liliiffWJJ.Ifla. 

A CAUTION 
Moving parts may cause injury. Operate w ith safe-
ty devices. Turn off main switch before threading, 
changing bobbin and needle,cleaning etc. 

Safety devices 
Devices such as eye guard , 
finger guard, thread take-up 
cover, motor cover, tension 
release solenoid cover, inner 
cover, outer cover, fixed cover 
and gas spring support cover 

Thread take-up cover 

Inner cover R 

0 Outer cover 

Fixed cover R 

~ Motor cover R 

3 
-~ 
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1. NAMES OF MAJOR PARTS 

1. NAMES OF MAJOR PARTS 

1 

(1) Power switch 
(2) Control box 
(3) USBslot 
(4) Operation panel 

~ 

(13) 

(5) Foot switch (solenoid specifications) 
(6) Work clamp switch (pneumatic specifications) 
(7) Start switch (pneumatic specifications) 
(8) STOP switch 
(9) Thread wiper switch 
(10) Pulley 
( 11) Cotton stand 
(12) Solenoid valve (pneumatic specifications) 

Safety devices: 
(13) Finger guard 
(14) Eye guard 
( 15) Thread take-up cover 
(16) Motor cover 

( 11) 

(1) 
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2. SPECIFICATIONS 

2. SPECIFICATIONS 

S Solenoid-type work clamp lifter 

A Pneumatic-type work clamp lifter 

Sewing machine 

Stitch formation 

Max. sewing speed 

Sewing area (XxY) 

Feed mechanism 

Stitch length 

No. of stitches 

Maximum no. of stitches 

No. of sewing data items 
that can be stored 

Work clamp lift method 

• T2210 A • 

Lock stitch, pattern tacking sewing machine (with large shuttle hook) 

Single needle lock stitch 

2,700 rpm 

T1310: Max. 130x 100 mm, T2210: Max. 220 x 100 mm 

Intermittent feed, pulse motor drive 

0.05 - 12.7 mm 

500,000-stitch internal memory (*) 

20,000 stitches (per program) 

Internal memory: 512 (*) 

Solenoid specifications: Pulse motor drive method 
Pneumatic specifications: Pneumatic method 

Work clamp height Solenoid specifications: Max. 25 mm, pneumatic specifications: Max. 30 mm 

2-step work clamp Solenoid specifications: Integrated-type work clamp 
Pneumatic specifications: Separate-type work clamp 

Intermittent presser foot lift 
22mm 

amount 

Intermittent stroke 2 - 4.5 mm, 4.5 - 10 mm or 0 (Default setting 3 mm) 

Rotary hook Double-capacity shuttle hook (standard shuttle hook sold separately) 

Wiper device Standard equipment 

Thread trimmer Standard equipment 

Data storage method Internal memory (Flash memory) 

User programs 50 

Cycle programs 999 

Motor 750W AC servo motor 

Weights 
Machine head approx. 88 kg, operation panel approx. 0.6 kg 
Control box 14.2 - 16.2 kg (Differs depending on destination) 

Power supply Single-phase 100 V/220 V, Three-phase 200 V/220 V/380 V/400 V 400VA 

Air pressure 0.5 MPa 1.8 I/min. 

* The number of data items and stitches that can be stored will vary depending on the number of stitches in each program. 

2 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3. INSTALLATION 

AcAUTION 
Machine installation should only be carried out by a 
qualified technician. 

Contact your Brother dealer or a qualified electrician 
for any electrical work that may need to be done. 

The sewing machine head weighs approximately 
88kg. The installation should be carried out by two or 
more people. 

Do not connect the power cord until installation is 
complete. 
If the foot switch is depressed by mistake, the sewing 
machine might start operating and injury could result. 

Hold the machine head with both hands when tilting it 
back or returning it to its original position. 
Furthermore, do not apply excessive force when tilting 
back the machine head. The sewing machine may 
become unbalanced and fall down, and serious injury 
or damage to the sewing machine may result. 

0 

All cords should be secured at least 25 mm away from 
any moving parts. Furthermore, do not excessively 
bend the cords or secure them too firmly staples, 
otherwise there is the danger that fire or electric 
shocks could occur. 

Be sure to connect the ground. If the ground 
connection is not secure, you run a high risk of 
receiving a serious electric shock, and problems with 
correct operation may also occur. 

Install the safety covers to the machine head and 
motor. 

3-1. Table processing diagram 
• The thickness of the table should be at least 40 mm, and it should be strong enough to bear the weight and vibration of the 

sewing machine. 
• If the distance A between the insides of the legs is less than 740 mm, move the control box installation position to the left (B = 

261mm). 
• Check that the control box is at least 10 mm away from the leg. If the control box and the leg are too close together, it may result 

in incorrect sewing machine operation. 

1200 

(800) (195) 

A(74O) 

386 

390.8 • 02 I I 8(261) 

10 85.7 ~ 
"' "! 42 N N 

"' st -"' .,_ 
~~ ~1 /" 

,.,, 
Cord hole ' ' ~ 4-¢9 1,,-

"' 'o Control box 

~ 4-R20 I"' mounting hole 0 

i 
¢20 

"' ~ ~ 
<t>25depth5 ~ ct,25depth4 ~ ~ 

Collon stand "' hole "' _ ',.;. / N - 4010.2 406 
-

/ 
387 266 4 ! ~ 

lj-: 
4-<t>B 118 ' 

t ~ ~ <t>50 R1O ~-~ i......rreadleunit 
o. 

... ~ st] 0 30 st1 mounting hole ' N ,.)- 175 --... 

'- ~ I ~Gas damper~ 
0 

' : N 

4_R1O • t hole : "' • 
<D 
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N ;;! , st! R10 \&i Operation 
ci 0 ~ \ 4- <t>B panel ., .... 
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"' 
N 
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"' 
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y 
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3-2. Installing the control box 

J---(4) 
= .!. 

3-3. Installing the oil pan 

L -~(5) 

~(6) 

n , I 
OOilfil ~ 1-(21 

:-s: 
(1) 

3. INSTALLATION 

Remove the eight screws (1 ), and then 
remove the control box cover (2). 
(3) Control box 
(4) Bolts (4 pcs.] 
(5) Plain washers (4 pcs.] 
(6) Nuts (8 pcs.) 

For solenoid specifications, install the 
treadle unit mounting bolt (A) before 
installing the oil pan. 
(1) Oil pan 
(2) Nails (7 pcs.) 
(3) Rubber cushions (4 pcs.] 
(4) Waste oil tank 

4 
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3. INSTALLATION 

3-4. Installing th 

Approx. 20 

11)--tJ 

( 3 ) __).,," 

e machine head 

"' 

(1) 

(3) 

Approx. 20 mm 

Q - H 
_ _ @ ,,,y-111 

Q ----

) 'i-.._(3) 

( 1) 

~ (2) 

(3) 

.;;:;-

~(5) 

I 

(4) 

_J 
!!--<. _ /I : / (9) 

/ , 0, i -----~ 
1/ ' _______ , 

2§,; ~ // 

4) ! ,,-- ,/ (8) 
;_.,,.,-

5 

(1) Pins [2 pcs l 
(2) Set screws· I 
(3) Hinge rubb 2 pcs.) P er assemblies (2 

lace the m h' pcs.] 
the oil pan a~~ t~: r~~~d gentl~ on top of 
NOTE: er cushions. 

• Be careful not 
clamped between to get the cords 

• :d the oil pan. the machine head 

hen holding th 
not hold it by t/ machine head d 
may cause prob~~ulse_ motor. Thi~ 
of the pulse motor. s with operation 

(4) 
(5) 
(6) 
(7) 
(8) 
(9) 

Hinge h Id 
Bol!s [4 ~c:;s [2 pcs.) 

Plain washer 
Nuts (4 pcs.) s [

4 
pcs.] 

Head rest 
Bolts 'th wI washer (4 pcs.) 
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3. INSTALLATION 

(10) Auxiliary plate 

(11 ) Bolts with washer [10 pcs.] 

Loosen the bolts with washer (12) and 
adjust so that the auxiliary plate (10) and 
the needle plate are at the same height. 

NOTE: 
Install the auxiliary plate so that it is 
horizontal. 

Move the work clamp arm all the way to 
the right when looking from the front of 
the sewing machine (the direction of the 
arrow in the illustration), and then gently 
tilt back the machine head. 

NOTE: 
Two or more people should lilt back the 
machine head, and it should be tilted 
gently while being held with both 
hands. 

6 
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3. INSTALLATION 

7 

~ 
(28)~ 

(17) 

= 
(22) 
(23) 

(27) 

~ 

I" r 0 

,) 

~ 
(13) 

(24) 

(25)~ 

(26)~ 

(18) (18) 
(20) (20) 
(21) (21) 

(19) 

(15) 

(30) ~ I -~~~ 
(~)~- 0 ~ 
(30) I . ~ , 

I ...--\-". 

(13) Gas spring holders (2 pcs.] 

(14) Spacer 

(15) Bolt 

(16) Nut 

(17) Gas spring 
( 18) Shaft collars (2 pcs.] 

(19) Gas spring shaft D 

(20) Plain washers (2 pcs.] 

(21) Retaining rings E [2 pcs.] 

(22) Bolts (2 pcs.] 

(23) Plain washers (medium) (2 pcs.] 

(24) Plain washers (large) (2 pcs.] 

(25) Spring washers [2 pcs.] 

(26) Nuts (2 pcs.] 

(27) Gas spring shaft U 
(28) Set screw 

NOTE: 
For solenoid specifications, the bolts 
(22), plain washers (23), plain washers 
(24), spring washers (25) and nuts (26) 
in the places marked with * are also 
used to install the treadle unit. 

(29) Gas spring support cover 
(30) Bolts with washer [6 pcs.] 
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3. INSTALLATION 

~11 11 111 11 11 111 11 

M3 X 20 

\_ Oil pan 

• Gently return the machine head to its original position. 
• Loosen the screw (31 ). Move the machine head switch (32) to the position shown in the illustration, and then secure the machine 

head switch (32) with the screw (31) and the accessory M3x20 screw (33). 
• Check that the machine head switch (32) is turned on as shown in figure 1. 

8 
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3. INSTALLATION 

3-5. Tilting the sewing machine head 

0 

1. Move the presser arm assembly (1) as far as it will go in the direction of the arrow in the illustration (to the right when looking 
from the front of the sewing machine). 

2 . Stand at the left side of the table, and gently tilt the machine head towards you. 

NOTE: 

9 

Always be sure to move the work clamp arm all the way to the right before tilting back the machine head. If you try to tilt back the 
machine head while the work clamp arm is still on the left side, it may damage the outer cover L (2). 
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3. INSTALLATION 

3-6. Installing the treadle unit (solenoid specifications) 
(1 ) Treadle unit 
(2) Bolts (3 pcs.] 
(3) Plain washers [3 pcs.] 
(4) Spring washers (3 pcs.] 
(5) Nuts [3 pcs.] 

NOTE: 
• Install the bolt for mounting hole A before installing the oil 

pan. (Refer to "3-3. Installing the oil pan.") 
• Mounting hole B is used to install the gas spring supports 

with the bolt, plain washer, spring washer and nut. (Refer 
to "3-4. Installing the machine head".) 

• Use a commercially-available foot switch and connecting rod. 
• If changing the mounting position for the treadle unit, use the 

accessory bolts, plain washers, spring washers and nuts. 

<Foot switch operating method> 
When the foot switch is depressed to the 1st step, the work 
clamp is lowered, and when it is depressed to the 2nd step, the 
sewing machine starts sewing. 

1st step 

2nd step _ _,___ ...c,_,,_:-=......___ 

3-7. Installing the two-pedal foot switch (pneumatic specifications) 
(1) Foot switch 

Insert the connector for the foot switch (1) into P6 (FOOT) on 
the main P.C. board. 

<Foot switch operating method> 
When the work clamp switch (left) is depressed, both work 
clamps are lowered, and when the start switch (right) is 
depressed, the sewing machine starts sewing. 

Work clamp switch (2-step) 
Start switch 

10 
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3-8. Installing the cotton stand 

( 1) 

11 

(1) Cotton stand 

NOTE: 

3. INSTALLATION 

Fit the washer (2), and then securely 
tighten the nut (3) so that the cotton 
stand does not move. 
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3. INSTALLATION 

3-9. Installing the pneumatic unit (pneumatic specifications) 

-------------------

Connect each air tube to the position with the corresponding number. 

Lower knob 

Manual button 

<Adjusting the speed controller> 
You can use the valve knobs to adjust the lifting and lowering speeds. 

Install underneath the work table. 

(1) Solenoid valve assembly 
(2) Washers [2 pcs.] 
(3) Wood screws [2 pcs.] 
(4) Rubber hose 

After installing the pneumatic unit, adjust 
the air pressure. 
(Refer to "10-16. Adjusting the air 
pressure".) 

NOTE: 
Make sure that the pneumatic unit 
does not touch the control box or the 
work table leg. 

1A 

The valve knobs should be adjusted so that the left and right sides of the work clamp operate at the same speed. 
• When the upper knob is tightened, the lifting speed becomes slower. When it is loosened, the lifting speed becomes faster. 
• When the lower knob is tightened, the lowering speed becomes slower. When it is loosened, the lowering speed becomes 

faster. 

You can operate the work clamp while the power is turned off by pressing the manual button. 

12 
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3-10. Installing the eye guard 

AcAUTION 
Attach all safety devices before using the sewing machine. 
If the machine is used without these devices attached, injury may result. 

3-11. Installing the motor cover 

13 

(2) ­

(2) _fl. 

(1) -
_,✓ 

(2) J;~\r3 \_(4) 
~ \_(3) 

(4)_/ 

3. INSTALLATION 

(1) Eye guard assembly 
(2) Plain washers [2 pcs.] 
(3) Screws [2 pcs.] 

( 1 ) Motor cover R 
(2) Screws [4 pcs.] 
(3) Motor cover L 
(4) Screws [4 pcs.] 
(5) Motor cover 
(6) Screws [4 pcs.] 

NOTE: 
Be careful not to clamp the cords when 
installing the motor cover. 
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3. INSTALLATION 

3-12. Lubrication 

AcAUTION 
Do not connect the power cord until lubrication is complete. 
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get into 
your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children. 

The sewing machine should always be lubricated and the oil supply replenished before it is used for the first time, and also after 
long periods of non-use. 
Use only the lubricating oil specified by our company . 

1. Fill the arm-side oil tank with oil. 
2. Move the work clamp arm (1) as far as it will go to the right when looking from the front of the sewing machine, and then slide the 

outer cover L (2) into the inner cover L (3) so that the lubrication hole in the bed is visible. Pour oil into the bed side oil tank 
through this hole. 

NOTE: 
Be sure to fill the machine with oil when the oil level is down to about one-third full in the oil sight glass. If the oil drops below the 
one-third level, there is the danger that the machine may seize during operation. 

(5) 

3. Pour oil in through the two holes (4) of the shuttle race base assembly so that the felt is lightly moistened. 

NOTE: 
If there is no more oil on the felt of the shuttle race base assembly, problems with sewing may result. 

4 . If using the liquid cooling tank (5), fill it with silicon oil (100 mm2/s). 

14 
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3. INSTALLATION 

3-13. Installing the machine head fixing bolt 
When transporting the sewing machine, secure the machine head to the table with the machine head fixing bolt. 

\ 

::::::::--I 

I 
(1)~ 

(2) ~ 

15 

(1) Plain washer 
(2) Machine head fixing bolt 

NOTE: 
When operating the sewing machine, 
remove the machine head fixing bolt. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. PREPARATION BEFORE SEWING 

4. PREPARATION BEFORE SEWING 
4-1. Installing the needle 

AcAur10N 
A Turn off the power switch before installing the needle. 
~ If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

1. Loosen the set screw ( 1 ). 
2. Insert the needle (2) in a straight line as far as it will go, 

making sure that the long groove on the needle is at the 
front, and then securely tighten the set screw ( 1 ). 

4-2. Threading the upper thread 
Thread the upper thread correctly as shown in the illustration below. 
* When using threading mode for threading, the tension discs (1) will open so that the thread can be threaded more easily. 

(Refer to following page.) 

[If using cotton thread or spun thread] 

[If using synthetic thread] 

• Turn the machine pulley (2) and raise the thread take-up (3) to its highest position before threading the upper thread. 
(This will make threading easier and it will prevent the thread from coming out at the sewing start.) 

• When threading the thread through the needle, allow a distance of approximately 40 mm between the needle hole and the 
end of the thread. 
If the trailing length of the thread is too long, it may cause the thread to become tangled. 

16 
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4. PREPARATION BEFORE SEWING 

<Threading mode> 
Threading mode is safe because the sewing machine will not start even when the foot switch is depressed. 

1 

2 Press the home posit ion key 

3 Threading the thread. 

4 Ending threading mode 

17 

Turn on the power switch. 

Press the threading key.and the key 

a II 
The work clamp will drop. 

Press the threading key,and the key change 

II a 
The work clamp will return to where it was before 
threading mode was started. 
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4. PREPARATION BEFORE SEWING 

4-3. Winding the lower thread 

AcAur10N 
A Do not touch any of the moving parts or press any objects against the machine while winding the lower thread. 
~ Injury or damage to the sewing machine may result. 

( ( 1) 

[I] 
I 

(3) 

0 
_...-"'l~ ~~ 

' 0 _ / 

~ 

~ 

ltlt 
I I 

(4) (5) 

(1 0) 7, 
t G For case A 

~;---~ a 
For case B 

1. PI ere 1te lxtb in 011:o 1te lxtb i n wi rder :t-aft (1) . 
2. lh-ERl 1te thrERl as shw, in 1te i I ll.15t.ratia,, wird 1te thrERl 

au.rd tre l:x±hin ~I tirres, ard thn p-ess 1te lxtbin presser 
ann(2). 

3. TUTI m 1te rn-,er SNitch 
4. Press 1te tirre JX)Sitim key(3), 1te se.virg mrlline rro..e to 1te 

tirre JX)Siticn 
5. 0-a::k trat 1te nERlle c:res rot tam 1te claip, ard 1ten press 

1te l:x:ttlin wirder key(4), 1te lxtbin wirder key(4) c:hrge to 
key(4) c:hrge to 1te l:x:ttlin wirder key(5) , ard it~ in 1te 
state "CN" , d:press 1te foot SNitch to 1te 2rd step, ard it wi 11 
start wird. 
(If usirg a tv.o-pa:lal foot SNitch, d:pressirg 1te start SNitch 
'1Yo-pEria I foot SNi tch ) 

6. Ch::e wirdirg of set ara.nt of lo.-.er thre.a:l (00%-00% of 1te 
lxtbin ~ity) is o:nplere:I, 1te lxtbin presser arm(2) wi 11 

reb..m aitarnt ica I ly. 
7. Rarove 1te l:x:ttl in. reek 1te thrERl cnto 1te knife (6), ard 1ten 

p..il I 1te lxtbin in 1te dinrtim of 1te arrO'/ to OJt 1te thrERl. 

Adjusting the bobbin winding amount 
Loosen the screw (7) and move the bobbin presser (8) to 
adjust. 

If the thread winds onto the bobbin unevenly 
Loosen the set screw (9) and move the bobbin winder 
tension assembly (1 o)up and down to adjust. 
• For case A, move the bobbin winder tension assembly 

(1 O)down, and for case B, move it upward. 

18 
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4. PREPARATION BEFORE SEWING 

4-4. Installing the bobbin case 

AcAur10N 
A Turn off the power switch before installing the bobbin case. 
~ If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

(3) 

1 . Pull the shuttle race cover ( 1) downward to open it. 
2. While holding the bobbin so that the thread winds to the right, insert the bobbin into the bobbin case. 
3. Pass the thread through the slot (2) and pull it out from the thread hole (3). 
4. Check that the bobbin turns in the direction of the arrow when the thread is pulled. 
5. Pass the thread through the lever thread hole (4), and then pull out approximately 30 mm of thread. 
6. Hold the latch on the bobbin case and insert the bobbin case into the rotary hook. 

19 
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4. PREPARATION BEFORE SEWING 

4-5. Thread tension 
[Thread tension reference] 

Specifications Heavy-weight materials (-01) Medium-weight materials (-02) 

Upper thread 

Lower thread 

Upper thread tension (N) 

Lower thread tension (N) 

Pre-tension (N) 

Needle 

Normal sewing speed 

4-5-1. Lower thread tension 

Stron 
Weaker 

(1)---i-i--/fi'c---'c, 

) 

4-5-2. Upper thread tension 

#20 or similar 

#20 or similar 

1.4-1 .8 

0.1 - 0.6 

DP x 17 #19 

2,000 rpm 

#50 or similar 

#50 or similar 

0.8- 1.2 

0.2 - 0.3 

0.1 - 0.3 

DP x 5 #16 

2,000 rpm 

Adjust the thread tension to the weakest possible tension by 
turning the thread tension nut (1) until the bobbin case will 
not drop by its own weight while the thread end coming out 
of the bobbin case is held. 

1. Turn the tension nut (1) (main tension) to adjust the 
tension as appropriate for the material being sewn. 

2. Use the tension nut (2) (sub tension) to adjust the upper 
thread trailing length to about 40 mm. 

20 
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5. SEWING 

5. SEWING 

AcAur10N 
A Turn off the power switch at the following times. 
~ If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

• When threading the needle 
• When replacing the bobbin and needle 
• When not using the machine and when leaving the machine unattended 

A Do not touch any of the moving parts or press any objects against the machine while sewing, as this may result in 
~ personal injury or damage to the machine. 

5-1. Sewing 

21 

(1) 

~ m■m1111111m 
cm ama 11 

1st step 
2nd step - ~-~s::-==-.__ 

1. Turn on the power switch. 
2. Press the 1:1 or ml key to turn on the page, ard press the 

data key to select the saving progran . 

3. Press the tirre position key(1) , the sewing rrachine wi 11 
rrove to the I oad i ng pas it ion. 

4. Place the article to be sewn underneath the work clamp 
(3). 

5. Depress the foot switch to the 1st step. 
(If using a two-pedal foot switch, depress the work 
clamp switch ( 4 ). ) 
• The work clamp (3) will drop. 

6. Depress the foot switch to the 2nd step. 
(If using a two-pedal foot switch, depress the start switch 
(2).) 
• The sewing machine will start sewing. 

7. When sewing is complete, the thread will be trimmed 
and the work clamp (3) will rise. 

Use a work clamp that hold the article being sewn firmly, without allowing it to slip. 
If using the standard work clamp and feed plate and the article being sewn is slipping, take measures to stop the work 
clamp and feed plate from being slippery. 
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5. SEWING 

5-2. Using the STOP switch 
If you press the STOP switch (1) while sewing or test feeding is in progress, the sewing machine will stop immediately. 

<Continuing sewing from a stopping point> 
If you have pressed the STOP switch (1) at times such as if the thread breaks while sewing or the lower thread runs out, you 
can resume sewing from the point where the thread ran out. 

Depress the foot switch to the 2nd step. 
(If using a two-pedal foot switch, depress the start switch.) 
• The sewing machine will start operating and sewing will start. 

5-3. Using the thread wiper switch 

Q _-;:---..✓ 

~ 
' (6l 

(1) 
The thread wiper switch (1) can be used to turn the thread 
wiper (2) on and off. 
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6. CLEANING 

6. CLEANING 

AcAur10N 
A Turn off the power switch before carrying out cleaning. 

[:!!:l. If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get 
into your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children. 

6-1. Cleaning the rotary hook 

23 

1. Pull the shuttle race cover downward to open it, and then 
remove the bobbin case. 

2. Open the setting claw (1) in the direction indicated by the 
arrow, and then remove the shuttle race base (2) and the 
shuttle hook (3). 

3. Clean all the dust and thread ends from around the driver 
(4 ), the top of the rotary hook thread guide and the 
shuttle race. 
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6. CLEANING 

6-2. Cleaning the control box air inlet ports 

6-3. Draining the oil 
;--1 ____ 1 ___ 

6-4. Cleaning the eye guard 

6-5. Checking the needle 

6-6. Lubrication 

Use a vacuum cleaner to clean the filter in the air inlet ports 
(2) of the control box (1) at least once a month. 

1. Remove and empty the waste oil tank ( 1) whenever it is 
full. 

2. After emptying the waste oil tank (1 ), screw it back into 
its original position. 

Wipe the eye guard clean with a soft cloth. 
NOTE: 

Do not use solvents such as kerosene or thinner to clean 
the eye guard. 

Always check that the tip of the needle is not broken and 
also that the needle is not bent before starting sewing. 

Lubricate the sewing machine while referring to "3-11 . Lubrication". 
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7. STANDARD ADJUSTMENTS 

7. STANDARD ADJUSTMENTS 

AcAur10N 
Maintenance and inspection of the sewing machine 
should only be carried out by a qualified technician. 

Ask your Brother dealer or a qualified electrician to 
carry out any maintenance and inspection of the 
electrical system. 

A Hold the machine head with both hands when tilting it 
~ back or returning it to its original position. 

' In addition, do not apply excessive force when tilting 
back the machine head. The sewing machine may 
become unbalanced and fall down, and serious injury 
or damage to the sewing machine may result. 

A_ Turn off the power switch and disconnect the power 
~ cord before carrying out the following operations. 

If the foot switch is depressed by mistake, the sewing 
machine might start operating and injury could result. 

A_ If the power sw_itch needs to be left on when carrying 
~ out some adJustment, be extremely careful to 

observe all safety precautions. 

25 

• Inspection, adjustment and maintenance 
• Replacing consumable parts such as the rotary 

hook 
0 If any safety devices have been removed, be 

absolutely sure to re-install them to their original 
positions and check that they operate correctly 
before using the machine. 

7-1. Checking the machine head switch 
Check that the machine head switch is turned on as shown 
in the illustration. 
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7. STANDARD ADJUSTMENTS 

7-2. Thread take-up spring 

Specifications Heavy-weight materials (-01) I Medium-weight materials (-02) 

Thread take-up spring height 
(mm) 

Thread take-up spring 
tension (N) 

r 0 

0 

NOTE: 

0.6 - 1.2 

( 1 ) 

(2) 

~Stronger 

Weaker 

7 - 10 

I 0.2 - 0.5 

<Thread take-up spring height> 
Loosen the set screw (1) and turn the adjuster to adjust. 

<Thread take-up spring tension> 
Turn the tension stud (2) with a screwdriver to adjust the 
tension. 

If the thread tension spring is not adjusted correctly, the upper thread trailing length will be uneven after thread trimming. 

7-3. Arm thread guide R 

r l 
More thread + + Less thread 

~~ 
(2) / \_:: Ind~! mark 

The standard position of arm thread guide R (1) is when the 
screw (2) is aligned with the index mark. 
Loosen the screw (2) and move arm thread guide R (1) to 
adjust. 
• When sewing heavy material, move arm thread guide R 

(1) to the left. (The thread take-up amount will become 
greater.) 

• When sewing light material, move arm thread guide R 
(1) to the right. (The thread take-up amount will become 
less.) 
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7-4. Adjusting the needle bar height 

a 
(DP X 5) 

A 
DP X 17 

) 

7. STANDARD ADJUSTMENTS 

0 

C) 

D 

Turn the machine pulley to move the needle bar to the lowest position. Then remove the rubber plug (2), loosen the screw 
(3) and then move the needle bar up or down to adjust so that the second reference line from the bottom of the needle bar 
(reference line A) is aligned with the lower edge of the needle bar bush (1 ). 
• If using a DP X 5 needle, use the highest reference line (reference line a). 

7-5. Adjusting the needle bar lift amount 

b 
( DP X 5) 

B 
DP X 17 

Rotary hook tip 

Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar 
(reference line B) is aligned with the lower edge of the needle bar bush (1 ), and then loosen the bolt (2) and move the driver 
(3) so that the tip of the rotary hook is aligned with the center of the needle. 
• If using a DP X 5 needle, use the second reference line from the top of the needle bar (reference line b). 

7-6. Adjusting the driver needle guard 

Rotary hook tip 

(1) 

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw (2) 
and turn the eccentric shaft (3) to adjust so that the driver needle guard (1) is touching the needle. 

NOTE: 

27 

If it crosses the needle more than necessary, it will place a load on the needle, or it may cause poor thread tension. 
Furthermore, if it does not cross the needle at all, the tip of the rotary hook will interfere with the needle and skipped 
stitches may occur. 
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7. STANDARD ADJUSTMENTS 

7-7. Adjusting the needle clearance 

) 

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw ( 1) 
and turn the eccentric shaft (2) to adjust so that the clearance between the needle and the rotary hook is 0.01 - 0.08 mm. 

7-8. Adjusting the shuttle race thread guide 

II II 

t 

Install the shuttle race thread guide (1) by pushing it in the direction of the arrow so that the needle groove is aligned with 
the center of the needle plate hole. 

NOTE: 
If the shuttle race thread guide is in the wrong position, thread breakages, soiled thread or tangling of the thread may 
occur. 
The position of the shuttle race thread guide is adjusted at the time of shipment from the factory. It should not be 
changed if possible. 

7-9. Rotary hook lubrication amount 

Aligned 

The optimum position is when the head of the set screw (1) 
is aligned with the edge of the bed. The rotary hook 
lubrication amount can be adjusted within three turns to the 
right from that position. 
• If the set screw (1) is turned clockwise, the lubrication 

amount becomes smaller. 
• If the set screw (1) is turned counterclockwise, the 

lubrication amount becomes greater. 
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7. STANDARD ADJUSTMENTS 

7-10. Adjusting the position of the movable knife 

(5) 

(6) 

:!;:::: <View from side of thread trimmer cam> 

----------- j 

( 5) position 

1. Open the top cover and tilt back the machine head. 
2. Turn the pulley (1) by hand to lower the needle bar to its lowest position, and push the thread trimmer solenoid (2) as far 

as it will go. 
3. With the collar (3) inserted into the groove of the thread trimmer cam (4 ), turn the pulley (1) by hand to set the driving lever 

(5) to the reverse position (when the thread take-up (6) is close to its lowest position). 

(9) (7) 

4. Loosen the bolt (7). 
5. Move the thread trimming rod H (9) forward or back to adjust so that the distance from the ridge line on the right side of 

the needle plate to the ridge line on the movable knife (8) is 9.5 - 9.9 mm. 
6. After tightening the bolt (7), check the above position once more. 
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7. STANDARD ADJUSTMENTS 

7. Turn the pulley (1) by hand to move the needle bar to its lowest position. 
8. Loosen the nut (10), tighten the set screw (11) until the collar (3) is touching the inside of the groove in the thread trimmer 

cam (4), and then turn it back in the counterclockwise direction by approximately 1/4 of a turn. 
9. Tighten the nut (10), and then check that the collar (3) is not touching the inside of the groove in the thread trimmer cam 

(4). In addition, push the driving lever (5) by hand toward the thread trimmer cam until the collar (3) touches the groove of 
the thread trimmer cam (4), and then check that the driving lever (5) returns smoothly to its original position when it is 
released. 

10. Check that there is a gap of about O - 1 mm between the outside of the hole in the movable knife (8) and the ridge line on 
the shuttle race thread guide (12) when there is still play between the parts. 

30 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-11. Replacing the movable and fixed knives 

1. Loosen the two bolts (1) and then remove the feed plate (2). 
2. Open the shuttle race cover, remove the two screws (3) and the two flat screws (4), and then remove the needle plate (5). 
3. Remove the movable knife (6) and the fixed knife (7). 

0.5mm 
1.0mm 

~-

(7) 

4. Install the new fixed knife (7) in the position shown in the illustration. 
5. Apply grease to the outside of the collar (8) and to the shoulder screw (9), and then install the new movable knife (6) 

together with the thrust washer (10) and the movable knife spacer (11 ). 
6. Check that the movable knife (6) and fixed knife (7) cut the thread cleanly. Replace the movable knife spacer with 

accessory spacers (t=0.2, 0.3, 0.4) so that the knives trim the thread accurately. 
• If the knife pressure is too weak and the thread is not completely cut, use a thinner movable knife spacer. 
• If the knife pressure is too strong and the movable knife (1) turns stiffly, use a thicker movable knife spacer. 

7. Apply grease to the pin (12), place it into the movable knife connecting plate (13), and install ii to the needle plate (5). 
8. Check that the needle is aligned with the center of the needle hole. 
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7. STANDARD ADJUSTMENTS 

7-12. Adjusting the thread wiper 

(4)~ 

(2) 

(3) 

\ --.---.-..-----.----1 
__ _J [_1:f _________ , _-_-::_-~-;, 

)' 
V' 

J l,smm 

(2) 

Approx. 3mm 

1. Loosen the two screws (3) and shift the entire solenoid setting plate (4) up or down to adjust so that the thread wiper (2) is 
15 mm in front of the needle center when the plunger ( 1) of the thread wiper solenoid is driven to the full stroke. 

2. Loosen the screw (5) and adjust the position of the thread wiper (2) so that the distance from the thread wiper to the tip of 
the needle is approximately 2 mm and the tip of the thread wiper (2) is approximately 3 mm from the center of the needle 
when the thread wiper (2) passes below the needle during operation. 

Note: Check that the thread wiper (2) does not touch the finger guard. 

7-13. Presser foot installation position 

u 
o Q o 

22mm 

Install the presser foot (1) with the screw (2) so that the 
distance from the bottom of the presser foot to the top of the 
needle plate is 22 mm when the sewing machine is stopped 
and the presser foot (1) is raised. 
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7. STANDARD ADJUSTMENTS 

7-14. Changing the intermittent stroke 
The intermittent stroke can be adjusted to within 2 - 10 mm by adjusting the position of the stepping clamp connecting rod 
and changing the installation position of stepping clamp link A. 

<Changing the installation position of stepping clamp link A> 

(1) (3) 

0 0 

(2) B C 
0 0 

(1) 

(2) 

1. Remove the face plate. 
2. Remove the two screws (1) and the two shoulder screws (2), and then remove stepping clamp link A (3). 
3. Change the installation position for stepping clamp link A (3) to either A, B or C above. 

If the position of the stepping clamp connecting rod is adjusted as described in the following at any one of the installation 
positions, the adjustment range for the intermittent stroke will as given in the following table. 
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Installation position 
A 
B 
C 

F --, 
' ' 
'• - I 

Intermittent stroke ranqe 
2 - 4.5mm 

4.5 - 10mm 
O mm /Presser foot does not move up and down) 
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7. STANDARD ADJUSTMENTS 

<Stepping clamp connecting rod position adjustment> 

:~:::~,-::::. 
...- -~-->} ::· 

• •• •·· ···· - ••• ,...P 

(4) 

(1) 

b 
( DP X5) 

1. Loosen the screw (1 ), and then open the cover (2). 
2. Loosen the nut (3), and then adjust the position of the stepping clamp connecting rod (4). 

• When the stepping clamp connecting rod (4) is raised, the intermittent stroke will increase. 
• When the stepping clamp connecting rod (4) is lowered, the intermittent stroke will decrease. 

Next, adjust the needle bar and presser foot timing. 
3. Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar 

(reference line B) is aligned with the lower edge of the needle bar bush (5). 
(If using a DP x 5 needle, align with the second reference line from the top (reference line b).) 

4. Open the top cover and loosen the two set screws (6). 
5. Align the index marks on the stepping clamp cam (7) and the stepping clamp connecting rod (4), and then tighten the set 

screws (6). 

Check the following after changing the intermittent stroke. 

~(2) 

~ 
0 ~ 

J\=(3) 
(1) 

JI' 
//////// 77 

Needle plate 

(7) 

1. With the intermittent presser foot (1) lowered, turn the pulley to move the intermittent presser foot (1) to its lowest 
position. 

2. Check that the presser foot (1) does not touch the needle plate and that the presser bar clamp (2) does not touch 
the presser bar bush (3). 

<If they are touching> 
Remove the motor cover (4 ). 
Loosen the nut (5), and turn the bolt (6) unt il it is pressing against the intermittent drive lever (7), and then adjust until 
the two points mentioned above are not touching. 
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7. STANDARD ADJUSTMENTS 

7-15. Adjusting the work clamp lift amount 
<Solenoid specifications> 
The operation panel settings can be used to adjust the height to within 15 - 25 mm. (Refer to "5-7. Setting the work clamp lift 
amount.") 

<Pneumatic specifications> 
The maximum lift amount for the work clamp is 30 mm above the top of the needle plate. 

(1) 
(3) 

(2) 

(3) 

1 M~.30mm 

1. Turn on the air, and depress the work clamp switch (1) to raise the work clamp (2). 
2. Loosen the two bolts (4) of the work clamp arm lever (3), and move the work clamp arm lever (3) up or down to adjust. 

7-16. Adjusting the air pressure (pneumatic specifications) 
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Lift up the handle (2) of the regulator (1) and then turn it to 
adjust the air pressure to 0.5 MPa. 
After adjustment is complete, push the handle (2) 
downward to lock it. 

If water has collected in the bottle of the regulator (1 ), turn 
the drain cock (3) in the direction indicated by an arrow to 
drain the water. 

NOTE: 
Open the air cock (4) slowly. 
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8. TROUBLESHOOTING 

8. TROUBLESHOOTING 
• Please check the following points before calling for repairs or service. 
• If the following remedies do not fix the problem, turn off the power switch and consult a qualified technician or the place of 

purchase. 

AcAur10N 
Turn off the power switch and disconnect the power cord before carrying out troubleshooting. 
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

Problem Cause Remedy Reference 

Work clamp does not 
Work clamp moves stiffly. 

Apply a suitable amount of grease to the / lift. sliding parts of the work clamp. 

Air tube of presser lifter cylinder is bent Straighten the bend in the tube or / or damaged (Pneumatic specifications). replace the tube. 

Work clamp does not 
Work clamp moves stiffly. Apply a suitable amount of grease to the / drop. sliding parts of the work clamp. 

Air tube of presser lifter cylinder is bent Straighten the bend in the tube or / or damaged (Pneumatic specifications). replace the tube. 

Work clamp lift amount Work clamp lift amount setting at Change the work clamp lift amount / is incorrect. operation panel is incorrect (Solenoid 
setting. specifications). 

Work clamp arm lever position is Adjust the position of the work clamp P. 35 
incorrect. (Pneumatic specifications) arm lever. 

Work clamp does not Work clamp arm stopper position is 
Adjust the position of the stopper. / lift to the maximum incorrect (Solenoid specifications). 

height. 

/ Cylinder joint position is incorrect. 
Adjust the position of the cylinder joint. (Pneumatic specifications) 

Thread wiper does 
not operate correctly. Adjust the height of the thread wiper. P. 32 

The thread wiper is obstructing the 
needle. 

Adjust the stroke of the thread wiper. P. 32 

Thread wiper position is incorrect. Adjust the stroke of the thread wiper. P. 32 

Lower thread winds Bobbin winder tension assembly height Adjust the height of the bobbin winder P. 18 to one side. is incorrect. tension assembly. 

Lower thread winding 
Bobbin presser position is incorrect. Adjust the position of the bobbin presser. P. 18 amount is incorrect. 

Thread slips out of Stitches being skipped at the sewing Refer to "Skipped stitches occur". P. 37 the needle. start. 

Upper thread length is irregular. Adjust the sub-tension. P. 20 

Position of shuttle race thread guide is Adjust the position of the shuttle race 
P. 28 

incorrect thread guide. 
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Problem Cause Remedy Reference 

Upper thread breaks. 
Upper thread tension is too strong. Adjust the upper thread tension. P.20 

Needle is incorrectly installed. Install the needle correctly. P. 16 

Thread is too thick for the needle. Select a thread that matches the needle. P. 20 

Thread take-up spring tension and Adjust the tension and height of the P. 26 height are incorrect. thread take-up spring. 

Damage or burring of the rotary hook, 
Repair or replace the problem part. / needle hole plate or needle. 

Thread breaking from heat (Synthetic 
Use a cooling tank. P. 16 thread) 

Thread is threaded incorrectly. Thread the thread correctly. P. 16 

Lower thread breaks. 
Lower thread tension is too strong. Adjust the lower thread tension. P. 20 

Damage to corners of needle hole plate 
Repair or replace the problem part. / or bobbin case. 

Skipped stitches occur. Clearance between needle and rotary 
Adjust the needle clearance. P. 28 hook tip is too great. 

Needle and rotary hook timing is Adjust the needle bar lift amount. P. 27 
incorrect. 

The driver is covering the needle more Adjust the driver needle guard. P. 27 
than necessary. 

Needle is bent. Replace the needle. / 
Needle is incorrectly installed. Install the needle correctly. P. 16 

Needle is broken. 
Adjust the needle clearance. P. 28 

Clearance between needle and rotary 
hook tip is too great. 

Adjust the needle bar lift amount. P. 27 

Needle is bent. Replace the needle. / 
Select a needle that is suitable for the 

Needle deflection sewing conditions. P. 20 
Reduce the sewinq speed. 

Needle is too thin. 
Select a needle that is suitable for the P. 20 sewing conditions. 

Thread jamming. Thread take-up spring tension and Adjust the tension and height of the P. 26 
height are incorrect. thread take-up spring. 

Needle and rotary hook timing is Adjust the needle bar lift amount. P. 27 
incorrect. 

Shuttle race thread guide is not Adjust the position of the shuttle race P. 28 
separating the threads. thread guide. 
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Problem Cause Remedy Reference 

Upper thread is not 
trimmed. Movable knife is not cutting cleanly. Replace with a new one. P. 31 

Fixed kn ife is not cutting cleanly. Sharpen the fixed knife or replace it P. 31 
with a new one. 

Adjust the position of the shuttle race P. 28 
Movable knife is not picking up the thread guide. 

upper thread. 
Adjust the needle bar lift amount. P. 27 

Movable knife is not picking up the 
upper thread because the last stitch is Refer to "Skipped stitches occur". P. 37 
beinq skiooed. 

Movable knife position is incorrect. 
Adjust the position of the movable P. 29 knife. 

Sub-tension is too weak. 
Turn the sub-tension nut to adjust the P. 20 tension. 

Poor stitch finish on Shuttle race thread guide is not Adjust the position of the shuttle race 
underside of material. separating the threads enough. thread guide. 

P. 28 

Incorrect tightening of the upper thread Adjust the upper thread tension. P. 20 

Upper thread length is irregular. Adjust the sub-tension. P. 20 

Incorrect tightening of 
the thread Upper thread tension is too weak. Adjust the upper thread tension. P.20 

Lower thread tension is too weak. Adjust the lower thread tension. P. 20 

Thread take-up spring tension and Adjust the tension and height of the P. 26 
height are incorrect. thread take-up spring. 

Position of arm thread guide R is Adjust the position of arm thread guide P. 26 incorrect. R. 

Upper thread length is Thread take-up spring tension and Adjust the tension and height of the 
irregular. height are incorrect. thread take-up spring. P. 26 

Sub-tension is too weak. 
Turn the sub-tension nut to adjust the P. 20 tension. 

Fixed kn ife is not cutting cleanly. 
Sharpen the fixed knife or replace it P. 31 
with a new one. 

Sewing machine does Check if the machine head switch cord / not operate when the is disconnected. 
power is turned on and 
the foot switch is 

Machine head switch does not work. 
Adjust the position of the machine head 

P. 8 depressed. switch. 

If the machine head switch is / malfunctioning, replace it with a new 
one. 
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序号
No.

件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

l 41703001 SA4594001 轴套 U BUSHING  U

2 41729001 117608001 开口销 DOWEL PIN l

3 41722001 SA4596001 橡皮塞 20-15 RUBBER CAP 20-15 l

4 41722002 117934001 橡皮塞 13.5 RUBBER  CAP 13.5 l

5 41722003 104821001 橡皮塞 10.5 RUBBER CAP 10. 5 3

6 41711205 SA4591001 马达盖 QR MOTOR   COVER   QR l

7 S04038 62061016 螺钉 M6 X 10 SCREW PAN M6 X 10 4

8 41711206 SA4598001 马达盖 QL MOTOR COVER  QL l

9 S04038 62061016 螺钉 M6 X 10 SCREW  PAN M6 X 10 4

10 304727 SA4600001 面板 FACE  PLATE 1

11 41722004 104449001 橡皮塞 15.5 RUBBER CAP 15. 5 1

12 41712003 SA4601001 面板垫片 F-PLATE PACKING 1

13 S04038 62061016 螺钉 M6 X 10 SCREW PAN M6 X 10 3

14 301383 SA4603101 大旋梭盖 SHUTTLE  RACE  COVER l

15 41712005 SA6272001 大旋梭盖挂钩 D SHUTTLE  RACE  COVER  HOOK  D l

16 S02031 004300513 螺钉 M3 X 5 SCREW PAN M3 X 5 2

17 41712006 SA3264001 板螺母 NUT  PLATE l

18 4171220200 SA6207001 饺链 HINGE l

19 NO1013 21300103 螺母 M3 STEPPING   COVER 2

23 301384 SA3200101 挑线杆防护罩 THREAD   TAKE-UP   COVER l

24 S04079 06240 1006 螺钉 M4 X 10 SCREW  PAN M4 X 10 l

25 41711207 SA460400J 间歇盖板Q STEPPING   COVER Q l

26 417S30012 SA3306001 段螺钉 7-3 SHOULDER   SCREW  7-3 1

27 41728020 120265002 弹簧垫圈 SPRING WASHER l

28 41728035 S07350002 垫圈 WAHER  PLAIN l

29 41711208 S36475000 螺钉 M5Q SCREW M5 Q l

30 41737001 S36924001 警告标记 MARK INJURY l

31 20131063 SA2040001 警告牌 WARNING SIGN l

33 41722009 S20164001 橡皮塞 13 RUBBER  CAP 13 1

34 41712009 S0244500 1 护指器 FINGER  GUARD 1

35 41728025 25350332 平垫圈 L3. 5 WASHER PLAIN L3. 5 2

36 41712010 SA4605001 机头撑杆 HEAD  REST l

37 417S30037 S42446001 螺钉 M6 X 14 BOLT SOCKET(S /P WASHER)M6 X 14 4

38 S04075 62300506 螺钉 M3 X 5 SCREW  PAN  M3 X 5 2

39 41722006 SA6194001 橡皮塞 26 RUBBER CAP 26 1

40 41722007 S44010001 橡皮塞 11.5 RUBBER CAP 11.5 2

41 41722008 SA6441001 橡皮盖 RUBBER  CAP 2

42 41722009 S2016400 1 橡皮塞 13 RUBBER CAP 13 l

A、机体部分/Machine body

2

T1310

l T1310

S04082 62300506 螺钉 M3 X 6 SCREW  PAN  M3 X 6 220
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序号
No.

公司件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME OF PARTS 数量

Amt.
备注

l 41702001 SA4606001 上轴 UPPER  SHUFT 1

2 4170501100 SA3499001 曲柄轴组件 CRANK  ROD  ASSY 1

3 S05124 18501636 螺栓 M5 X 16 BOLT SOCKET  M5 X 16 2
4 41724001 SA4172001 滚针轴承 K15 X 18 X 14 NEEDLE BEARTNG:BLUE 1
4 41724001 SA4173001 滚针轴承 K15 X 18 X 14 NEEDLE  BEARING:BLACK 1
4 41724001 SA4174001 滚针轴承 K15 X 18 X 14 NEEDLE BEARING:GRAY 1
4 41724001 SA4175001 滚针轴承 K15 X18 X14 NEEDLE BEARING:YELLOW 1
5 41703002 SA3206001 轴承套 BALL  BEARING  BUSH 1

6 B10014 SA4179001 轴承 6904DDUNR BALL  BEARING  6904DDUNR 1

7 B06005 SA4180001 铀承 R-6904DDU BALL  BEARING  6904DDU 1

8 S10018 S23651001 固定螺钉 M6X0.75-6 SET SCREW  SOCKET (FT) M6 X 6 2
9 41703002 SA3206001 轴承套 BALL  BEARING  BUSH 1

10 B10012 SA4177001 轴承 6004DDUNR BALL BEAR1NG 6004DDUNR 1

11 S10018 S23651001 固定螺钉 M6 X 0.75-6 SET SCREW  SOCKET (FT) M6 X 6 2
12 41703004 SA4608101 管接头 G J01NT  G 1

13 B10013 SA4178001 轴承 6204DDUNR BALL  BEARING  6204DDUNR 1

14 S10018 S23651001 固定螺钉 M6X0.75-6 SET SCREW SOCKET (FT)M6 X 6 4
15 417S30002 S25235001 螺钉 M8 SCREW ，M8 1

16 41704001 SA4609101 针杆曲柄 G THREAD  TAKE-UP  CRANK  G 1

17 S10018 S23651001 固定螺钉 M6 X 0.75-6 SET SCREW  SOCKET (FT) M6 X 6 4
18 41712133 110367001 垫圈 8 WASHER ，PLAIN SPECIAL 8 1

19 14170500400 SA6182001 针杆连杆组件 FK THREAD   TAKE-UP  LEVER   FK   SET 1

19-1 41726021 挑线架销 TAKE-UP  RACK  PIN 1

19-2 41712103 挑线架 THREAD  RACK 1
19-3 4171210400 挑线杆组件 TAKE-UP   ROD  ASSEMBLY l
19-4

41712102 挑线曲柄 PICK  CRANK 119-5
41724003 滚针轴承K8 X 12 X 7.7 NEEDLE  ROLLER BEARING K8 X 12 X 7. 7 2

19-6 41705101 针杆连杆 NEEDLE  BAR  LINKAGE 1

19-7 41704100 针杆接头 NEEDLE  BAR  CONNECTOR 1

20 417S17003 SA2958001 螺钉 M5 X 6 SCREW FLAT M5 X 6 1

21 S09019 12500536 螺钉 M5 X 5 SET SCREW  SOCKET (FT) M5 X 5 1

22 S04078 0624008 16 螺钉 M4 X 8 SCREW PAN M4 X 8 1

23 417S14001 1454650 01 螺钉 SM3. 57-40 X 6L SCREW SM3. 57-40 X 6L 1

24 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2

25 41709001 142211001 滑块 SLIDE  BLOCK 1

26 41709002 SA3528001 滑块导向 B SLIDE  BLOCK  GUIDE I
27 S05118 18401636 螺栓 M4 X 16 BOLT SOCKET M4 X 16 2
28 41702002 SA4622001 针杆 NEEDLE  BAR 1

29 417S15002 144458001 螺钉 SM3. 57-40 X 4.5 L SET SCREW，SM3. 57-40 X 4. 5 1

30 41703005 SA4666001 针杆轴套 UK NEEDLE  BAR  BUSH  UK 1

31 41703006 SA3224001 针棒轴套 D NEEDLE，RAR RUSH D 1

32 41217002 *P.67 机针 NEEDLE 1

33 12411002 S38713100 叶轮 FAN 1

34 S04078 62400816 螺钉 M4 X 8 SCREW  PAN M4 X 8 3
35 41225010 SA6108001 齿轮 R PULLEY  GEAR  R 1

36 S09019 12500536 螺钉 M5 X 5 SET SCREW SOCKET (FT) M5 X 5 2
37 41702003 SA1626001 上轮轴 PULLEY SHUFT l
38 41703007 SA4627001 上轮轴套 PULLEY BUSH 1

39 41727001 SA4628001 上轮弹簧 PULLEY  SPRING 1

40 41703008 SA4629001 上轮基座 PULLEY  BASE 1

41 P03027 47401242 弹簧销 4 X 12 PTN  SPRJNG  ROLL  AW4 1

42 41725002 SA4624001 齿轮 PULLEY  GEi\RL 1

43 S09019 12500536 螺钉 M5 X 5 SET SCREW  SOCKET (FT) M5 X 5 2
44 S10018 S23651001 固定螺钉 M6 X 0.75-6 SET SCREW  SOCKET (FT) M6 X 6 2
45 41711001 SA4630001 上轮 PULLEY 1
46 S04079 62101006 螺钉 M4 X 10 SCREW PAN M4 X 10 3
47 41728024 SA5158001 垫圈 L4 WASHER PLAIN L4 3
48 S10019 12060636 螺钉 M6 X6 SET SCREW SOCKET (FT)M6 X 6 1

49 S05124 18501636 螺栓 M5 X 16 BOLT SOCKET M5 X 16 4
50 41712011 SA5230001 惯性轮 2 FRIES WHEEL 2 2
51 403S11043 62401016 螺钉 M4 X 12 SCREW  PAN M4 X 12 3
52 S09041 12060536 螺钉 M6 X 5 SET SCREW  SOCKET (FT) M6 X 5 1

B、上轴·针杆装置/Upper shaft and needle bar mechanism
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序号
No.

公司件号
Part.No.

参考件号
Ref.No. 零部件名称 N灿ffi OF PARTS 数量

Amt. 备注

1 400994 SA5229101 送布基座组件 FEED  BRACKET   ASSY 1 41701002
2 42224502 X-LM 导轨C X-LM GUIDE 2

3 413S14012 018301436 螺栓 M3 X 14 BOLT SOCKET M3 X 14 15

4 4170 1003 SA4635101 送布台 (X) FEED  BRACKET  X 1

5 S05192 18300636 螺栓 M3 X 6 BOLT SOCKET M3 X 6 8

6 S02032 61300616 螺钉 M3 X 6 SCREW FLAT M3 X 6 8

7 41709004 SA4636101 传感器板 (X) X-SENSOR  PLATE 1

8 S02032 61300616 螺钉 M3 X 6 SCREW FLAT M3 X 6 2

9 41709005 SA4641001 皮带支架 X-BELT HOLDER 1

10 S05116 18400836 螺栓 M4 X 8 BOLT SOCKET M4 X 8 2

11 41735001 SA4649001 X-GT 皮带 X-GT BELT 1

12 41712012 SA4640001 皮带支架板 (X) X-BELT  HOLDER  PLATE 1

13 S05116 18400836 螺栓 M4 X 8 BOLT SOCKET M4 X 8 2

14 42224501 SA4639001 花键轴组件C C-BALL  SPLINE ASSY 1

15 B06006 76000600 球轴承 6000VV BALL  BEARING  RADIAL 6000VV 1

16 41728001 S20356001 平垫圈 10 WASHER  PLAIN 10 1

17 H03008 48100142 轴用挡圈 C10 RETAINING RING EXTERNAL C10 1

18 4173500200 SA4638001 X-左轮组件 X-LEFT  PULLEY 1

19 S10019 12060636 螺栓 M6 X 6 SET SCREW SOCKET (PT) M6 X 6 1

20 B06007 76806606 球轴承 6806VV BALL  BEARING   6806VV 2

21 H01004 48420242 孔用挡圈 C42 RETAINING RING EXTERNAL  C42 2

22 41701013 SA4642001 X-轮基座 X-PULLEY   BRACKET 1

23 S05035 18501636 螺栓 M5 X 16 BOLT  SOCKET  M5 X 16 2

24 W01009 25050236 平垫圈 M5 WASHER PLAIN M5 2

25 4173500300 SA4643001 X-右轮组件 X-RIGHT  PULLEY  ASSY 1

26 41728001 S20356001 平垫圈 10 WASHER PLAIN 10 1

27 S10015 SA4647001 球轴承 6900ZZNR BALL  BEARING  6900ZZNR 2

28 41702005 SA4648001 X-轮支点轴 X-PULLEY  FULCRUM SHAFT 1

29 S10019 0]2060636 螺钉 M6 X 6 SET SCRE\V SOCKET (FT) M6 X 6 2

30 41712013 SA4650001 Y-传感板 Y-SENSOR PLATE 1

31 S05119 18402036 螺栓 M4 X 20 BOLT  SOCKET  M4 X 20 2

32 42224503 Y-LM  导向 Y-LM GUIDE 2

33 41728002 SA4652101 Y-LM 垫片 Y-LM SPACER 2

34 S02032 61300616 螺钉 M3 X 6 SCREW FLAT M3 X 6 16

35 S05119 18402036 螺栓 M4 X 20 BOLT  SOCKET  M4X 20 8

36 W01006 25040236 平垫圈4 WASHER  PLAIN M4 8

37 W02008 28040246 弹簧垫圈2-4 WASHER SPRING 2-4 8

38 4 1709032 挡块 CU\MP H-POSITION 2 T1310

39 S05119 18402036 螺栓 M4 X 20 BOLT SOCKET M4 X 20 2 T1310

40 41711062 固定板 HOLDER  PLATE 2

41 41726020 SA5220001 调节销 ADJUST PIN 4

42 S09005 12030536 螺钉 M3 X 5 SCREW FLAT M3 X 5 4

C1、送料装置 / Feed mechanism

6
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序号
No.

公司件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

l S05111 18062036 螺栓 M6 X 20 BOLT SOCKET M6 X 20 4
2 41725003 SA4653001 X-送布齿轮 X-FEED GEAR 1
3 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
4 B10015 SA4647001 球轴承 6900ZZNR BALL BEARING 6900ZZNR 2
5 41725004 SA4654001 Y-送布齿轮 Y-FEED GEAR 1
6 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
7 B10015 SA4647001 球轴承 6900ZZNR BALL BEARING 6900ZZNR 2
8 H05011 48080342 卡簧9 RETAINING  RING  9 1
9 4173501100 SA4655101 Y-轮组件 Y-PULLEY  ASSY 1

10 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 4
11 41703009 SA4658001 Y-轮轴套 Y-PULLEY  COLLAR 1
12 41702006 SA4659001 Y-驱动轴 Y-PULLEY   DRIVING  SHAFT 1
13 41701005 SA4661001 Y-轮基座 Y-PULLEY  BRACKET l
14 810015 SA4647001 球轴承 6900ZZNR BALL BEARING 6900ZZNR 2
15 4173502100 SA4655101 基座带轮组件 Y-PULLEY  ASSY l
16 S10019 12060636 螺钉 M6 X 6 SET  SCREW  SOCKET (FT)M6 X 6 2
17 41702007 SA4662001 Y-轮支点轴 Y-PULLEY  FULCRUM SHAFT 1
18 41735005 SA4663001 Y-GT  皮带 Y-GT  BELT l
19 4 1712014 SA4664001 Y-皮带支架板 BELT SUPPORT PLATEY 1
20 41712015 SA4665001 Y-皮带支撑板 Y-BELT  WORK CLAMP PLATE l
21 S05116 18400836 螺栓 M4 X 8 BOLT  SOCKET  M4 X 8 4
22 417S30304 SA2972001 螺栓 M6 X 20 B0LT SOCKET(S/P WASHER)  M6 X 20 2
23 S05119 18402036 螺栓 M4 X 20 B0LT SOCKET  M4 X 20 4
24 41711204 SA4667101 盖轨道Q COVER RAIL Q 2
25 41712017 SA4671001 固定盖 （R） FIXATION  R 1
26 41712018 SA4672001 固定盖 （L） FlXATION L 1
27 403S11043 螺钉 M4 X 10 SCREW FAN M4 X 10 12
28 417S30009 62400416 螺钉 M4 X 6 SCREW  FAN  M4 X 6 4
29 41711201 SA4860101 内盖QR INSIDE  COVER  QR 1
30 41711202 SA486 1101 内盖QL INSIDE  COVER  QL 1
31 41711203 SA4670101 外盖组件Q OUTSDE  COVER  Q ASSY 2
32 41711002 SA4673001 Y-皮带轮盖 BELT  COVER  Y 1
33 417S30025 OA5401006 螺栓（带垫圈）M4 X 10DB SCREW  PAJ (S / P  WASHER)  M4 X 10 2
34 41712022 SA4675201 补助板 AUXI LlARY PLATE 1
35 41722010 SA4677101 补助板缓冲 AUXILIARY PLATE CUSHION 10
36 417S15003 S23849001 螺钉 M4 X 12 SCREW  M4 X 12 10
37 417N01002 21400216 自锁螺母 LOCKNUT 10
38 41712023 SA4676001 补助板支架 AUXILIARY PLATE BRACKET 4

39 417S30304 S42446001 螺栓 M6 X 20 BOLT SOCKET(S/P IVASHER) M6 X 20 6
40 41712024 SA6434001 补助板支架 U SUPPORT PLATE GUIDE  U 2
41 4 1712025 SA6435001 补助板支架 D SUPPORT PLATE GUIOE D 2
42 417S30035 S55484002 螺栓（带垫圈） M5 X 10 BOLT SOCKET (S/P IVA5HER)  M5 X 10 4
43 417S30304 S42446001 螺栓 M6 X 20 BOLT SOCKET(S/P  IVASHER)  M6 X 20 4
44 41722011 SA4679101 蛇纹管 BELLOW 1
45 41712026 SA4680101 蛇纹管支架 R BELLOW   PRESSER   R 1
46 41712027 SA4681001 蛇纹管支架 F BELLOW PRES5ER F l
47 41712060 SA4682001 板螺母 BELLOW  NUT 2
48 S04036 0623004 16 螺钉 M3 X 4 SCREW  FAN  M3 X 4 4
49 417S30009 螺钉 M4 X 6 SCREW  FAN  M4 X 6 4
50 141733002 SA4820201 X向步进电机1 PULSE  MOTOR  X 1
51 41712029 SA4684001 马达安装板 MOTOR  BRACKET  PLATE l
52 S05048 18401036 螺钉 M4 X 10 B0LT  SOCKET M4 X 10 4
53 41725005 SA3707001 驱动齿轮 16 GEAR  16 1
54 S09041 12060536 螺钉 M6 X 5 SET SCREIV  SOCKET (FT) M6 X 5 2
55 141733003 SA482310 1 Y向步进电机1 PULSE  MOTOR  Y 1
56 41712029 SA4684001 马达安装板 MOTOR  BRACET  PLATE 1
57 S05048 18401036 螺钉 M4 X 10 BOLT SOCKET M4 X 10 4
58 41725005 SA370700 1 驱动齿轮 16 GEAR  16 1
59 S09041 12060536 螺钉 M6 X 5 SET SCREIV  SOCKET (FT) M6 X 5 2
60 417S30304 S42446001 螺栓 M6 X 20 B0LT SOCKET(S/P  IVASHER)  M6 X 20 6

C2、送料装置 / Feed   mechanism

8

38 41712064 SA4676001 L型支架 L TYPE BRACKET 2
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序号
No.

公司件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

62 417S15006 S23418002 螺钉 M4 X 5 SCREW M4 X 5 2
63 41728012 118735001 垫圈 WASHER 4
65 41712100 SA6450101 轴承支架座 BEARING HOLDER BASE 2
66 S05121 18501036 螺栓 M5 X 10 BOLT SOCKET M5 X 10 4
67 41712101 SA6449001 轴承支架 BEARING HOLDER 2
67 41724005 调心球轴承 126 BALL BEARING  126 2
68 S05048 18401036 螺钉 M4 X 10 BOLT SOCKET M4 X 10 4

C2、送料装置 / Feed   mechanism

10

61 41712030 SA6306001 盖连接板 COVER CONNECT PLATE 1

70 417S30037 螺钉 M6 X 14 BOLT SOCKET M6 X 14 10
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序号
No.

公司件号
Part.No.

参考件号
Ref. No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

〈电磁式〉 <For Solenoid type>
1 41701006 SA4686101 压脚臂 WORK  CLAMP 1
2 41711007 SA4687101 滑块 SLIDER 1
3 H03008 48100142 轴用挡圈 C10 RETAINING  RING  EXTERNAL  C10 1
4 41712031 SA4688001 滑块支架 SUPPORT  SLIDER 1
5 41726001 SA4689001 滑块支架轴 SUPPORT  SHAFT  SL DER 1
6 H03018 48040142 轴用挡圈 C4 RETAINING  RING   EXTERNAL  C4 2
7 41712032 SA4690001 压脚柄 R WORK   CLAMP  LIFTER   LEVER  R 1
8 41712033 SA4691001 压脚柄 L WORK< CLAMP  LIFTER  LEVER  L 1
9 41702012 SA4692001 压脚臂杆轴 WORK  CLAMP  LIFTER  SHAFT 1

10 S10019 12060636 螺钉 M6 X 6 SET  SCREW  SOCKET (FT) M6 X 6 1
11 H03006 48080142 轴用挡圈 C8 RETAINING RING EXTERNAL C8 1
12 41712133 110367001 垫圈 8 WASHER PLAIN SPECIAL 8 1
13 41708002 SA3231001 紧圈 B SET  SCREW  COLLAR  B l
14 S09041 12060536 螺钉 M6 X 5 SET SCREW SOCKET (FT) M6 X 5 2
15 41712034 SA4696001 连杆 CONNECTING  ROD 2
16 41702021 SA4693001 弹簧挂钩轴A SPR  NG  HOLDER  SHAFT  A l
17 417S30003 SA469700 1 段螺钉M5 SHOULDER   SCREW  M5 2
18 41702009 SA4694001 弹簧挂钩轴B SPRING  HOLDER  SHAFT  B l
19 S10019 12060636 螺钉 M6 X 6 SET SCREW  SOCKET (FT) M6 X 6 2
20 41727002 SA4695001 弹簧 SPRING LIFT 1
21 41712035 SA4698001 连接板 CONNECTING LINK 2
22 417S12002 SA470000 1 弹簧挂钩 WORK  CLAMP  SPRING  HOLDER 2
23 N01017 0215002 16 六角螺母 M5 NUT  2  M5 2
24 41727003 SA4701001 弹簧 WORK CLAMP SPRING 2
25 41712036 SA470200 1 压脚臂杆 R WORK CLAMP  LIFTER   LEVER  R 1
26 41712037 SA4703001 压脚臂杆 L WORK  CLAMP  LIFTER   LEVER  L l
27 41702012 SA4692001 压脚臂杆轴 WORK  CLAMP  LIFTER  LEVER 1
28 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
29 H03006 48080142 轴用挡圈 C8 RETAINING RING EXTERNAL C8 1
30 41712133 110367001 垫圈 8 WASHER PLA IN SPECIAL 8 1
31 41708002 SA323100 1 紧圈 B SET  SCREW  COLLAR  B 1
32 S09041 12060536 螺钉 M6 X 5 SET  SCREW  SOCKET (FT)M6 X 5 2
33 41712038 SA469900 1 定位块 STOPPER 2
34 S05120 18500836 螺栓 M5 X 8 BOLT SOCKET M5 X 8 4
35 W01009 25050236 平垫圈 M5 IVASHER   PLAIN  M5 4
36 W02001 28050246 弹簧垫圈 2-5 WASHER  SPRING  2-5 4
37 4170901300 SA4863001 压脚导向组件 A WORK CLAMP  GUIDE  A  ASSY 1
38 417S15003 S23849001 螺钉 M4 X 16 SCREW M4 X 16 2
39 4170901400 SA4864001 压脚导向组件 B WORK  CLAMP  GUIDE  B  ASSY 2
40 417S30034 S55482001 螺栓（带垫圈） M4 X 14 BOLT SOCKET(S/P WASHER)  M4 X 14 4
41 4170901500 SA4712001 压脚滑块组件 R WORK   CLAMP  SUDER  ASSY   R 1
42 4170901600 SA4714001 压脚滑块组件 L WORK CLAMP  SLIDER  ASSY  L I
43 141712271 SA4706101 压脚挡板组件 IVORK  CLAMP  RETAINER  ASSY 4
44 41712039 SA4708001 压脚 WORK  CLAMP l
45 417S30035 855485001 螺栓(带垫圈) M5 X 10 BOLT S0CKET (S/P WASHER) M5 X 10 2
46 S09009 12501031 螺钉 M5 X 10 SET SCREW SOCKET (FT)M5 X 10 2
47 N01017 21500216 六角螺母 M5 NUT  2  M5 2
48 417S20001 SA4709001 定位段螺钉 SHOULDER  SCREW 2
49 401219 SA4866101 压板组件 1310 WORK CLAMP  1310 ASSY 1 41712040

50 417S30035 855484002 螺栓(带垫圈) M5 X 10 BOLT SOCKET(S/P WASHER)  M5 X 10 2
51 L02006 17501616 螺栓 M5 X 16 BOLT M5 X 16 4
52 W01009 25050236 平垫圈 M5 WASHER  PLAIN M5 4
53 W02001 28050246 弹簧垫圈 2-5 WASHER SPRING 2-5 4
54 400992 SA471500 1 送料板 1310 FEED PLATE  1310 1 41712041

55 417S30035 855484002 螺栓(带垫圈) M5 X 10 BOLT SOCKET(S/P WASHER) M5 X 10 2

C3、送料装置/Feed  mechanism   (T1310)

12

55 41728004 垫圈 WASHER 2
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序号
No.

公司件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME  OF PARTS 数量

Amt. 备注

l 41701006 SA4686101 压脚臂 WORK CLAMP 1

2 41702011 SA4717001 气缸轴 CYLINOER  SHAFT 1

3 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2

4 40736004 Φ4可调节气管接头(螺纹M5) 2

5 41730035 SA4719001 气缸组件 R AIR  CYLINDER  ASSY 2

6 H03019 48050142 轴用挡圈 C5 RETAINING  RING  EXTE  AL  C5 2

7 41709012 SA4720001 气缸接头 CYLINDER  JOINT 2

8 41726002 SA4721001 气缸接头轴 CYL  NDER  JOINT  SHAFT 2

9 H05027 48060142 轴用挡圈 C6 RETAINING  RING  EXTE  AL  C6 4

10 41712042 SA4722001 压脚柄 R(气压) WORK  CLAMP  LIFTER  LEVER  R AIR 1

11 41712043 SA4723001 压脚柄 L(气压） WORK  CLAMP  LIFTER  LEVER  L AIR l

12 41712044 SA4724001 压脚臂杆(气压) WORK  CLAMP  LIFTER  SHAFT  A  R 2

13 413S13008 S55479001 螺栓(带垫圈) M4 X 8 BOLT SOCKET (S/P WASHER) M4 X 8 2

14 41702012 SA4692001 压脚臂杆轴 WORK  CLAMP LIFTER  SHAFT 1

15 S10019 12060636 螺钉 M6X6 SET SCREW SOCKET (FT) M6 X 6 l

16 H03006 48080142 轴用挡圈 C8 RETA NING RING EXTERNAL C8 l

17 41712133 110367001 垫圈 8 WASHER  PLAIN SPECIAL 8 1

18 41708002 SA3231001 紧圈 B SET  SCREW  COLLAR  B l

19 S09041 12060536 螺钉 M6 X 5 SET SCREW SOCKET (FT)M6 X 5 2

20 4170901300 SA4863001 压脚导向组件  A WORK  CLAMP GUIOE A  ASSY l

21 417S15003 S23849001 螺钉 M4 X 12 SCREW  M4 X 12 2

22 4170901400 SA4864001 压脚导向组件 B WORK CLMP GUIOE B ASSY 2

23 417S30034 S55482001 螺栓(带垫圈) M4 X 14 BOLT SOCKET(S/P WASHER)  M4X 14 4

24 4170901500 SA4712001 压脚滑块组件 R WORK CLAMP SLIDER  ASSY  R l

25 4 170901600 SA4714001 压脚滑块组件 L WORK CLAMP SLIDER  ASSY L l

26 141712271 SA4706101 压脚挡板组件 WORK CLAMP SLIDER  ASSY 4

27 41712045 SA4725001 压脚 R WORK   CLAMP  R 1

28 417S30036 S55485001 螺栓(带垫圈) M5 X 12 BOLT SOCKET(S/P WASHER)  M5 X 12 l

29 S09009 12501031 螺钉 M5 X 10 SET SCREW  SOCKET (FT) M5 X 10 2

30 N01017 21500216 六角螺母 M5 NUT  2 M5 2

31 417S20001 SA4709001 定位段螺钉 SHOULDER   SCREW 2

32 41712046 SA4726001 压脚 L WORK   CLAMP  L l

33 417S30036 S55485001 螺栓(带垫圈) M5 X 12 BOLT SOCKET (S/P WASHER)  M5 X 12 1

34 S09009 12501031 螺钉 M5 X 10 SET  SCREW  SOCKET (FT)M5 X 10 2

35 N01017 21500216 六角螺母 M5 NUT  2 M5 2

36 417S20001 SA4709001 定位段螺钉 SHOULDER   SCREW 2

<用于1310> <For 1310>

37 401219 SA4868101 压板组件 1310 WORK  CLAMP  311R  ASSY l 41712040

39 417S30035 S55484002 螺栓(带垫圈) M5 X 10 BOLT SOCKET(S/P WASHER)  M5 X 10 4

40 L01011 17501616 螺栓 M5X 16 BOLT  M5X 16 4

41 W01009 25050236 平垫圈 M5 WASHER  PLAIN M5 4

42 W02001 28050246 弹簧垫圈 2-5 WASHER SPRING 2-5 4

43 400996 SA4715001 送料板 1310 FEED  PLATE  311G l

44 417S30035 S55484002 螺栓(带垫圈) M5 X 10 BOLT SOCKET(S/P WASHER)  M5 X 10 2

<用于2210> <For 2210>

45 41712441 SA4870101 压板组件 2210R WORK  CLAMP  2210R  ASSY I

46 41712442 SA4871101 压板组件 2210L WORK CLMP 2210L ASSY l

39 417S30035 S55484002 螺栓(带垫圈) M5 X 10 BOLT SOCKET (S/P WASHER) M5 X 10 4

40 L02006 17501616 螺栓 M5 X 16 BOLT  M5 X 16 4

41 WOI009 25050236 平垫固 M5 WASHER PLAIN M5 4

42 W02001 28050246 弹簧垫圈 2-5 WASHER SPRING 2-5 4

44 417S30035 S55484002 螺栓(带垫圈) M5 X 10 BOLT SOCKET(S/P WASHER)  M5X 10 2

47 400996 SA4852001 送料板 2210 FEED  PLATE  2210 l

C4、送料装置/Feed mechansm
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序号
No.

公司件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME  OF PARTS 数量

Amt. 备注

1 41710001 SA4759001 凸轮 STEPPING  CLAM CAM 1
2 41705001 SA4760001 连杆 STEPPINGCLAMP    CON. ROD 1
3 41728003 SA4763001 垫圈 WASHER STEPPING CLAMP  CAM 1
4 B06008 623033000 轴承 6805VV BALL  BEARING   6805VV 1
5 S10018 S23651001 固定螺钉.M6 X 0. 75-6 SET SCREW SOCKET (FT) M6 X 6 2
6 S04035 62400616 螺钉 M4 X 6 SCREW  PAN M4 X 6 2
7 41726003 SA4761001 上轮轴 ROLLER  SHAFT  STEPPING  CLAMP 1
8 41703010 SA4762001 滚轮 ROLLER   STEPPING   CLAMP 1
9 41728004 SA4302001 垫圈 WASHER 2

10 N01021 21060106 螺母 M6 NUT 1 M6 1
11 41709017 SA4764001 压臂 R STEPPING CLAMP ARM R 1
12 L02032 17061216 螺栓 M6 X 12 BOLT  M6 X 12 1
13 41702013 SA4765001 压臂 F STEPP NG CLAMP ARM F 1
14 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET(FT)M6 X 6 1
15 S10018 S23651001 固定螺钉 M6 X 0. 75-6 SET SCREW SOCKET (FT) M6 X 6 1
16 41703011 SA4766001 压臂轴套 F BUSH STEPPING  CLAMP  F 1
17 417030 12 SA4767001 压 臂轴套 R BUSH  STEPPING   CLMW  R 1
18 41712053 SA4768001 间歇连杆 A STEPP  NG  CLAMP  LINK  A 1
19 417S30007 SA4769001 段螺钉 6 SHOULDER SCREW 6 4
20 S04036 62300416 螺钉 M3 X 4 SCREIV PAN M3 X 4 4
21 41712054 SA4770001 间歇连杆 B STEPPING  CLAMP LINK B 1
22 41712055 SA4772001 间歇联杆 STEPPING CLAMP LINK 1
23 41726004 SA4773001 联杆轴 SHAFT STEPPING CLAMP LINK 1
24 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
25 S09006 12400436 螺钉 M4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
26 41709018 SA4770001 联接板 STEPP NG CLAMP LIFTER LINK 1
27 41702014 SA4771001 联接板轴 SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 SA2161001 垫圈 WASHER 1
29 H03006 48080142 轴用挡圈 C8 RETA  NING  RING  EXTERNAL  C8 1
30 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
31 S09006 12400436 螺钉 M4 X 4 SET SCREW SOCKET (FT) M4 X 4 1
32 41709019 SA4779001 间歇提升杆 STEPPING  CLAMP  LIFTER 1
33 41703013 SA4781001 提升杆滑轮 ROLLER  STEPPING  CLAMP LIFTER 1
34 41726005 141362001 滚轮轴 ROLLER 1
35 41702015 SA4780001 提升杆轴 SHAFT STEPPING  CLAMP  LIFTER 1
36 S10019 12060636 螺钉M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
37 S02039 S25310101 螺钉 M4 SCREW  FLAT  M4 1
38 41702016 SA4775001 提升连轩 STEPPING  CLAMP  LIFTER  ROD 1
39 417S12003 SA4853001 提升连杆接头 JOINT  STEPP  NG  CLAMP  LIFTER 1
40 4170500300 SA2663001 接头组件 BALL JOINT ASSY 2
41 N01021 21060306 螺母 M6 NUT   M6 2
42 417S16001 SA3227001 螺母 M6 X 0. 75 NUT  (FT) M6 1
43 417S30008 SA4776001 段螺钉 SHOULDER   SCREW 1
44 417S12005 S32462001 段螺钉B  M6 SHOULDER  SCREW  B M6 1
45 L01007 17065002 螺栓 M6 X 50 BOLT  M6 X 50 1
46 N01021 21060106 螺母 M6 NUT 1 M6 1
47 41709020 SA4778001 压紧杆接头 PRESSER  BAR  CLAMP 1
48 S05116 18400836 螺栓 M4 X 8 BOLT SOCKET M4 X 8 1
49 123S30002 SA1l74001 调节螺栓 M14 PESSER ADJUSTING SCREW M14 1
50 129S16001 SA 1l75001 调节螺母 M14 ADJUST SCREW NUT 1
51 41727004 SA5300001 弹簧 PRESSER   BAR  SPRING 1
52 41702017 S10112001 弹簧导向 PRESSER  BAR  SPRING  GUIOE 1
53 41703014 SA5301001 弹簧管套 COLLAR   PRESSER   BAR  SPRING 1
54 41703015 SA2195001 压紧杆轴套 PRESSER  BAR  BUSH 1
55 S09041 12060536 螺钉 M6 X 5 SET SCREW SOCKET (FT)M6 X 5 1
56 41702018 111466101 压紧杆 PRESSER  BAR 1
57 41716001 *P. 67 压脚 WORK  CLAMP 1
58 417S15011 S13399001 螺钉 SM3. 57 X 12 SCREW SM3. 57 X 12 1
59 41728032 151439102 垫圈 WASHER 1

D1、抬压脚装置/Work clamp lifter mechanism
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序号
No.

公司件号
Part. No.

参考件号
Ref.No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

〈电磁式〉 <For  Solenoid  type>
1 41724004 SA4729001 滑杆轴套 SLIDE BUSH 1
2 S05048 18401036 螺钉 M4 X 10 BOLT  SOCKET  M4 X 10 4
3 41712056 SA4731001 压脚提升板组件 WORK   CLAMP  LIFTER  PATE  ASSY 1

3-1 41702008 压脚提升轴 PRESSER LIFT SHAFT l
3-2 41712076 压脚提升板 PRESSER FOOT LIFT PLATE 1
4 400993 SA4734001 底座板 E SEAT  E l 41712057

5 S04080 62400416 螺钉 M4 X 4 SCREW PAN M4 X 4 1
6 41709021 SA4736001 压脚提升杆 WORK   CLAMP  LIFTER  LEVER 1
7 41726006 152744001 销 PIN 1
8 41709022 102630001 压脚提升滑块 NEEDLE  BAR  GUIDE  SLIDE  BLOCK 1
9 41702019 SA4737001 提升杆轴 B WORK  CLAMP  LEVER  SHAFT  B 1
10 S10019 12060636 螺钉 M6 X 6 SET  SCREW  SOCKET (FT)M6 X 6 1
11 41728001 S20356001 平垫圈 10 WASHER  PLAIN 10 1
12 H05033 48080342 挡圈 E8 RETAIN NG RING E8 l
13 S10019 12060636 螺钉 M6 X 6 SET  SCREW  SOCKET (FT) M6 X 6 2
14 41729002 118208001 带槽销 DOWEL PIN 1
15 41712058 SA4738001 压脚提升杆 WORK  CLAMP  LIFTER PATE ASSY 1
16 417S20010 SA343800 1 段螺钉 SHOULDER SCREW 2
17 41727005 SA4739001 弹簧 PRESSER   BAR  SPRING l
18 41701008 SA4741101 马达座 MOTOR BRACKET l
19 41712063 SA474200 1 压脚马达板 WORK  CLAMP  MOTOR  PLATE l
20 S05121 18501036 螺栓 M5 X 10 BOLT SOCKET M5 X 10 2
21 141733010 SA4826201 Z向步进电机3 PULSE MOTOR ASSY Z 1
22 41730044 SA4828001 马达端线 P MOTOl HARNESS  P 1
23 S05133 18401036 螺钉 M4 X 12 BOLT SOCKET M4 X 12 4
24 41725009 SA4743001 驱动齿轮 WORK  CLAMP  DRIV  NG GEAR l
25 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
26 41702020 SA4744001 压脚支点轴 WORK  CLAMP  FULCRUM SHAFT l
27 B10015 SA4647001 球轴承 6900ZZNR BALL BEARING 6900ZZ 2
28 H03008 48100142 轴用挡圈 C10 RETAIN NG  RING EXTERNAL  C10 2
29 S04035 62400616 螺钉 M4 X  6 SCREW PAlIN M4 X 6 1
30 W01001 25040236 平垫圈 M4 WAS也R  PLAIN M4 1
31 41725010 SA4745001 凸轮齿轮 WORK  CLAMP  CAM  GEAR 1
32 S10021 16061031 螺钉 M6 X 10 SET SCREW  SOCKET (CN) M6 X 10 1
33 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCK ET (FT)M6 X 6 1
34 4171000200 SA4746001 压脚凸轮 WORK  CLAMP  CAM 1

37 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT)M6 X 6 l
38 4170301700 SA4747001 压脚原点挡块 WORK  CLAMP  H-POS  TION  DOG 1
39 S05115 18400636 螺栓 M4 X 6 BOLT SOCKET M4X 6 l
40 41702025 SA4748001 压脚柄轴 WORK  CLAMP  LEVER  SHAFT 1
41 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
42 41709023 SA6210001 间歇驱动杆 STEPPING W-CLAMP DRIVING LEVER l
43 41702022 SA3441001 抬压滚轮轴 W-CLAMP  LIFTER  ROLLER  SHAFT 1
44 B04026 70696800 轴承 R-696ZZ BALL  BEARING  RAD  AL  696ZZ 1
45 4 1728005 109763001 垫圈 WASHER l
46 S09019 12500536 螺钉 M5 X 5 SET SCREW  SOCKET (FT) M5 X 5 l
47 400683 SA4750001 压脚驱动轩 WORK CLAMP DRIVING SHAFT l 41709024

48 41702022 SA3441001 抬压滚轮轴 W-CLAMP  LIFTER  ROLLER  SHAFT 1
49 B04026 70696800 轴承 R-696ZZ BALL BEARING RAD AL 696ZZ l
50 41728005 109763001 垫圈 WASHER l
51 S09019 12500536 螺钉 M5 X 5 SET SCREW  SOCKET (FT) M5 X 5 1
52 41728001 S20356001 平垫圈 10 WASHER PLAIN 10 l
53 41712061 SA4752001 凸轮定位 WORK   CLAMP   CAM  STOPPER 1
54 S04035 62400616 螺钉 M4 X 6 SCREW PAN M4 X 6 2
55 41712062 SA4753001 压脚传感器板 WORK  CLAMP  SENSOR  PLATE l
56 S04035 62400616 螺钉 M4 X 6 SCREW PAN M4 X 6 2
57 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
59 S05110 18061236 螺栓 M6 X 12 BOLT SOCKET M6 X 12 2

D2、抬压装置/Work clamp lifter mechanism (T1310)

18From the library of Superior Sewing Machine & Supply LLC - www.supsew.com
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序号

No.

公司件号

Part. No.

参考件号

No.
零部件名称 NAME  OF  PARTS

数量

Amt.
备注

<空压式> <For Penumatic type>

1 41701008 AS4741101 马达座 MOTOR  BRACKET 1

2 41712063 SA4742001 压脚马达板 WORK  CLAMP  MOTOR PLATE 1

3 S05121 018501036 螺栓M5×10 BOLT  SOCKET  M5X10 2

6 S05133 018401036 螺栓M4×12 BOLT  SOCKET  M4X10 4

7 41725009 SA4743001 驱动齿轮 WORK  CLAMP  DRIVING  GEAR 1

8 S10019 012060636 螺钉 M6X6 SET SCREW SOCKET M6X6 2

9 41702020 SA4744001 压脚支点轴 WORK CLAMP FULCRUM SHAFT 1

10 B10015 SA1647001 球轴承6900ZZNR BALL BEARING 6900ZZNR 2

11 H03008 48100142 挡圈10 RETAINING RING EXTERNAL C10 2

12 S04035 62400616 螺钉M4×6 SCREW PAN M4X6 1

13 W01001 025040236 M4垫片 WASHER PLAIN M4 1

14 41725010 SA4745001 凸轮齿轮 WORK CLAMP CAM GEAR 1

15 S10021 016061031 凹端紧定螺钉 M6×10 SET SCREW SOCKET M6X10 1

16 S10019 012060636 螺钉 M6X6 SET SCREW SOCKET M6X6 1

17 4170301700 SA4747001 压脚原点挡块 WORK CLAMP H-POSITION DOG 1

18 S05115 018400636 螺栓M4×6 BOLT SOCKET M4X6 1

19 41702025 SA4748001 压脚柄轴 WORK CLAMP LEVER SHAFT 1

20 S10019 012060636 螺钉 M6X6 SET SCREW SOCKET M6X6 1

21 41709023 SA6210001 间歇驱动杆 STEPPING W-CLAMP DRIVING LEVER 1

22 41702022 SA3441001 抬压滚轮轴 W-CLAMP LIFTER ROLLER SHAFT 1

23 B04026 070696800 轴承 R-696ZZ BALL BEARING RADIAL 696ZZ 1

24 41728005 109763003 垫圈 WASHER 1

25 S09019 012500536 螺钉M5X5 SET SCREW SOCKET M5X5 1

26 41712062 SA4753001 压脚传感器板 WORK CLAMP SENSOR PLATE 1

27 S04035 062400616 螺钉M4×6 SCREW PAN M4X6 2

29 S05110 018061236 螺栓M6×12 BOLT SOCKET M6X12 2

33 41708302 SA4757001 紧圈 SET SCREW COLLAR 1

34 S10019 012060636 螺钉 M6X6 SET SCREW SOCKET M6X6 2

35 S10019 012060636 螺钉 M6X6 SET SCREW SOCKET M6X6 1

40 41728001 平垫圈10 WASHER PLAIN 10 1

D3、抬压装置/Work clamp lifter mechanism

20From the library of Superior Sewing Machine & Supply LLC - www.supsew.com
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序号
No.

公司件号
Part. No.

参考件号
Ref.No. 零部件名称 NAME OF PARTS

数量
Amt. 备注

1 417S20062 SA3226001 段螺钉(DLC) SHOULDER   SCREW 1
2 417S16001 SA3227001 螺母 M6 X 0.75 NUT(FT) M6 1
3 41725011 SA3228101 摆动齿轮 ROCK   GEAR 1
4 41702027 SA4782001 摆动齿轮轴 ROCK   GEAR   SHAFT 1
5 41708002 SA3231001 紧圈 B SET SCREW COLLAR 8 1
6 S09041 12060536 螺钉 M6 X 5 SET SCREW  SOCKET (FT) M6 X 5 2
7 41708006 SA3233001 紧圈 SET  SCREW  COLLAR 1
8 S10018 S23651001 固定螺钉 M6 X 0. 75-6 SET SCREW  SOCKET (FT) M6 X 6 2
9 S10019 12060636 螺钉M6 X 6 SET SCREW  SOCKET (FT) M6 X 6 2
10 4170202800 下轴组件 LOWER SHAFT ASSY 1

10-1 41702028 下轴 LOWER  SHAFT 1
10-2 S09019 12500536 螺钉 M5 X 5 SET SCREW  SOCKET (FT) M5 X 5 1
12 41703019 SA6216001 下轴轴套 LOWER  SHAFT  BUSH 1
13 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
14 41702029 SA3238101 旋梭调节轴 ADJUSTING  STUD 2
15 41722015 81003670 0形圈 PW3 o RING PW3 2
16 41701009 SA6220001 大旋梭基座 SHUTTLE   RACE  BASE  ASSY   G 1
17 S02429201 旋梭线导向 SHUTTLE RACE THREAD GUIDE 1
18 SA4 199001 螺钉 M3 X 4 SCREW M3 X 4 2
19 SA3241001 大旋梭固定柄 S-RACE BASE  SETTING  CLAW 2
20 152684101 弹簧 COMPRESSION  SPRING 2
21 26030236 垫圈 M3 WASHER PLAIN M3 2
22 0623006 16 螺钉 M3 X 6 SCREW PAN M3 X 6 2
23 153050000 油毡 S-RACE BASE  FELT 2
29 S59886001 油毡 L=360 FELT L=360 2
30 S10019 12060636 螺钉 M6  X6 SET SCREW  SOCKET (FT) M6 X 6 1
31 H05032 48070342 挡圈E7 RETAINING RING E7 1
32 41718001 SA3284101 梭托 D DRWER D l
33 S05122 18501232 螺栓 M5X 12 80LT SOCKET M5 X 12 l
34 41718002 *P. 66 外旋梭 SHUTTLE   RACE  BASE l
35 4171801700 *P. 66 梭芯套组件 BOBBIN CASE ASSY 1
36 *P. 66 调节弹簧 TENSION  SPRING 1

37 *P.66 螺钉 SCREW 1
38 *P.66 防空转弹簧 ANTI-SPIN SPRING 1
39 41718004 *P. 66 梭芯 BOBBIN 1

40 41703020 SA3283101 紧圈 R SET  SCREW  COLLAR  R 1

41 S09019 12500536 螺钉 M5 X 5 SET SCREW  SOCKET (FT) M5 X 5 1

42 41718018 *P. 66 中旋梭 SHUTTLE  HOOK 1

43 12923018 S32557001 油线 4 X 4 L=400 W ICK 4X4  L=400 1

44 41711027 SA3278001 袖圈 BUSH 1
45

41711028 SA3276001 垫片 SPACER  COLLER 246
41724008 滚针轴承 K8 X 12 X 11 NEEDLE BEARING 2

47 41729005 切口卡簧 RETAINING  RING 2

E、下轴装置/Lower shaf t mechansm
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41712190
417S15007

41712601500
41727006
W01002
S04082

41723013
41723012

41727015
417S30005
41727016
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序号

No.

公司件号

Part. No.

参考件号

No.
零部件名称 NAME  OF  PARTS

数量

Amt.
备注

1 417S30022 SA3244001 螺钉 SET SCREW 1

2 41712065 SA4785001 曲柄盖 CRANK COVER 1

3 S04038 062061016 螺钉M6×10 SCREW PAN M6X10 3

4 41712066 SA4787001 曲柄供油板 CRANK WICK PLATE 1

5 S04035 062400616 螺钉M4×6 SCREW PAN M4X6 2

6 41723027 SA5294001 毡油线 FLAT WICK 0.27

7 41723005 SA4786101 油毡 FELT 1

8 41712067 SA3503201 下轴给油支架 LOWER SHAFT WICK SUPPORT 1

9 41723006 SA3504201 下轴齿轮油毡 LOWER SHAFT GEAR FELT 1

10 S04035 018400636 螺钉M4×6 BOLT SOCKET M4X6 2

11 41712068 SA4788001 供油支架 WICK SUPPORT 1

12 S04035 062400616 螺钉M4×6 SCREW PAN M4X6 1

14 41723026 SA5292001 油线φ2.5 FLAT WICK 1

16 12921002 SA6576001 维尼龙油管 OIL TUBE 0.21

17 41712069 SA6087001 油线挂钩 WICK SUPPORT 1

18 41712070 104567101 油线支架 WICK SUPPORT 1

19 41711003 S49992000 油窗盖 OIL GAUGE WINDOW 1

19 41711021 挡片 1

19 41722030 橡胶圈 1

20 41711004 152948001 油窗盖 OIL GAUGE WINDOW 1

20 41711022 挡片 1

20 41722031 橡胶圈 1

23 12923018 SA5292101 油线4×4 WICK 4X4 0.68

24 12921002 S53175000 维尼龙油管 OIL TUBE 0.45

25 12921005 SA5072001 油管 OIL TUBE 0.3

25 12923018 油线4×4 WICK 4X4 0.4

26 12923019 S45849000 油线6×6 WICK 6X6 0.3

27 41723011 S09043000 油毡 FELT 4

30 41712071 SA3246001 齿轮供油支架 GEAR WICK SUPPORT 1

31 41723031 SA3280001 油毡 GEAR FELT 1

32 41712072 SA47879101 油线夹B LOWER SHAFT WICK SUPPORT B 1

33 S04033 062060816 螺钉M6×8 SCREW PAN M6X8 1

34 41712073 145547001 回油管管托 TUBE HOLDER 1

35 S04035 062400616 螺钉M4×6 SCREW PAN M4X6 1

36 12923019 S49957000 油线6×6 WICK 6X6 0.7

37 12921005 SA4791101 油管 OIL TUBE 0.82

38 41711014 电线夹6.4 CORD HOLDER 6.4 1

39 41711016 525567000 电线夹8.4 CORD HOLDER 8.4 1

40 417S30025 OA5401006 螺栓(带垫圈)M4×10DB SCREW PAN(S/P WASHER) M4X10 1

40 417S30025 OA5401006 螺栓(带垫圈)M4×10DB SCREW PAN(S/P WASHER) M4X10 6

41 41711014 525664000 电线夹6.4 CORD HOLDER6.4 1

42 417S30025 OA5401006 螺栓(带垫圈)M4×10DB SCREW PAN(S/P WASHER) M4X10 5

43 41712074 SA5259001 油盖 OIL COVER 1

45 403S11043 062401016 x向传感器螺钉组件 SCREW PAN M4X10 5

46 41736001 S38265000 管接头L TERMINAL L 1

47 41722016 142274101 橡皮塞4.2 RUBBER CAP 4.2 1

52 41723026 S00400000 油线φ2.5 WICK 2.5X200 0.2

53 12921002 12921002 维尼龙油管 OIL TUBE 0.11

54 41736002 41736002 油嘴管 OIL FEEDING PIPE 1

55 41711016 525567000 电线夹8.4 CORD HOLDER 8.4 2

60 12921002 SA6577001 维尼龙油管 OIL TUBE 0.3

61 41711015 552907000 电线夹13.2 CORD HOLDER 13.2 6

63 41712110 SA6581001 油毡压板L WICK SUPPORT L 1

64 41723024 SA6583001 底板油毡L FELT BED L 1

65 S04035 062400616 螺钉M4×6 SCREW PAN M4X6 3

F、供油润滑装置 / Lubrication
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序号

No.

公司件号

Part. No.

参考件号

No.
零部件名称 NAME  OF  PARTS

数量

Amt.
备注

66 W02008 028040246 弹垫2-4 WASHER SPRING 2-4 3

67 41712130 SA6582001 油毡压板R WICK SUPPORT R 1

68 41723018 SA6584001 底板油毡R FELT BED R 1

69 S02039 S25310101 螺钉M4×9 SCREW FLAT M4X9 3

F、供油润滑装置 / Lubrication
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序号
No.

公司件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

l 41712077 SA3250001 过线导向 A ARM THREAD  GUIDE A 1

2 S04030 62500616 螺钉 M5×6 SCREW  PAN M5 X 6 1

3 41712078 SA4333001 过线导向 B ARM THREAD GUIDE B 1

4 S04030 0625006 16 螺钉 M5 × 6 SCREW PAN M5 X 6 l

5 41712079 SA6391001 过线器 C ARM  THREAD   GUrDE  C 1

6 S04030 62500616 螺钉 M5 ×  6 SCREW PAN M5 X 6 1

7 41702030 153049001 面线导向杆 UPPER  THREAD   GUIDE  STUD 1

8 41713001 SA3254001 夹线座 TENSION BRACKET 1

9 41713002 *P.66 调节弹簧 THREAO  TAKE-UP  SPRING 1

10 41713003 SA3255001 夹线杆轴 TENSION  STUP 1

11 138S16013 S31032001 夹线器螺母 TENSION  NUT 1

12 41713005 159805001 夹线压盘 TENSION  DISC  PRESSER l

13 41713006 145446001 夹线盘 DISC TENSION 1

14 417515012 100402004 固定螺钉SM3. 57 SET SCREW SM3. 75 1

15 S12001 5A4143001 螺钉 M6 × 8 SET  SCREW   (FT)  M6 X 8 1

16 41702031 S12699000 松线销 TEN5ION RELEASE  PIN 1

17 41713007 SA325600 1 夹线杆轴 A TENSION  STUD  A 1

18 41713006 145446001 夹线盘 DISC  TENSION 2

19 41712080 159224001 线钩 THREAD  GUIDE  ARM 1

20 41726014 P.67 针套 NEEOLE   SLEEVE 1

21 41712082 SA3258001 针杆轴套线导向 D N-BAR  BUSH  THREAD  GUIDE  D 1

22 41203018 152881001 线冷却器组件 NEEDLE COOLER ASSY 1

23 S10019 12060636 螺钉 M6×6 SET SCREW S0CKET (FT) M6 X 6 1

24 41223043 152883000 油毡 8 X 15. 5 FELT 8 X 15.5 l

25 41213008 152884001 过钱钩 NEEDLE COOLER THREAD GUIDE 1

26 409S11017 62670412 螺钉 SM3. 57-40 ×4 SCREW PAN SM3. 57-40 X 4 1

27 41713009 100 136001 夹线螺母 TENSION  NUT 1

28 41713012 SA4146001 弹簧 SUB  TENSION  SPRING 1

29 41713011 S12441001 止动垫圈 WASHER 1

30 41713010 *P. 66 夹线簧 TENSION  SPRING 1

G、穿线装置/Threading mechanism

28

31 4171302000 主夹线器组件Q MAIN TENSION ASSY Q 1

32 4171301400 副夹线器组件 DEPUTY TENSION  ASSY 1

19

19

41722320 橡皮 RUBBER 1

N01024 螺母M4 NUT M4 1

22 41222019 塞头 RUBBER 1
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序号
No.

公司件号
Part. No.

参考件号
Ref. No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

1 301382 SA4795001 顶盖 TOP COVER 1 41701010

2 41702033 SA3290001 卷线手柄轴 SHAFT BW-LEVER 1
3 S09019 12500536 螺钉M5 X 5 SET SCREW SOCKET (FT) M5 X 5 1
4 41709026 SA3291001 卷线手柄 BOBBIN  WINDER   LEVER 1
5 41702034 SA4171001 弹簧挂钩 SPRING  HOOK 1
6 41712084 152936001 板弹簧 PLATE  SPRING 1
7 41712085 152937001 垫圈 WASHER 1
8 S04077 62350616 螺钉 M3. 5 X 6 SCREW  PAN M3. 5 X 6 1
9 W01015 15948600 1 垫圈 WASHER 1

10 H05006 48050342 挡圈 E5 RETAINING  RING  E5 1
11 41702035 SA3293001 卷线卡爪轴 STUD  B-WINDER 1
12 41709027 SA1984001 梭芯压臂柄 BOBBINPRESSER ARM 1
13 S01081 62401216 螺钉 M4 X 12 SCREW  PAN 4 X 12 1
14 41712086 SA3291001 梭芯压杆 BOBBIN PRESSER 1
15 417S15006 S23418002 螺钉 M4 X 5 SCREW M4 X 5 1
16 41709028 SA3295001 卷线卡爪 CLAW  B-WINDER 1
17 S09006 12400436 螺钉 M4 X 4 SET  SCR EW  SOCKET (FT)M4 X 4 2
18 41727007 S10438001 弹簧 SPRING  TWIST 1
19 H05006 48050342 挡圈 E5 RETA  NING  RING  E5 2
20 41708025 SA479600 1 垫片 SPRCER  COLLER 1
21 41702036 SA3296001 卷线轴 BOBBIN  WINDER   SHAFT 1
22 11703021 SA329700 1 卷线器 WHEEL B-WINDER 1
23 41722017 120448001 橡皮圈 BOBBIN WINDER  RUBBER  BAND 1
24 S09006 12400436 螺钉 M4 X 4 SET SCREW SOCKET (FT) M4 X 4 2
25 W010 15 15948600 1 垫圈 WASHER 2
26 41711063 SA1988001 梭芯座 BOBBIN SUPPORT 1
27 41727008 S10268001 拉簧 SPRING 1
28 41702037 SA329800 1 止动轴 STPPER  SHAFT  B-WINDER 1
29 41719001 SA3299001 切刀 KNIFT 1
30 S04030 0625006 16 螺螺钉M5 X 6 SCREW  PAN M5 X 6 1
31 4171302100 SA1994101 卷线器夹线组件Q BOBBIN  WINDER   TENS  ON  ASSY Q 1
32 41713006 145446002 夹线盘 DISC TENSION 2
33 12927016 100401022 夹线弹簧 TENSION  SPR   NG 1
34 138S16013 S31032001 夹线螺母 TENSION  NUT 1
35 41713011 S12441001 止动垫圈 WASHER 1
36 S09019 12500536 4摆在T M5 X 5 SET SCREW SOCKET (FT) M5 X 5 1
37 S04038 62061016 螺钉 M6 X 10 SCREW PAN M6 X 10 6
38 41704002 SA479710 1 卷线驱动轮 DR  VING  WHEEL B-WINDER 1
39 S10018 S23651001 固定螺钉 M6 X 0.75-6 SET SCREW  SOCKET (FT) M6 X 6 2

H、卷线装置/Bobbin  winder  mechanism
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序号
No.

公司件号
Part. No.

参考件号
No.

零部件名称 NAME  OF  PARTS
数量
Amt.

备注

1 41710003 SA3301101 切线凸轮 THREAD TRIMMER CAM 1

2 S10018 S23651001 螺钉M6×0.75×6 45H SET SCREW SOCKET (FT) M6 X 6 3

3 41712087 SA4798001 电磁铁安装板 SETTING PLATE SOLENOID 1

4 41730001 SA5135001 切线电磁铁 THREAD  TRIMMER  SOLENOID 1

5 L02031 17400802 六角头螺栓 全螺纹 M4×8 BOLT M4X8 2

6 W02008 28040246 弹垫2-4 WASHER SPRING 2-4 4

7 W01001 25040236 M4垫片 WASHER PLAIN M4 2

8 41702038 SA3307001 电磁铁杆 SOLENOID  LEVER 1

9 S09006 12400436 螺钉M4×4 SET SCREW SOCKET (FT) M4 X 4 1

11 41728033 S02445001 垫圈 WASHEWR 1

13 417S30306 S55484002 螺栓M5×15 BOLT SCREW SOCKET M5 X 10 2

14 41712088 SA4799001 驱动压杆 PUSHING  LEVER  D-LEVER 1

15 417S30012 SA3306001 段螺钉 7-3 SHOULDER SCREW 7-3 1

16 4171211100 SA3309101 切线驱动杆组件 TR-DRIVING LEVER 1

17 41703022 SA3310001 切线滚轮 COLLAR  TR-TRIMMER 1

18 41702039 SA3311001 切线滚轮轴 COLLAR SHAFT 1

19 417S12009 S46903001 螺钉 M4×5 SET SCREW M4 X 5 1

20 H05029 48040342 挡圈 E4 RETAINING RING E4 1

21 41702040 SA3315001 切线杆 V TIlREAD  TRIMMER  RODV 1

22 4170500300 S32465001 接头组件 BALL  JOINT  ASSY 2

23 N01021 21060106 螺母M6 NUT 1 M6 2

24 417S12005 S32462001 段螺钉B M6 SHOULDER  SCREW B M6 1

25 N01012 21060306 螺母M6 NUT  3  M6 1

26 S10018 S23651001 螺钉M6×0.75×6 45H SET SCREW SOCKET (FT) M6 X 6 1

27 41703023 231071001 轴套 8×15 BUSH 8X15 1

28 41702041 SA3312001 驱动杆导向轴 GUIDE SHAFT 1

29 41727009 SA3313101 弹簧 SPRING COMPRESSION 1

30 41722018 154596000 减震垫圈 CUSHION 1

31 417S12005 S32462001 段螺钉B M6 SHOULDER SCREW B M6 1

32 N01012 21060306 螺母M6 NUT  3 M6 1

33 417S10003 S25475101 螺钉M6×19 SET  SCREW  M6 x 19 1

34 N01021 21060106 螺母M6 NUT  1 M6 1

35 41712089 SA4546001 切线杠杆V THREAD  TRIMMER   LEVER  V 1

36 41712090 SA3317001 切线杠杆H THREAD  TRIMMER  LEVER  H 1

37 41712091 SA4801001 切线杆H THREAD  TRIMMER  ROD  H 1

38 4170500300 S32465001 接头组件 BALL  JOTNT  ASSY 2

39 N01021 21060106 螺母M6 NUT  1  M6 2

40 417S12005 S32462001 段螺钉B M6 SHOULDER SCREW B M6 1

41 N01012 21060306 螺母M6 NUT  3  M6 1

42 41702042 SA3319101 切线杠杆轴 SHAFT  TR-TRIMMER LEVER 1

43 41728023 SA4545001 垫片 SPACER 2

44 H03006 48080142 挡圈8 RETAINING RING EXTERNAL C8 1

45 S10019 12060636 螺钉 M6X6 SET SCREW SOCKET (FT) M6 X 6 2

46 41712092 SA3320101 弹簧挂钩 SPRING HOOK 1

47 41727010 SA3321001 切线复位弹簧 SPRING  EXTENSION 1

48 S05123 18501236 螺栓M5×12 BOLT SOCKET  M5 x 12 1

49 W02001 28050246 标准型弹簧垫圈5 WASHER SPRING 2-5 1

J、切线装置 / Thread trimmer mechanism
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序号
No.

公司件号
Part. No.

参考件号
No.

零部件名称 NAME  OF  PARTS
数量
Amt.

备注

J、切线装置 / Thread trimmer mechanism

50 41728028 146354002 垫圈5 WASHER  PLAIN 5 1

51 41709029 41709029 动刀曲柄 MOVING  KNIFE  LEVER 1

52 417S12007 SA3325001 段螺钉 6.35-6 SHOULDER  SCREW  6. 35-6 1

53 41702043 SA4802001 动刀杆轴 SHAFT MOVABLE KNIFE LEVER 1

54 S10019 12060636 螺钉 M6X6 SET SCREW SOCKET  M6X6 1

55 41712093 SA3327101 动刀连杆 M-KNIFE  CONNECTINC   PLATE 1

56 417S30013 SA4354001 段螺钉 6-1.8 SHOULDER SCREW 6一1.8 1

57 4171500100 SA5157001 针板A组件 NEEDLE PLATE  A 1
58 4170903000 SA3330001 动刀组件 F MOVABLE KNIFE ASSY F 1
59 417S30014 SA4518001 段螺钉 MOVABLE KNIFE  SHOULDER  SCRE 1
60 41728007 SA4519001 动刀圈套 THRUST WASHER 1
61 4 1728008 S00705001 动刀圈套 MOVABLE KNIFE COLLAR 1
62 41728009 SA6297001 垫片 0.2 M-KNIFE SPACER  T0.2 1
62 41728009 SA3334001 垫片 0.3 M-KNIFE SPACER  T0.3 1
62 41728009 SA639800 l 垫片 0.4 M-KNIFE SPACER  T0.4 1
63 41719002 SA3335001 定刀 F FIXED KNIFE F 1
64 S04036 062300416 螺钉M3x4 SCREW  PAN M3 x 4 2
65 W01002 26030236 垫圈 M3 WASHER  PLAIN  M3 2
66 41712094 *P.66 针孔扳 NEEDLE HOLE PLATE 1
67 417S17001 100360003 螺钉 SM2. 38 SCREW 2
68 S02039 S25310101 螺钉M4×9 BOLT SOCKET  M4 x 9 2
69 417S15008 SA3538001 螺钉 M4×8 BOLT SOCKET  M4 x 8 2
70 41712095 SA6273001 大旋梭盖挂钩 U SHUTTLE  BASE COVER HOOK U 1
71 W02007 028030246 弹簧垫圈2-3 WASHER SPRING 2-3 2
72 W01002 026030236 垫圈 M3 WASHER   PLAIN M3 2
73 S04036 062300416 螺钉 M3X4 SCREW  PAN M3 X 4 2

34
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K、扫线装置/Thread  wiper   mechanism

序号

No.

公司件号

Part. No.

参考件号

Ref. No.
零部件名称 NAME  OF  PARTS

数量

Amt.
备注

1 41730002 SA5208001 扫线电磁铁组件 THREAD WIPER  SOLENOIO ASSY 1

1-2 41727011 S41206001 挡线弹簧 THREAD WIPER  SPRING 1

3 41728011 S41205001 平垫圈 WASHER  PLAIN 1

1-4 41726007 S25456001 柱塞销 PLUNGER PIN 3

5 41712210 SA5217001 扫线电磁铁安装板 T-WIPER  SOLENOID  SETTING PLATE 1

6 41711210 SA4806001 电磁铁盖Q SOLENOIO  COVER Q 1

7 S04082 062300616 螺钉 M3 X 6 SCREW PAN M3 X 6 6

8 41712096 SA5218001 扫线轴托架 THREAD WIPER  SHAFT  BRACKET 1

9 S05116 018400836 螺栓 M4X8 BOLT SOCKET M4x8 1

10 W01001 025040236 平垫圈 M4 WAS HER  PLAN M4 1

11 4170204400 SA1967001 扫线曲柄组件 THREAD WIPER CRANK  ASSY 1

12 H05029 048040342 挡圈 E4 RETAINING RING E4 1

13 41708007 S25454001 螺纹紧圈 SET  SCREW COLLAR 1

14 417S15005 S25279001 螺钉M3. 5-5 SET SCREW (CP)M3. 5-5 1

15 41727012 SA2287001 扭簧 SPRING 1

16 41722012 扫线电磁铁橡胶垫圈 RUBBER WASHER 1

17 41712097 SA5219001 扫线杆 THREAD WIPER ROD 1

18 W01024 110735001 垫圈 WASHER 1

19 H05002 048030342 挡圈 E3 RETAINING RING E3 1

20 41712098 S10470101 扫线钢丝 WIPER 1

21 417S15013 060400516 螺钉 M4 X 5 SCREW BIND M4 X 5 1

22 41708008 146288001 扫线轴挡圈 THREAD WIPER  STUD   COLLAR 1

23 41728034 S03677001 垫圈 WASHER 1

24 41730003 SA5213001 停止开关组件 STOP  SWITCH  ASSY 1

25 417S30306 S55485001 螺栓(带垫圈) M5X15 BOLT SOCKET (S/P WASHER) M5 X 15 2

26 41730022 电磁阀接线 SOLENOID VALVE WIRING 1

27 41730059 扫线开关插件A WIPER SWITCH PLUG INS B 1

28 141730001 急停开关接插件B STOP SWITCH PLUG INS B 1
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序号
No.

公司件号
Part. No.

参考件号
Ref .No. 零部件名称 NAME OF PARTS 数量

Amt. 备注

1 41730004 SA485500 1 松线电磁铁 HV TENSION  RELEASE SOLENOID  HV 1
2 L02031 17400802 螺栓 M4 X 8 BOLT  M4 X 8 2
3 W02008 28040246 弹簧垫圈 2-4 WASHER SPRINC 2-4 2
4 W0100l 25040236 平垫圈 M4 WASHER PLAIN M4 2
5 L02071 17401415 螺栓 M4 X 18 BOLT  M4 X 18 1
1-6 N01024 21400306 六角螺母 M4 NUT  3  M4 1
1-7 W0100l 25040236 平垫圈 M4 WASHER  PLANT  M4 l
1-8 41722020 154599000 电磁铁缓冲垫圈 SOLENOID CUSHION l
9 41712099 SA6389001 电磁铁安装板 SETTING PLATE SOLENOID 1

1-10 11211005 S04159000 线夹 1M BAND   1M l
11 41702045 SA3347001 松线杆 TENSION RELEASE BAR 1
12 H05029 48040342 挡圈 E4 RETA INING  RING E4 1
13 W01009 25050236 平垫圈 M5 WASHER   PLAIN  M5 1
14 417270 13 SA3348001 弹簧 SPRING   COMPRESSION 1
15 41711211 SA3349001 电磁铁盖 SOLENOID  COVER l
16 417S30012 SA3306001 段螺钉 7-3 SHOULDE SCREW 7-3 2
17 41722021 81007070 0形圈 P7 O RING  P7 2
1-18 11211005 218859001 电线夹 M150 BINOER M150 l

L、松线装置/Tension  re1ease  mechanism
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M、电控装置/Electronic control device

序号
No.

件号
Part.No.

参考件号
Ref.No.

零部件名称 NAME OF PARTS
数量
Amt.

备注

1 41730450 基板 BASE PLATE 1

2 41330121 短柱 SHORT COLUMNS 5

3 41730451 前板 FRONT PLATE 1

4 41330124 长柱 LONG COLUMNS 7

5 41730449 主板 PCB 1 1

6 41730452 盖 COVER 1

7 41330129 螺钉 SCREW 12

8 41730453 后板 BACK PLATE 1

9 41730448 电路板2 PCB 2 1

10 4173044800 控制箱组件 CONTROL PANEL 1

11 41730446 触摸屏 TOUCH-SCREEN 1

12 41730454 前盖 FRONT COVER 1
13 810087 玻璃 SUPPORT STRIP 1

14 41730447 电路板3 PCB 3 1

15 41730455 后盖 BACK COVER 1

16 810530 连接线 CONNECTERS 1

40
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序号

No.

公司件号

part.No.

参考件号

Ref. No.
零部件名称 NAME OF PARTS

数量

Amt.
备注

〈空压式〉 <For Peneumatic type>

1 42130096 SA6573001 手动开关VHK3 VALVE VHK3 1

2 141845004 SA5282001 气源处理元件 AIR VALVE 1

3 417S30026 S09228000 管接头 TOINT 1

4 407S12002 153274001 汇流板密封螺钉 SCREW 2

5 41730014 SA5289001 连阀座7V0500M3F MANIFOLD2 1

6 40728003 SA5283001 消声器 SILENCER 2

7 41730012 S39116100 电磁阀 M5B075-02-R-B VALVE M5B075-02-R-B 2

8 41730013 电磁阀接头 VALVE CONNECTOR 4

9 41730033 S53982000 隔板 BLANK  NG  PLATE ASSY 3

10 417S30024 18503036 螺栓M4 X 30 80LT SOCKET M4 X 30 2

11 41712106 SA5286001 阀安装板 SETTING PLATE VALVE 1

12 N01024 六角螺母M4 NUT M4 2

13 417S30025 OA5401006 螺栓(带垫圈) M4X10DB SCREW PAN  M4X10 1

14 41711016 525664000 电线夹13.2 CORD HOLDER 13.2 1

17 61911006 SA6406001 空气管 L AIR TUBE  L 2

18 61911006 SA6405001 空气管 R AIR TUBE  R 2

19 61911006 SA6405002 空气管 R AIR TUBE  R 2

20 61911006 SA6406002 空气管 L AIR TUBE L 2

P、空压装置/Air  pressure  mechanism
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Q、电气部品装置/Power supply equipment mechanism

序号

No.

公司件号

part.No.

参考件号

Ref. No.
零部件名称 NAME OF PARTS

数量

Amt.
备注

1 41711015 525567000 电线夹13.2 CORD HOLDER 13.2 3

2 41711014 149547000 电线夹6.4 CORD HOLDER 6.4 1

3 41711017 525567000 电线夹16 CORD HOLDER 16 3

4 417S30025 OA5401006 螺栓 M4X lODB SCREW PAN M4X10DB 7

5 4173000500 SA4830001 传感器组件 H-POSITION SENSOR ASSY 1

6 S04076 62300816 螺钉M3X8 SCREW PAN M3X8 3

7 41730006 SA3481001 机头开关组件 SWITCH ASSY  MACHINE HEAD 1

8 417S30023 OA5301605 螺栓M3x16DB SCREW PAN(S/PWASHER) M4X16DB 2

9 417S30025 OA5401006 螺栓M4X10DB SCREW PAN(S/PWASHER) M4X10DB 2

10 41730030 SA4824001 头部检出复合件 HEAD DETECTOR UNIT ASSY 1

11 41730007 SA5210001 电磁铁接线 THREAD WIPER  SOLENOID  HARNESS 1

12 41730008 SA521400 1 开关接线 STOP  SWITCH  HARNESS 1

13 41730009 SA5261001 接地线450 GROUND  WIRE 450 1

14 417S30025 OA5401006 螺栓M4X10DB SCREW PAN(S/P WASHER) M4 X 10D8 1

15 41711025 554482000 电线夹19 CORD HOLDER 19 1

16 41711026 554482000 电线夹23 CORD HOLDER 23 1

17 417S30025 OA5401006 螺栓M4X10DB SCREW PAN(S/P WASHER)M4X 10 2

21 11211005 S04159000 扎带(小) BAND 8
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46

S, ~i5:~ll/Motor mechanism 

I¥% 0iflflj:% ~~#% ~'fiilflj: ~ ~ NAME OF PARTS tx:m: ~ tt No. Part. No. Ref. No. Amt. 

1 4173004700 .T80991001 Bi i5: tll 1tf:: CDD-430D MOTOR ASSY CDD-430D 1 
2 41730048 ]03955001 Mira COD DRUM COD l 
3 S09044 014400632 t'MT M4X6 SET SCREW SOCKET (CP)M4X6 1 
4 41730049 ]03956001 lifltk 180P36 MAGNET 180P36 1 
5 41730050 ]03957001 MR~.$.@t.[ 111= 180P MR SENSOR ASSY 180P 1 
6 S13003 OA4300805 ,fiJ;ji ({Ir~~) M3 X 8DA SCREW PAN (S/P WASHER) M3 X 8 1 
7 41730051 ]03958001 Jff. l&li;tri.CDD SHIELD PLATE COD 1 
8 417S30017 OA4261005 t~:li C w'l?HI) M2. 6 x 10 SCREW PAN(S/P IVASHER)M2. 6Xl0 3 
9 41730052 ]04488001 ENC ¥~tll11f: 430#2 NEC PCB ASSY 4300#2 1 
10 417S30018 OA5300606 t'¥-tt ( m'~li) M3 X 6DB SCREW PAN (S/P WASHER) M3 X 6 3 
11 41712118 ]04230001 ftl~IIi!JE~CDD-HT CORD IIOLDER COD-HT 1 
12 417S30019 OA4401005 t~~ (w~IIJ) M4X10DA SCREW PAN (S/P WASHER) M4X 10 3 
13 41730053 ]04388001 ~!ij@~ 430D ENCODER COVER 430D 1 
14 S13003 OA4300805 t'fltt UM¥~111) M3 x 8DA SCREW PAN(S/P WASIIER)M3X8 3 
15 41709003 .T04303001 r,,J~-~ffl,ftj:: 430D PULLEY HOLDER ASSY 430D 1 
16 S09045 014500632 ~J!ff M5X6 SET SCREW SOCKET (CP) M5 X 6 2 
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T . iWt.&*¥ I Foot switch pedal mechanism 

< lt!li!!it / For solenoid type > 
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T, lil**~/Foot switch pedal mechanism 

!¥% 01'flflj:-'% ~~14-'% ~$flj:~fef.l; NAME OF PARTS ~ii ¼ii No. Part. No. Ref. No. Amt. 

< i:l!~:i:t> <For Solenold tvoe> 
l 4173001200 SA351910l H~l$!lil-14' A TREADLE UINT. A ASSY l 

< ~.ffi ;i:\ > <For Peneumatic tvoe> 
2 4173004500 SA6038001 2){f~~;Jf~ffi ftj: 2-PEDAL FOOT SWITCH SW ASSY 1 
3 4.1727018 S38168001 ~'flj1f SPRING COMPRESSION 10 X 30 1 
4 41727018 S38170001 ~~ FOOT PEDAL SPRI~G 2 
5 41730046 S36260000 ;ff~ vx PIN BUTTON MICRO SWITCH VX 3 
6 41712115 S38174000 Ht.II~~ FOOT PEDAL 2 
7 41712116 S38175001 Bt.lIKi!ltf':& PROTECTION PLATE PEDAL 2 
8 41712117 S38176101 ~~~ SPRING PLATE 2 
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Z、附件/Accessories

序号

No.

公司件号

Part. No.

参考件号

Ref. No.
零部件名称 NAME OF PARTS

数量

Amt.
备注

1 41711212 SA4842001 马达盖Q MOTOR COVER Q 1

3 S04038 62061016 螺钉 M6 X 10 SCREW PAN M6 X 10 4

4 41711031 SA4844001 油盘 OIL PAN 1

5 41711006 154467001 废油回收壶盖 DUST OILER COVER 1

7 41722005 SA3540001 缓冲橡皮垫 RUBBER CUSHION 3

8 101530010 109714000 钉 NAIL 7

9 41711066 114486002 废油壶 DUST OILER 1

10 20131076 122991001 15×9袋 ACCESSORY BAG 1

11 41712355 针板专用螺丝刀 SCREW-DRIVER FOR 1

12 41718004 S44633001 梭芯 LAN BOBBIN LAN 3

13 41532020 脚轮 CASTERS 4

14 41217002 *P.67 机针 NEEDLE 5

15 11631008 114483002 油壶组件 OILER ASSY 1

16 1011101200 S55663001 油壶组件(大) OIL TANK ASSY 1

17 10131004 142443001 螺丝刀(小) SCREW-DRIVER 1.9 X 52 1

18 10131003 118837001 螺丝刀(中) SCREW-DRIVER 3.4 X 70 1

19 10131002 101572102 螺丝刀(大) SCREW-DRIVER 5.5 X 190 1

20 30131005 107779001 扳手 6 X 7 WRENCH 6 X 7 1

21 30131006 100887001 双头扳手 8 X 10 WRENCH 8 X 10 1

22 20131051 镊子 TWEEZERS 1

23 30131007 S07783001 内六角扳手1.5 HEXAGONAL WRENCH 1.5 1

24 20131046 142002001 内六角扳手2 HEXAGONAL WRENCH 2 1

25 30131010 154125001 内六角扳手2.5 HEXAGONAL WRENCH 2.5 1

26 30131012 142721001 内六角扳手3 HEXAGONAL WRENCH 3 1

27 30131047 118064001 内六角扳手4 HEXAGONAL WRENCH 4 1

28 20131056 150335001 内六角扳手5 HEXAGONAL WRENCH 5 1

29 1383100300 S40574209 线架组件 COTTON STAND ASSY 1

30 40730010 螺旋气管 SPIRAL TUBE 1

31 40736001 螺纹套管接头 SPIRAL TUBE JOINT 1

78 140744001 144226001 防锈袋 RUST-PROOF BAG 1

82 4121208400 S44485001 护眼板组件 EYE GUARD ASSY 1

83 4121208100 S44483001 饺链组件 HINGE ASSY 1

84 41212082 S44484001 护眼板校链 EYE GUARD HINGE 1

88 41211005 S44485001 护眼板 EYE GUARD 1

89 412S17004 61660806 螺钉 SM3. 18-40 X 8 SCREW FLAT SM3. 18-40 X 8 2

90 412S16012 21660102 螺母 M3. 18 NUT M3. 18 2

91 41228047 26030232 平垫固 M3 WASHER  PLAIN M3 2

92 41211005 S44486101 护眼板架 A EYE GUARD HOLDER A 2

93 401S11022 62670512 螺钉 SM3. 57-40 X 5 SCREW   PAN  SM3.57-40 X 5 2

94 S04035 62400616 螺钉 M4 X 6 SCREW PAN M4 X 6 2
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序号

No.

公司件号

Part. No.

参考件号

Ref. No.
零部件名称 NAME OF PARTS

数量

Amt.
备注

97 41722033 SA3395001 橡皮校链 RUBBER CUSHION 2

98 41712131 SA3392001 垫片 SPACER 2

99 41726019 SA3384001 机头支承销 PIN 2

100 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (CP) M6 X 6 2

101 41712132 SA3385001 头部铰链座 HINGE HOLDER 2

102 S05112 18066036 螺栓 M6 X 60 BOLT SOCKET M6 X 50 4

103 41728030 213650001 垫圄 2.3 X 8.5 X 38 WASHER 2.3 X 8.5 X 38 4

105 N01021 21060106 螺母 M6 NUT  M6 4

106 41722005 SA3540001 缓冲橡皮垫 RUBBER CUSHION 4

107 41730010 SA4845001 缓冲器 SHOCK  ABSORBER  GAS 1

108 301671 41712113 缓冲器支架 HOLDER  ABSORBER 2

109 41703027 SA5251001 垫圈 SPACER l

110 S05117 18064031 螺栓 M6 X 40 BOLT SOCKET M6 X 40 1

111 N01021 21060106 螺母 M6 NUT 1 M6 1

112 41702023 SA4847001 轴 U SHAFT U l

113 S10019 12060636 螺钉 M6 X 6 SET SCREW SOCKET (CP) M6 X 6 1

114 41702024 S17974001 轴 D SHAFT D 1

115 41703028 S17975100 轴套 GS SHAFT COLLAR GAS 2

116 41728018 25080132 垫圈 S8 WASHER PLAIN S8 2

117 H05031 48060342 挡圄 E6 RETAINING RING E6 2

118 S05112 SA3387001 螺栓 M6 X 60 BOLT SOCKET M6 X 60 2

119 W01003 25060236 平垫圈 M6 WASHER PLAIN M6 2

120 41728030 213650001 垫圈 2.3 X 8.5 X 38 WASHER 2.3 X 8.5 X38 2

121 W02009 28060246 弹簧垫圈 2-6 WASHER SPRING 2-6 2

122 N01021 21060106 螺母 M6 NUT 1 M6 2

128 301672 41712114 支架盖 HOLDER  ABSORBER   COVER 1

129 417S13008 S55479001 螺栓(带垫圈) M4 X 8 BOLT  SOCKET(S/P  WASHER)M4 X 8 6
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The * symbol is for Standard parts. 
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